k2 540-654 74X B AL R4 @M

® HHIM 40-65 SERIES WHEELED TRACTOR PARTS CATALOGUE

Mahindra Yueda (Yanchecng)itactod@ongiFi



% W i BA

Explanation

CEHFET—40~65 RV IR TAF EIMEY JRARYE A R & MR B 48 S hibL ™ fn AR S 1, AN
SR PRI RAR I 2, AT B P TR RS RALA SRR R o

B b i sk AR SR B R BIAR, AR RAARS, B ECAHRREE

I ) [l X s X A6 P SR ], [, 7 AL T A e SO R b, AR e iy /D BB R A T R S )
PR, BOFHPER. REMHARDR, FFEMRNE, B0 PSR

(Huanghai JinMa—40~65 Wheeled Tractor Parts Catalogue) is complied according to the drawing of
new series products we are developing and manufacturing at present . It serves as a guide to help our
users understand the construction and the relation of assembly.

Every drawing in catalogue is appended with specific parts form including different Part No. , Parts
Name in Chinese and English and Quantity.

As nations and regions have different request of wuse and improvement of product is bound to
be made from time to time , drawings may not fully conform to the actual parts supplied , please care

for it.If there are some errors in this catalogue,we will modify, please refer to the new edition.

e 3k Bt b (ER ) # B AL A IR 2 A
Mahindra Yueda (Yancheng) Tractor Company Ltd.



B X

5 Ly Name ik:s
Ser.No. page
1 |ERIEFHRERD Air Filter Assembly(I) 1-2
2 |BRIETE BB A Air Filter Assembly(II) 3-4
3 |BKIETE 2B R JID Air Filter Assembly(III) 5-6
4 |BHERB Cooling System Assembly 7-9

5 |4 ERERR Exhaust System 10-11
6 | RZIPLEDHIA B R Control Mechanism Assembly of the Engine 12-14
7 ([BERE AR Single stage clutch (A) 15-16
8 |BAEHEARC) Single stage clutch (B) 17-18
9 (BHERBERD Dual Stage Clutch(I) 19-21
10 | XUER B A2 Dual Stage Clutch(II) 22-24
11 (e REE Bracket and Sleeve 25-26
12 |[NEE R H Front Axle Arm and Front Wheel Hub 27-28
13 |BEHiAF Drag Link and Tie Rod 29-31
14 |BiAcCE RXY Front Ballast and Braket 32-33
15 |BRPiAF(UETKZD) Drag Link and Tie Rod(Four wheel drive) 34-35
16 |AiH &3 (—) (M Eh) Front Central Drive (A) (Four wheel drive) 36-38
17 |Rip 422 (C) (B Eh) Front Central Drive (B) (Four wheel drive) 39-41
\}8\ BIAR AL B (Y35 Zh) Front Final Drive Assembly (Four wheel drive) 42-45
\]9\ Gk Directive Wheel 46-47
20 (U 3h) Front Driving Wheel (Four wheel drive) 48-49
21 Driving wheel 50-52
22 ) Drawbar(I) 53-54
23 |#3] MRl Drawbar(II) 55-56

1




B X

i 2 Name Lik:s
Ser.No. page
24 |ER Pendulum Drawbar 57-58
25 |3 —) Intermediate Axle and Transmission(A) 59-61
26 | BEB LS ) Intermediate Axle and Transmission(B) 62-64
27 | E S ) Intermediate Axle and Transmission(C) 65-68
\28\ Gearbox Assembly with shuttle-Action Gear Change (A) 69-70
\29\ : Gearbox Assembly with shuttle-Action Gear Change (B) 71-74
\30\ : Control Mechanism of shuttle-Actoin Gear Change 75-77
31 g Rear Axle 78-81
32 | =& Differential and Differential Lock 82-84
33 = Creeper Control Mechanism 85-86
\34\ Power Take-off 87-89
35 Final Transmission 90-92
\36\ Steering Gear and Steering-Wheel Assembly 93-95
\37\ wer Steering Assembly(A) 96-100
\38\ wer Steering Assembly(B) 101-105
39 (42 ansfer Case (Four wheel Drive) 106-109
\40\ Brake and Operation Mechanism 110-112
41 Seat(I) 113-114
42 Seat(Il) 115-116
43 Foldable Protective 117-118
44 Hood 119-120
45 | Bl AHUE Front baffle 121-122
46 | Ze A THRUE ‘Mud Shield (Left and 123-124

2




B X

}%\% oy Name LIkes

SexNo> page
\47\ Zook HARUE Step (Left and Right) 125-126
48 | HDRS 3 éﬁ B (—) Electrical System(A) 127-130
49 (3T F =) Electrical System(B) 131-133
50 | TEALE Tool Box 134-135
51 4 Fuel Tank(A) 136-137
52 [BhA S Fuel Tank(B) 138-140
Xi WE MR K& SE(1) Pump and Pipe(A) 141-143
54 EE?E]%B&%%H AN Pump and Pipe(B) 144-146
&5\ Hydraulic Take-off pipe (I) 147-148
56 Hydraulic Take-off pipe (II) 149-150
&7\ Hydraulic Take-off pipe (I1I) 151-152
58 Lift Assembly 153-158
Suspension Mechanism 159-161
Distributor Assembly 162-165
Air Brake Device 166-168
Cooling System Assembly 11 169-170




=SIEAFERSE (1)
Air Filter Assembly (1)



=RIEHRSA (1)

Air Filter Assembly (1)

hacs R & Qty.
s Name
SerNo.|  Part No. 400|404 | 450|454 | 500|504 | 550|554 [ 600 | 604 | 650 | 654
1 [SL2105.11.010 |TY3955% JE28 5 Ak, TY395 Air filter assembly 1 1
SL2105.11.010A-1|K4100%5 J£ 5% 24 ;. K4100 Air filter assembly

GB/T 5783

WEREMBx25

Bolt M8x25

GB/T 93

s

Washer 8




2 (D)

Air Filter Assembly (1)

P D
=KIEH

3



TERIEESESK (1D
Air Filter Assembly (II)

Fa=2 % o Name & Qty.

Ser.No. Part No. 4004041450454 (500 504|550]554]600]|604]650[ 654
1 ]700.11.010 KY250J6%5 J£85% 5 5%, Air filter assembly L1111 f1]1
2 |ZBJ15001 Mz$ED0 Clamp D90 212121222 ]2]2
3 1700.11.102 WS Air hose I I®)|1M)|1®L)| 1 | 1

SL4105BT.109 |#S A% Air hose 1(a)| 1(a)| 1(a)| 1(a)| 1(a)| 1(a)

4 [SL4105BT.015-1 |23 JEas 7 2L &1 Support weldment 1 1 1 1 1 1 1 1
5 |GB/T 5783 WEEM8%20 Bolt M8x20 212121222 ]2]2
6 |GB/T 93 8 Washer 8 2121 212(2f2]2]2
7 |GB/T 5783 PEEM10%x25 Bolt M10x25 21212122 2]2]2
8 |GB/T 93 #E 10 Washer 10 212121222 ]2]2

a: SL4100BT. SL4105BT
b: YTR4105T




=RIEFRSM (11D
Air Filter Assembly (111)

5



TRIEERLSHN (D
Air Filter Assembly (III)

ez R o Name & Qty.
Ser.No. Part No. 400(4041450]454[500(504]550|554|600|604] 650|654
1 |GB/T 5783 W2 FEM-*20 Bolt M8x20 2 2 2 2 2 2 2 2
2 |GB/T 93 #JE 8 Washer 8 2 2 2 2 2 2
3 |GB/T97.1 #JE 8 Washer 8 2 2 2 2 2 2 2 2
4 |TY395.11.010A |53 JE 28 Kk, Air filter assembly L] 1 1] 1 ]1@@|la)
SL4105BT.030A | 53 JiE 2% 5 5k Air filter assembly I 1 [ 1| 1]1
5 |zB115001 WeED70 Clamp D70 4] 4] 4] 4 |a@|4@
| 2 2] 2] 2
6 [TY395.104 g ing=g Hose 1 1 1 1 [1(a)]1(a)
7 |TY395.1052 [t Hose 111 e
8 [SL3105BT.202 |#HSALE Hose 1 1 1 1 [1(a)]1(a)
SL4105BT.118 |¥b e Hose il 11 1]1

a:495BT/498BT
b:SL4100BT




12

REZR B
Cooling System Assembly

7




REFREM
Cooling System Assembly

FEl kB ik N Bk Quy.
Ser.No. Part No. 400|404 450)454 (500 504|550 554 600|604 | 650| 654
1 [ZBJ15001 ME4138-50 Clamp D38-50 Ll 1] 1 1] 1] 1 |Le)lc|lc)le)
ZBJ15001 MEf35-51 Clamp D35-51 (D111 1 | 1
2 |SL3105BT.201 | E/K# Inlet Hose of water tank I(a)| 1(a)| 1(a)| 1(a)
495BT.101-2 | E/K# Inlet Hose of water tank 1(b)| 1(b)| 1(b)| 1(b)| 1(b) [ 1(b)
SL4105BT.105 | _Esk4& Inlet Hose of water tank 1(c)| 1(c)| L(c)| 1(c)| 1(c)| 1(c)
YTR4105T56.015 | _F7K4%& Inlet Hose of water tank 1@ 1] ()| 1] 1 1
3 |zBJ15001 ME438-50 Clamp D38-50 Ll 1)1 (1] 1]1
ZBJ15001 MEf35-51 Clamp D35-51 1(b)[1(b)| 1(b)| L(b)| 1(b)] 1(b)
ZBJ15001 M4 50-65 Clamp D50-65 (D111 1 | 1
4 [GB/T91 FFO442x16 Pin 2x16 N N U U N I Y Y A S Y
5 |TY395.106 IKFAPIAT Bolt 1(a)| 1(a)| L(a)| 1(a)
JD490T.110 IKFEHLAT Bolt 1(b)[1(b)| 1(b)| L(b)| 1(b)] 1(b)
YTR4105T.100 |KFEHLAF Bolt 1(©)| 1(c)| L(c)| 1(c)]| 1(c)| L(c)
GB/T 6170 EREMS Nut M8 (D1 1D 1 | 1
SL3105.13.130-1 |34 ETHR (% 2%) Front skit(Selected by user) 1 1 1 1 |1(b)| 1(b)
SL4105BT.130-1 |34 ETHR (3% 2%) Front skit(Selected by user) Ic)| I(c)| 1 1 1 1 1 1
8 [Y385.10.200  [IKFHPIAF LR Bracket 1(a)| 1(a)| L(a)| 1(a)
SL4105BT.020 [JKFHPiAF25e Bracket 1(©)| 1(c)| L(c)| 1(c)]| 1(c)| L(c)
9 |GB/T97.1 P B[S Wsher 8 N U N (Y S Y
10 [SL3105BT.203 | Fzk4& Outlet hose kf water tank I(a)| I(a)| 1(a)| 1(a)| 1(c)| 1(c)| 1 1 1 1 1 1
495BT.102 Tk Outlet hose kf water tank 1(b)[1(b)| 1(b)| L(b)| 1(b)| 1(b)
11 |SL3105.12.010-3 [YC400 %38 Water tank Assembly 1(a)| 1(a)| 1(a)| 1(a)
495BT.010-3  |YC500A s Water tank Assembly 1(b)| 1(b)| 1(b)| 1(b)| 1(b) | 1(b)

a:SL3105BT/3105ABT b:490BT/495BT/498BT c¢:SL4100BT/SL4105BT d:YTR4105T56

8




G ORHAREN
Cont.Cooling System Assembly

R a2 R o Name & Qty.
Ser.No. Part No. 400] 404450454 (500504 [550]554] 600|604 650] 654
SL4105BT.010-4|YC550B g #uss Water tank Assembly 1) 1(c)| 1 1 [1(c)| 1(c)
SL4105ABTO010-1|YC6008&Hu2% Water tank Assembly (@[ 1| 1
12 |BL-178 b 3B Rubber Washer 2 (221212121222 22]2
13 |SL3105.12.102 |phyiE shield 1 1 1 1 |1(b)| 1(b)

YTR4105T.12.100 | B3 B1 shield 1 I©)|1(©)f 1 1 1 1 1 1
14 [495BT.12.100 (Fh3HEI shield 1 1 1 1 1 |1(b)| 1(b)

495BT.12.101 |BHFrEI shield 1II I©)| I(c)| 1 1 1 1 1 1
15 |GB/T 93 T[S Wsher 8 81 8 888|818 8| 8| 8| 8|8
16 (GB/T5783 EREM8%20 Bolt M8x20 81 888888 8| 8| 8| 8|8

a:SL3105BT/3105ABT b:490BT/495BT/498BT ¢:SL4100BT/SL4105BT d:YTR4105T56




HSARFREM
Exhaust System

10



HSAREM

Exhaust System
R a2 R o Name & Qty.
Ser.No. Part No. 400|404 450454 (500504 ]550(554] 600|604 650|654
1 [SL2105.10.010-1 |37 58 Muffler 11| 1] 1 |11
700.22.001 T A Muffler 1|1 1 1 1 1 1 1
2 |GB/T 5783 WEREM8%25 Bolt M8x25 4 [ 41 4] 4 [4a)]4d(a)
GB/T 5783 WEM10x25 Bolt M10x25 4(b)[4(b)| 4 4 4 4 4 4
3 |GB/T 93 B8 Washer 8 4 (41 4] 4 [4a)]4d(a)
GB/T 93 10 Washer 10 ab)law)| 4 | 4| a4 a] 4
4 1Y385.19 TH A S Muffler washer 1 1 1 1 [1(a)]1(a)
700.22.103 HRES K Muffler washer 1(b)|1(b)| 1 1 1 1 1 1
Y e A Muffler elbow tfo oo ool fif]a
6 [TY395.10.003 |J4752ephiirE Protecting sleevel, Muffler 1 1 1 1 [1(a)] 1(a)
SL4105.10.003 |4 2B & Protecting sleevel Muffler 1(b)[1(b)| 1(b)| L(b)| 1(b)] 1(b)
YTR4105T.10.003 | Y 75 2 Bl 4P & Protecting sleevel,Muffler 1O 1O 1O (C)] 1 1
7 |GB/T 93 #JE6 Washer 6 66| 6] 6
GB/T 5783 EREM6X16 Bolt M6x16 61 6] 6|6
a:495BT/498BT

b:SL4100BT/SL4105BT

C:YTR4105T

11




R AHIRMD B X

Engine Control Mechanism

12



R ENHIRNIHE
Control Mechanism Assembly of the Engine

Eiaas 5 o Name & Qty.

Ser.No. Part No. 400 [ 404 [ 450|454]500| 504|550 554 | 600|604 ]650| 654
1 [700.20.101 AR Foot pedal tfo oo oo ool
2 1400.20.023 B RETF H TR Hand throttle assembly 11|11 frfrfr1]1]1
3 |GB/T 93 #up6 Washer 6 3131333313133 [3(|3]3
4 |GB/T 5783 HEREM6x16 Bolt M6x16 3131333313133 [3]|3]3
5 1400.20.127 FimllHE Cover hand throttle ' 1 T A A (Y I A O |
6 |GB/T 96 #E 10 Washer 10 | U T U (D O A O A |
7 |GB/T 5783 WEM10x45 Bolt M10x45 1 1 1 1 1 1 1 1 1 1 1 1
8 |GB/T 5783 PEEM6%30 Bolt M6x30 3131333313333 3]3
9 (700.20.011 TR A Foot throttle rocker weldment 1 1 1 1 1 1 1 1 1 1 1 1
10 |GB/T 879.1 g R AR 4 5% 20 Spring-type straight pin-slotted5%20 2121221212222 2]2]|2
11 |GB/T97.1 #E 6 Washer 6 1 1 1 1 1 1 1 1 1 1 1 1
12 |GB/T 91 JFEa842x12 Split pin 2x12 2121212221212 2|2|2]2
13 |GB/T 818 BEETMSE*20 Screw M8x20 616l 6|l6|l6|]6]6]6|6|6]|6]|6
14 {700.20.105 I Thigk S e Bracket for wire 2121212221212 2|2|2]2
15 |GB/T 93 #u 8 Washer 8 61l 6|l6|l6|l6|]6]6]6|6|6]|6]|6
16 |GB/T 6170 W2REMS Nut M8 7 7 7 7 7 7 7 7 7 7 7 7
17 1550.20.015-2  |fpyhiTHi sk Bk Foot throttle wire assembly 1 1 1 1 [1(b)]| 1(b)

550.20.015A | JEiyhT T hidk Bk Foot throttle wire assembly 1©)|1(c)| 1 1 1 1 1 1
18 1400.20.028-1 hrgk e Bracket for wire I(a)| 1(a)| 1(a)| L(@)| 1(c)[ L(c)| 1(c)| 1(c)| 1 1

500.20.028 hidk o Bracket for wire 1(b)| L(b)| 1(b) [ 1(b) | 1(b)| 1(b)

550.20.104 hrgk e Bracket for wire 1(d)] 1(d) 1 1
19 |GB/T 882 HHhB5%20 Pin roll B5x20 | U U I N U (O D O S O A |
20 |GB/T 6170 H2-REM6 Nut M6 1 1 1 1 1 1 1 1 1 1 1 1

13




& ZEHIRHPHAE
Cont .Control Mechanism Assembly of the Engine

75 R o Name & Qty.

Ser.No. Part No. 400|404 [ 450|454 1500|504 | 550 [ 554 [ 600 | 604 ] 650 | 654
21 |700.20.114 FMrIEE Hand throttle rocker 1 1 1 1 1 1 1 1 1 1 1 1
22 700.50.104 15 Torsion spring rf1 )yt ftr1r)pufryp1r]1rf1r]1]1
23 [700.20.108 b Throttle bradket oo ool
24 (700.20.133-1 | @24 Fastening bolt 11|11t frfrfrl1]1]1
25 |GB/T 5783 HEREMEx25 Bolt M8x45 1 1 1 1 1 1 1 1 1 1 1 1
26 (700.20.107 15 TE Rubber plug r1j1 1111 v)1r]1f1]1]1
27 (400.20.021 it RS e S Foot pedal rocker weldment 1 1 1 1 1 1 1 1 1 1 1 1
28 |184.20.028 FH Handle 111 f1rfr]r) 1|11 f1f1
29 [400.20.025A |8 khidk HK Choke assembly 11|11 frfrfrl1]1]1
30 |GB/T5783 WEEMS5X16 Bolt M5x16 2 2 2 2 2 2 2 2 2 2 2 2
31 [184.20.163 JEAR Plate 1 1 1 1 1 1 1 1 1 1 1 1
32 |550.20.159A  |4E k@bt 4 Shutdown support 1) 1|11 1 | 1

550.20.105 e kR 4 S Shutdown support 1(d)] 1(d)
33 |GB/T6170 M5 Nut M5 2 2| 2
34 |GB/T 93 #JE5 Washer 5 2 | 2

a:SL3105BT/3105ABT

b:490BT/495BT/498BT
c:SL4100BT/SL4105BT
d:YTR4105T56

14




BAEHBESES (—
Single Stage Clutch (A)

15



BIERESRR ()

Single stage clutch (A)
Fa=2 % o Name 2 Qty.
Ser.No. Part No. 400|404 [450) 454 (500504 ]550(554] 600|604 650|654
1 [GB/T 6173 WEREMI10x1 Nut10x1 3131 3| 3 [3a)]3()
2 [130-160.1107 |43 B ATAT 2808 B Adjusting nut.release lever 313 3] 3 [3a)]3()
3 |130-1601091B |g542e% Clutch Cover 1| 1] 1] 1]|lala)
4 [130-1601098B |/ BALAF R4k Clamp iron.release lever 3 (3 3] 3 (3@)|3(a)
5 [130-1601095B |43 ALAF Clutch release lever 3 (3 3] 3 (3|3
6 [130-1601104B |43 BALAF 22 44 Adjusting bolt release lever 313 3] 3 [3a)]3(a)
7 [130-16011038 |43 B ALAF4H Parallel pin release lever 313 3] 3 [3)]3()
8 |130-1601093B | &2eE# Clutch pressure disk 1 1 1 1 |1(a)| 1(a)
9 [NJ-130 BA NS E Clutch driven disk assembly L1 1] 1 [ 1]l
10 |GB/T 276 K 6204-2LS Rolling bearing 6204-2LS o]
11 |130-1601115 |BS-&2eE LKoo Clutch compression spring 919 91 9 [9%)]9%a)
12 |GB/T 93 #JE 8 Spring lock washer 8 61 6 6| 6 [6(a)]6(a)
13 |GB/T 5783 EAEMEX20 Bolt M8x20 61 6] 6| 6 |6(a)]6(a)
14 |130-1601096 |43 BSALAF 5% Spring release lever 3 (31 3] 3 |3@)|3(a)
15 |DS300-200 ) INIEEN 95 Clutch driven disk assembly | 111 f1]1]1
16 [550.21.012 DS300% & 2540 %5 Kk Clutch IoIw| 1] |1 f1]1
a:495BT/498BT
b:SL4100BT

16




BAEHBEAES (O
Single Stage Clutch (B)

17



BIEABEE®RE (D)

Cont. Single Stage Clutch (B)

e s o o HiE Qu.

Ser.No. Part No. 400|404 450454 (500504 ] 550554 600|604 | 650|654
1 [400.21.108 E 986911 Bearing 989911 tfo oo ool
2 1400.21S.104-1 |/ B %l 2% i Bearing seat 1 1 1 1 [1(a)] 1(a)

550.21S.104-1 |/ B dh 75 Jia Bearing seat 1(b)| 1(b)| 1 1 1 1 1 1
3 |304.218.102-1 |B54384 85 % York tlr oo oo
4 [160.21.109 A3 B dty e B B AV P A% Spring 2121221212222 |2]2]|2
5 1400.21S.107-1 | 856384 85 W ih York shaft B R
6 |GB/T 879 4840 Pin 8x40 3131331333133 ]13]3]|3
7 |GB/T 879 £55x40 Pin 5x40 3131331333133 3]3]|3
8 |GB/T5783 WEFEM8%25 Bolt M8x25 4 (414444444 4] 4] 4
9 |GB/T93 B Washer 8 4 4 4 4 4 4 4 4 4 4 4 4
10 400.21S.124 ith il 7k 75 Cover 1|1 1| 1 |1(@)]|I1a)

550.21.124 Uil il ok 55 Cover w1 |11
11 |1400.21S.125-1 (U 25 4L 8 Paper gasket 1 1 1 1 1 1 1 1 1 1 1 1
12 |GB/T9877.1 THhEF40x62%8 Oil seal FB40x62x8 2 2 2 2 2 2 2 2 2 2 2 2
13 |GB/T 91 443.2x16 Pin 3.2x16 2121221212222 |2]2]|2
14 |GB/T 97.1 #E 10 Washer 10 2 2 2 2 2 2 2 2 2 2 2 2
15 1300.21.107 BRI Adjusting fork,clutch push rod 1 1 1 1 1 1 1 1 1 1 1 1
16 |GB/T882 S54hB8*30 Axis pin B8x30 1 1 1 1 1 1 1 1 1 1 1 1
17 1300.21.106 B LHEAT push rod 1|1 1|1 1|1 1|1 1|1 1|1
18 |GB/T6170 W2REM10 Nut M10 1 1 1 1 1 1 1 1 1 1 1 1
19 |400.21S.105 BAERSBRE Release rock arm,clutch 1|1 1|1 1|1 1|1 1|1 1|1
20 [GB/T 7940.1 HAAM10x1 Oil cup M10x1 1 1 1 1 1 1 1 1 1 1 1 1
21 ]400.21.115 AR ] SRR Pedal return spring 1 1 1 1 1 1 1 1 1 1 1 1
22 1400.21S.015-4 | BE 2RSS Clutch pedal assembly 1 1 1 1 1 1 1 1 1 1 1 1

a:495BT/498BT b: SL4100BT

18




MIEREERERE (1)
Dual Stage Clutch (1)

19



SHERBEER (1)

Dual stage clutch ()

Fs K= o = Qty.
Ser.No. Part No. 4004041450454 500(504|550]554]600]| 604 650|654
1 |GB/T 276 B Ehih&6204-2LS Rolling bearing 6204-2LS 1 1 1 1 1 1
2 1304.218.013 Zh B A ae M Zh £ Bk |[PTO clutch disc assy 1 1 1 1 1 1
3 [304.21S.116 BB &R ER Pressure plate 1 1 1 1 1 1
4 (400218118  |pypmass Spring 2222212
5 1304.21S.117 [% & 4% Pressure plate 1 1 1 1 1 1
6 1400.21S8.018 FEE MBI Main clutch disc assy 11| 1| 1f1f1
7 |184.21S.121 AR LT Adjusting bolt 3131313 ]13]|3
8 1304.21S.119 FEERES Main pressure plate 1 1 1 1 1 1
9 (184218122  |mpriess Spring 3333 ]3]3
10 |GB/T 97.1 #E 10 Washer 10 10110 10 | 10| 10 | 10
11 |GB/T6173 WEREM10x1 Nut M10x1 61 61 66| 6|6
12 [304.218.120 |[Z&aex% Cover 111 1]1]1
13 |184.21S.123 B EREX Connecting fork 31331 3]13]|3
14 184218129 |tz Bush 6|le|le6|6|6]e6
15 1304.218.130 A B ALAF Release lever 3131331313
16 |GB/T 879 44840 Pin 8x40 3 3 3 3 3 3
17 |GB/T 879 #55x40 Pin 5x40 3 3 3 3 3 3
18 |GB/T 882 B§HIB10%45 Axis pin B10x45 6|le6le6|l6]|6]e
19 |GB/T 91 #53.2x16 Pin 3.2x16 8 8 8 8 8 8
20 [400.21S.107-1 |8§4524 5 Xl York shaft TR
21 [160.21.109 A3 B8l 78 0 ) o Spring 222121212
22 [304.218.102-1 [BasesEw York TR ERE
23 |400.21S.104 43 5 i R s Bearing seat 1 1 1 1 1 1

20




EIERABEER(])
Cont.Dual Stage Clutch (I )

Fa=2 % o Name & Qty.
Ser.No. Part No. 400|404 [450) 454 (500504 ]550(554] 600|604 650|654
24 |GB/T301 RN ER996713 Bearing 996713 R
25 |GB/T5782 WEEM10x70 Bolt M10x70 61666616
26 |GB/T93 10 Washer 10 6166|6616
27 |184.21S.125 a5 hZ R Adjusting nut 3131331313
28 |184.21S.124 |y i Spring 33 3[3]3]3
29 |184.21S.115 HiFF Pull rod 3131331313
30 |400.218.124  |Thhdhk =% Cover I S U S U R O RO I
31 |400.21S.125-1 (T 25 48 Paper gasket 1 1 1 1 1 1
32 1400.37.133 W st Compound bush Il 1 111101
33 [400.21S.101 [l et Secondary clutch shaft 1 1 1 1 1 1
34 |GB/T9877.1 THEF40x62x8 Oil seal FB40x62x8 2212121212
35 [GB/T6170 WEREM10 Nut M10 1 1 1 1 1 1
36 [300.21.106 B R IEAT push rod 1 1 1 1 1 1
37 |GB/T93 B8 Washer 8 4 4] 4] 4] 4] 4
38 |GB/T5783 WREM8%25 Bolt M8x25 4 4 4 4 4 4
39 |GB/T97.1 #JE 8 Washer 8 1 1 1 1 1 1
40 (300.21.107 BA AR Adjusting fork,clutch push rod 1 1 1 1 1 1
41 |GB/T882 HHhB8*30 Axis pin B8%30 1|1 1|1 1|1
42 1400.21S.105 HA B Release rock arm,clutch L1111 1]1
43 |GB/T 7940.1 HAFM10x1 Oil cup M10x1 1|1 1|1 1|1
44 1400.21.115 S BR [A] g g Pedal return spring 1 1 1 1 1 1
45 1400.21S.015-4 | B4 BRI A1 Clutch pedal assembly 1 1 1 1 1 1

500/504: 495BT or 498BT

21




MIEAE SRR (1)
Dual Stage Clutch (1I)

22



SHERBE &R (I

Dual stage clutch (II)

Fa=2 % o Name & Qty.

Ser.No. Part No. 400|404 [450) 454 (500504 ]550(554] 600|604 650|654
1 |6B/T276 B K6204-2LS Rolling bearing 6204-2LS SRR
2 [E500.21.011  |BIEA 2 M Eh#LE K PTO clutch disc assy 1 T I R O T S O
3 |E500.21.104 B &R ER Pressure plate 1 1 1 1 1 1 1 1
4 [E500.21.102 I g Spring 21212212121 2]2
5 |E500.21.105 [% & 4% Pressure plate 1 1 1 1 1 1 1 1
6 |[E500.21.015 | &A% M sh# SR Main clutch disc assy 1 T I R S T S O
7 |E500.21.106 FHERER Main pressure plate 1 1 1 1 1 1 1 1
8 |[E500.21.113 A BT Axis pin 3131331313313
9 |E500.21.124  |[mifoass Spring 33333 ]3]3]3
10 |E500.21.012 A BALA A1 Release lever 313313313 ]3]|3
11 |E500.21.101 PR T Screw 3131331313313
12 |GB/T6173 WEREM12x1.25 Nut M12x1.25 3 3 3 3 3 3 3 3
13 |E500.21.013 |s§aseai: Cover tfr o[ f1|
14 |GB/T97.1 R 10 Washer 10 4 414444 4]4
15 |GB/T91 FF O 443.2x20 Pin 3.2x20 3131331313313
16 |GB/T 879 £48%40 Pin 8x40 3131331313313
17 |GB/T 879 H45%40 Pin 5x40 3131331313313
18 [400.21S.015-4 |BS&#s st &4 Clutch pedal assembly 3131331313313
19 [400.21S.107-1 |85-6-524 8 Wbk York shaft R

20 |160.21.109 A3 B a7 B [ A o 5 Spring 21212212121 2]2
21 |304.21S.102-1 |BE&RA X York 1 1 1 1 1 1 1 1
22 |[550.21S.104 43 Bt R Bearing seat 1 1 1 1 1 1 1 1
23 RENER996713 Bearing 996713 tfr ool

23




FEIERABEE=RD
Cont.Dual Stage Clutch (II)

Fa=2 % o Name & Qty.

Ser.No. Part No. 400|404 [450) 454 (500504 ]550(554] 600|604 650|654
24 |GB/T6173 WEREMI10x1 Nnt M10x1 6l 6666|6616
25 |E500.21.107 ER a6 Spring 3131331313313
26 |GB/T9877.1 THhEF40x62x8 Oil seal FB40x62x8 2 2 2 2 2 2 2 2
27 [550.21S.101 [l et Secondary clutch shaft 1 1 1 1 1 1 1 1
28 1400.37.133 oy et E Compound bush 1 1 1 1 1 1 1 1
29 1400.21S.125-1 | 25 48 Paper gasket 1 1 1 1 1 1 1 1
30 |550.21S.124  |IihihiR s Cover | I I O I I O R I IO |
31 |E500.21.103 FiFF Pull rod 3131331313313
32 |GB/T5783 WREM8%25 Bolt M8%25 4 4 4 4 4 4 4 4
33 |GB/T93 B8 Washer 8 4 414444 4]4
34 |GB/T91 #53.2x16 Pin 3.2x16 2 2 2 2 2 2 2 2
35 |GB/T97.1 #JE8 Washer 8 1 1 1 1 1 1 1 1
36 (300.21.107 BA IR Adjusting fork,clutch push rod 1 1 1 1 1 1 1 1
37 |GB/T882 HHhB8*30 Axis pin B8%30 1|1 1|1 1|1 1|1
38 [300.21.106 B AR Push rod Il 1 1111171
39 |GB/T6170 WEREM10 Nnt M10 1 1 1 1 1 1 1 1
40 ]400.21S.105 BA B RE Release rock arm,clutch | U T U A A D A A
41 |GB/T7940.1  |si#FM10x1 Oil cup M10x1 R
42 1400.21.115 TR ] A g Pedal return spring 1 1 1 1 1 1 1 1

500/504: SL4100BT

24




RREREE
Bracket & Sleeve

25



REREE
Bracket & Sleeve

el RE i e Wk Q.

Ser.No. Part No. 400|404 [ 450454 (500504550554 600|604 650|654
1 |GB/T 5785 H2FEM14x1.5%25 Bolt M14x1.5%25 2 2 2 2 2 2
2 |GB/T93 14 Spring lock washer 14 6 6 6 6 6 6
3 1400.31.011 fpmeaniy cecynn Pendulum shaft weldment assembly 1 1 1 1 1 1
4 [400.31.101-3 |Fpe Bracket 1 1 1 1(a) 1 1

550.31.101-1  |¥EZ Bracket 1(b) 1
5 > diEs Rubber pad 2 2 2 2 2 2
6 |GB/T 6170 M2 Nut M12 4 4 4 4 4 4
7 |GB/T 5782 H2IEM14%70 Bolt M14x70 4 4 4 4 4 4
8 |GB/T 6175 M1 6 Nut M16 2 2 2 2 2 2
9 |GB/T93 #E 16 Washer 16 12 12 12 12 12 12
10 |GB/T 898 W AM16%80 Stud AM16x80 2 2 2 2 2 2
11 |GB/T 5782 H2FEM16%80 Bolt M16%80 4 4 4 4(a) 4
2(b) 2
12 (400.31.103 PRI Washer of pendum shaft 1 1 1 1 1 1
13 [GB/T 3452.1 |OXI%ZZ$}[E34.5%3.55 O-rign 34.5x3.55 2 2 2 2 2 2
14 ]400.31.123 wE Bush of pendulum shaft 2 2 2 2 2 2
15 1400.31.024 EE B Sleeve weldment assembly 1 1 1 1 1 1
16 |GB/T 7940.1 HMAFM10x1 Oil cup M10x1 1 1 1 1 1 1
17 |GB/T 5785 BEM16x1.5%95 Bolt M16x1.5x95 6 6 6 6 6 6
18 1400.31.105 EE Washer 6 6 6 6 6 6
19 |GB/T 6176 WREM16%1.5 Nut M16x1.5 6 6 6 6 6 6
20 [GB/T5782  |#EEEMI16x135 Bolt M16x135 2(b) 2
21 [700.31.106 ENE Bush 2 2

a:SL4105BT b:YTR4105T

26




L7

Bl

HEER

Front Axle Arm & Front Wheel Hub

27



HEERAIRH

Front Axle Arm & Front Wheel Hub

Pl RE ok o B Q.

Ser.No. Part No. 400|404 450454 (500504550554 600|604 650|654
1 [400.31.014 SRR S CH) Front axle arm weldment assembly(right)| 1 1 1 1 1 1
2 [400.31.015 LA CI vy Y5 Steering knuckle assembly 1 1 1 1 1 1
3 |GB/T 7940.1 HAFAM10x1 Oil cup M10x1 4 4 4 4 4 4
4 |GB/T 3452.1 [ORI%&3:}1E34.5%3.55 O-ring 34.5x3.55 2 2 2 2 2 2
5 1400.31.123 o Bush 4 4 4 4 4 4
6 1400.31.013 P 184 Bl (A2 Front axle arm weldment assembly(Left)| 1 1 1 1 1 1
7 |GB/T 301 51207 Bearing 51207 2 2 2 2 2 2
8 |GB/T9877.1 |jekkil/BEIE %S BFB50 70 8 [Oil seal FB 50 70 8 4 4 4 4 4 4
9 |GB/T 1096 £E10x25 Key 10x25 2 2 2 2 2 2
10 |GB/T9877.1 |Jigksih /B2 B FB55 80 8|Oil seal FB 55 80 8 4 4 4 4 4 4
11 (GB/T 297 Hi7%K32207 Rolling bearing 32207 2 2 2 2 2 2
12 (300.39.113 ZERE[E e BB AT Wheel fixing screw 8 8 8 8 8 8
13 [400.31.102 IR Front wheel hub 2 2 2 2 2 2
14 1300.39.114 ZERS [ e BB Wheel fixing nut 8 8 8 8 8 8
15 |GB/T 297 332306 Rolling bearing 32206 2 2 2 2 2 2
16 1400.31.111 418 Washer 2 2 2 2 2 2
17 [400.31.112 T EE REM24 %2 Nut M24x2 2 2 2 2 2 2
18 |GB/T 91 FF O 445%45 Split pin 5x45 2 2 2 2 2 2
19 1400.31.114 P Paper gasket 2 2 2 2 2 2

20 ]400.31.113 SRS Bearing cap 2 2 2 2 2 2
21 |GB/T 93 #pE6 Spring lock washer 6 6 6 6 6 6 6
22 |GB/T 5783 WEEM6X16 Bolt M6x16 6 6 6 6 6 6
23 1400.31.015 =315 REp ey C)) Steering knuckle assembly 1 1 1 1 1 1

400.31.015A | 2% Q@ Left steering knuckle assembly 1 1 1 1 1 1

OML%E ] B For Machinery Steering Qi %% 7] B For Hydraulic Steering

28




A AW N =

N RIAT
Drag Link & Tie Rod

29




WEHAT
Drag Link & Tie rod

Fa=2 % o Name & Qty.

Ser.No. Part No. 400|404 [450) 454 (500504 ]550(554] 600|604 650|654
1 |GB/T91 FF O 443.2x26 Split pin 3.2x26 6 6 6 6 6 6
2 |GB/T 6181 WEEEM 14 Nut M14 4 4 4 4 4 4
3 |GB/T97.1 #iE 14 Plain washer 14 4 4 4 4 4 4
4 (300.31.104 AR Right steering knuckle arm 1 1 1 1 1 1
5 1300.31.145-2 |$23LyhEE Oil seal boot,joint 2 2 2 2 2 2
6 [400.31.133 PiFFEsL CHBE) Pull rod joint (right) 1 1 1 1 1 1
7 |GB/T7940.1 |ih#AM10x1 Oil cup M10x1 4 4 4 4 4 4
8 |300.31.140-1  |BkLAYpHE Ball pin sent 2 2 2 2 2 2
9 [400.31.131 BRLA Ball pin 2 2 2 2 2 2
10 [300.31.141-1  |BR3L44% Ball pin cap 2 2 2 2 2 2
11 300.31.142-1 |[EZEEE Compression spring 2 2 2 2 2 2
12 300.31.143-1 |#5442% Screw cap 2 2 2 2 2 2
13 |GB/T 91 FF442.5%50 Split pin 2.5x50 2 2 2 2 2 2
14 |GB/T 6170 WEREM 12 NUT 12 2 2 2 2 2 2
15 |GB/T 93 #pE 12 Spring lock washer 12 2 2 2 2 2 2
16 |GB/T 5782 WEREM12x75 Bolt M12x75 2 2 2 2 2 2
17 |GB/T 31.1 WM 14%50 Bolt M14x50 2 2 2 2 2 2
18 |GB/T 6181 WEEEM 14 Nut M14 2 2 2 2 2 2
19 [400.31.027-1  |FREPiAFE AL Main tie rod assembly 1 1 1 1 1 1
20 |GB/T6173 WEREM20%1.5 Nut M20x1.5 2 2 2 2 2 2

21 ]400.31.023 BB PiAT B CR) Secondary tie rod assembly (Right) 1 1 1 1 1 1
22 (400.31.022 BIME AT Sod(A2) Secondary tie rod assembly (Left) 1 1 1 1 1 1
23 |GB/T 6173 AREM20%1.5(Z ) Nut M20x1.5(Left) 2 2 2 2 2 2

30




SRR
Cont.Drag Link & Tie rod

R a2 R o Name i Qty.

Ser.No. Part No. 400|404 450454 (500504550554 600|604 650|654
24 1400.31.132 RiAFEESL (22 ) Pull rod joint (Left) 1 1 1 1 1 1
25 1300.31.103 oAby Left steering Knuckle arm 1 1 1 1 1 1
26 |400.31.020 sEm hiAFREsL SR (Z2fE)  |Streering joint assembly (Left) 2 2 2 2 2 2
27 1400.31.130 PP AT Drag link 1(a) 1(a)

500.31.130 PP Drag link 1(b) 1(b) 1(b)
550.31.130 PR Drag link 1(c) 1 1 1
28 1400.31.021 s R AL B (A JiE)  [Streering joint assembly (Right) 2 2 2 2 2 2
a:SL3105BT/SL3105ABT
b:490BT/495BT/498BT
c:SL4100BT

31




BIBCE M 3R
Front Ballast & Braket

32



ATECE M S 2R
Front Ballast & Braket

A o Name AR Qy.

Ser.No. Part No. 400 [ 404 [ 450| 4541500 504|550 554 | 600 | 604 ]650| 654
1 |GB/T 6107 HEREM16 Nut M16 2 2 2 2 2 2 2 2 2 2 2 2
2 |GB/T93 #uE 16 Washer 16 61 6|l6|l6|l6|]6]6]6|6|6]|6][6
3 |GB/T97.1 #E 16 Washer 16 61l 6|l6|l6|l6|]6]6]6|6|6]|6][6
4 1400.31.305-1 AT Screw Lever 1 1 1 1 1 1 1 1 1 1 1 1
5 |GB/T 5783 EREM14x35 Bolt m14x35 818 8| 8888|388 8] 8|8
6 |GB/T93 #iE 14 Washer 14 2212112112121 1212121212 12] 12
7 [400.31.030B  |figdE o ik Bracket B
8 |GB/T 5783 WEM16x35 Bolt M16x35 4 4 4 4 4 4 4 4 4 4 4 4
9 |300E.31.011 AR R A Connect pin 1 1 1 1 1 1 1 1 1 1 1 1
10 [300E.35.020 AR IS Split pin 111 f1rfr]r)1r |11 f1f1
11 400.31.304-1 |RiBCER Front ballast 44141444444 4a]4]4

400.31.304A-1 |RifdEGELY) Front ballast ( Selected by user ) 414|144 4|4]| 44|44 4]4
12 {400.31.300 fEE Bush | I U U N U (D O S O A |
13 ]400.48.051 FH IR <7 B e A1 Batter support seat 1 1 1 1 1 1 1 1 1 1 1 1
14 |GB/T898 A AM14%60 Stud AM14%60 4 1 444|444 4|4|44]4]4
15 |GB/T6170 WEEEM 14 Nut M14 4 1 444|444 4|4|44]4]4

33




=N

Vi I
il

c —
¥
—
(=)
N—
(&)1

)
[ 7
¢
I@W

0

(7

/0%

4
N

-
&

19

—_ Gk ek
o O >

9

HEHAT (MEIRE)
Tie rod (Four wheel drive)

34



MR (I FL IR 3h)

Tie rod (Four wheel drive )

Fa=2 R e Name & Qty.
Ser.No. Part No. 400404450454 (500|504 |550]554] 600|604 650|654
1 ]304.31.219 B EBETMI10x1 Set screw M10x1 2 2 2 2 2 2
2 |GB/T 6171 H2REM10x1 Nut M10x1 2 2 2 2 2 2
3 |GB/T 308 MERS.7312 G400b Steel ball 8.7312 G400b 2 2 2 2 2 2
4 |GB/T119 HHA8%20 Parallel pin A8x20 4 4 4 4 4 4
5 |GB/T91 FF 44 3.2x26 Split pin 3.2x26 2 2 2 2 2 2
6 |GB/T 9459 o fa FEREE RE M16x1.5 Nut M16x1.5 2 2 2 2 2 2
7 |GB/T 95 #E 16 Plain washer 16 2 2 2 2 2 2
8 [304.31.186-1 | AH¥:m/E Right steering knuckle arm 1 1 1 1 1 1
9 1300.31.145-1 ZLhiE Oil seal boot,joint 2 2 2 2 2 2
10 |JB/T 7940.1 HE R M 10x1 Oil cup M10x1 4 4 4 4 4 4
11 1304.31.192-3  #ghifF4EL OF) Tie rod joint (Right) 1 1 1 1 1 1
12 300.31.140-1 BRSL A EE Ball pin seat 2 2 2 2 2 2
13 |404.31.131 BRL A Ball pin 2 2 2 2 2 2
14 [300.31.141-1  |BRL4gy3% Ball pin Cap 2 2 2 2 2 2
15 (300.31.142-1 |EZ5a%s Compression spring 2 2 2 2 2 2
16 [304YZ.31.134-1 |24 2% Hermetic cap 2 2 2 2 2 2
17 |GB/T 91 52.5%50 Split pin 2.5%50 2 2 2 2 2 2
18 |GB/T 6173 W2RE M24x1.5 Nut M24x1.5 1 1 1 1 1 1
19 ]404.31.195 EHEATF Connecting sleeve 1 1 1 1 1 1
20 [GB/T 6173 R M24x1.5 (£2) Nut M24x1.5 (Left) 1 1 1 1 1 1
21 |304.31.020-3  |MEhiAFdEL BB(Z) Tie rod joint assembly (left) 1 1 1 1 1 1
22 |GB/T 5781 WM 12%x35-8.8 Bolt M12x35-8.8 8 8 8 8 8 8
23 |GB/T 93 g 12 Spring lock washer 12 8 8 8 8 8 8
24 |304YZ.31.155-1 | ekt g Left steering knuckle arm 1 1 1 1 1 1

35




AR RfER (—) (mEIEE)

Front Central Drive (A) (Four wheel drive)

36



Bl R REE)(—) (MRS
Front Central Drive (A) (Four wheel drive )

Fa=2 % o Name & Qty.
Ser.No. Part No. 400|404 [450) 454 (500504 ]550(554] 600|604 650|654
1 404311013 [3e4 Bracket 1 1 1 1(a) 1
554.31.101-1 |$g&¢ Bracket 1(b) 1
2 |GB/T3452.1 |ORI%E$fE48.7x3.55 O-ring 48.7x3.55 1 1 1 1 1 1
3 [304.31.211 B 245 s Dust pipe seat 1 1 1 1 1 1
4 |GB/T 5780 WEEM6X12 Bolt M6x12 12 12 12 12 12 12
5 |GB/T93 #JE6 Spring lock washer 6 12 12 12 12 12 12
6 [304.31.144 gk Paper gasket 2 2 2 2 2 2
7 [304.31.123-1  |§%% Pendulum lining 2 2 2 2 2 2
8 1304.31.124 5 ik Pendulum seat 2 2 2 2 2 2
9 |GB/T 7940.1 HAFM10x1 Oil cup M10x1 2 2 2 2 2 2
10 |GB/T 3452.1 |OZY%53:}E85%2.65 O-ring 85%2.65 2 2 2 2 2 2
11 (304.31.113 IEHES Y Thrust washer 2 2 2 2 2 2
12 |GB/T 810 /NEERE (M33%1.5) Nut (M33x1.5) 2 2 2 2 2 2
13 |GB/T 858 [ W2 BF F (-3 H ]33 Washer 33 1 1 1 1 1 1
14 |GB/T 9877.1 THEFB45 70 8 Oil seal FB45 70 8 1 1 1 1 1 1
15 [304.31.122 FRE Supporting sleeve 1 1 1 1 1 1
16 |GB/T 3452.1 |OXI%%5%:}E32.5%2.65 O-ring 32.5%2.65 2 2 2 2 2 2
17 |GB/T 297 B Zh%h 32007 Rolling bearing 32007 1 1 1 1 1 1
18 [304.31.106 ol i Shaft seat 1 1 1 1 1 1
19 |GB/T 5783 WEREM10%30 Bolt M10%30 6 6 6 6 6 6
20 |GB/T 93 #pE10 Spring lock washer 10 6 6 6 6 6 6
21 |GB/T3452.1 |OXI%x41E95%2.65 O-ring 95x2.65 1 1 1 1 1 1
22 |GB/T 297 B Ehi&30208 Rolling bearing 30208 1 1 1 1 1 1

37




& mrhRAEE(—) (LEIREN)
Cont. Front Central Drive (A) (Four wheel drive )

A i Name AR Qy.

Ser.No. Part No. 4004041450454 |500(504|550]554]600]|604]650( 654
23 |404.31.117 ke Driving gear 1 1 1 1 1 1
24 1304.31.502 0.7 Adjusting shim 0.7 A A A A A A
25 (304.31.104-1 | FAEzhF4K Main drive case 1 1 1 1 1 1
26 |GB.3452.1 O 418 10x2.65 O-ring 10x2.65 1 1 1 1 1 1
27 304.31.152 [E Bevel screw plug 1 1 1 1 1 1
28 g 33 Rubber pad 2 2 2 2 2 2
29 |GB/T5783 WEM12x35 Bolt M12x30 8 8 8 8 8 8
30 (GB/T93 #pE 12 Spring lock washer 12 8 8 8 8 8 8
31 [GB/T119 H5D8x16 Parallel pin D8x16 4 4 4 4 4 4
32 [304.31.111 Bk Dust cap 1 1 1 1 1 1
33 |GB/T6170 M2 Nut M12 4 4 4 4 4 4
34 (GB/T93 #iE 14 Spring lock washer 14 4 4 4 4 4 4
35 |GB/T5782 HEEM16%80 Bolt M16x80 4 4 4 4 4 4
36 |GB/T6175 M6 Nut M16 2 2 2 2 2 2
37 |GB/T93 #pE 16 Washer 16 6 6 6 6 6 6
38 |GB/T898 W AM16%80 Stud AM16x80 2 2 2 2 2 2
39 |GB/T5782 WEM16x85 Bolt M16x85 4 4 4 4(a) 4

2(b) 2
40 |GB/T5782 EFMI16x135 Bolt M16x135 2(b)
41 [700.31.106 s Bush 2

Aj&EE Just right amout

(a) SL4105BT

38

(b) YTR4105T




BIRREE (2D (MHERIRs))
Front Central Drive(B)(Four wheel drive)

39



BT REFN(Z) (MELIESh)
Front Central Drive (B) (Four wheel drive )

Fa=2 % o Name 2 Qty.
Ser.No. Part No. 400|404 [450) 454 (500504 ]550(554] 600|604 650|654
1 [GB/T 5781 WREM8%25 Bolt M8x25 10 10 10 10 10 10
2 |GB/T 93 #JE8 Sping lock washer 8 10 10 10 10 10 10
3 1304.31.138 FRAHZET Limit screw 2 2 2 2 2 2
4 1304.31.130 HE Case cover 1 1 1 1 1 1
5 1304.31.131 4k Paler gasket 1 1 1 1 1 1
6 [304.31.109 S R Adjusting nut 2 2 2 2 2 2
7 |GB/T297 B &30211 Rolling bearing 30211 2 2 2 2 2 2
8 1304.31.118 PN NsE Driven gear 1 1 1 1 1 1
9 [304.31.119-1 |#xf%& Bush 1 1 1 1 1 1
10 |304.31.130 SEER Plain washer 2 2 2 2 2 2
11 (304.31.103 e giip Differential side gear 2 2 2 2 2 2
12 1304.31.102 TR Planet gear 2 2 2 2 2 2
13 ]1304.31.121 BRI Spherical washer 2 2 2 2 2 2
14 1304.31.107 EH BRI Differential cover 1 1 1 1 1 1
15 1304.31.116-2 |7 E %% Planet gear shaft 1 1 1 1 1 1
16 |GB/T 879 #46%30 Pin 6x30 1 1 1 1 1 1
17 |GB/T 861.1 Wk K 10 Internal toolth lock washer 10 6 6 6 6 6 6
18 |GB/T 5785 PEAEmM10x1x85 Bolt M10x1x85 6 6 6 6 6 6
19 |404.31.108-1 deuh Differential axle 2 2 2 2 2 2
20 (304.31.105A-3 |}ih£E4 Differential axle housing 1 1 1 1 1 1
21 |304.31.115-1 P Paper gasket 2 2 2 2 2 2
22 [304.31.110 Eh R R Bearing seat 2 2 2 2 2 2
23 |GB/T 72 EETMEx22 Screw M8x22 2 2 2 2 2 2

40




& AR REHS) (EHRERD)
Cont. Front Central Drive (B) (Four wheel drive )

A o Name AR Qy.

Ser.No. Part No. 400|404 450454 (500504550554 600|604 650|654
24 (304.31.104-1 BRI LN Front case 1 1 1 1 1 1
25 |304YZ.31.105A-1 | /554 Differential axle housing 2 2 2 2 2 2
26 |GB/T 899 BREAMI2-M12x1.25%x30  [Stud AM12-M12%1.25%30 28 28 28 28 28 28
27 |184.31.030 PR 3l R Dipstick assembly 1 1 1 1 1 1
28 |GB3452.1 OJp 258 13.2x2.65 O-ring 13.2x2.65 1 1 1 1 1 1
29 |GB/T 93 g 12 Spring lock washer 12 28 28 28 28 28 28
30 |184.31.060 W0 Vent pipe 1 1 1 1 1 1
31 (184.31.125-1 [ IE%E Vent pipe plug 1 1 1 1 1 1
32 |GB 3452.1 OB 41 112x2.65 O-ring 112x2.65 2 1 1 1 1 1
33 |GB/T 6176 WEREMI12x1.25 Num M12x1.25 28 28 28 28 28 28
34 |GB/T119 H4B10x25 pin B10x25 2 2 2 2 2 2

41




B RImfE NS (EEIRE)

Front Final Drive Assembly (Four wheel drive)

42



BIRIGEBNEM (TELIES)

Fornt Final Drive Assembly (Four wheel drive )

e R o Name & Qty.

Ser.No. Part No. 4004041450 454500504 (550(554]600]604] 650|654
1 ]300.39.114 ZE5 [ e B B Wheel fixing nut 12 12 12 12 12 12
2 |GB/T 7940.1 THAEM10x1 Oil cup M10x1 4 4
3 |304.31.179-3 | RieKzhHh Front driving shaft 2 2 2 2 2 2
4 1300.39.113 LR [ e B AT Wheel fixing screw 12 12 12 12 12 12
5 |GB3452.1 ORI 254+ [846.2x3.55 O-ring 46.2x3.55 2 2 2 2 2 2
6 [304.31.178-2 |#zE= Liner 2 2 2 2 2 2
7 1304.31.180 i 1 b 3 End face oil seal 2 2 2 2 2 2
8 1304.31.151 AR 2 38 Front drive end cover 2 2 2 2 2 2
9 1304.31.173 PHEEE 0.2 Adjusting shim 0.2 A A A A A A

304.31.174 PR 0.5 Adjusting shim 0.5 A A A A A A

304.31.175 PHEEER 1.0 Adjusting shim 1.0 A A A A A A
10 |GB/T 3452.1 |OXI%34f[E258%5.3 O-ring 258x5.3 2 2 2 2 2 2
11 [GB/T 5783 BEREM10x35 Bolt M10%35 16 16 16 16 16 16
12 |GB/T 93 HE 10 Spring lock washer 10 28 28 28 28 28 28
13 [GB/T 9877.1 Jiek i 5 T % 5 B FB65 90 10|Oil seal FB65 90 10 2 2 2 2 2 2
14 |GB/T 276 B A& 6310 Rolling bearing 310 2 2 2 2 2 2
15 [GB/T 893.1 110 Circlip for hole 110 2 2 2 2 2 2
16 [304.31.153 BIARSE S K55 Large gear,front final drive 2 2 2 2 2 2
17 |GB/T 283 B A N208E Rolling bearing N208E 2 2 2 2 2 2
18 1304.31.182 AR Clamping plate 2 2 2 2 2 2
19 (304.31.181 RS Safety washer 2 2 2 2 2 2
20 |GB/T 5783 HEFEMSEx20(40Crid i) Bolt M8x20 (40Cr,hardened and tempered) 20 20 20 20 20 20

A\ JE & Just right amount

43




4k AT RInEENE AN (EFLIES))

Cont. Fornt Final Drive Assembly (Four wheel drive )

Fa=2 % o Name & Qty.
Ser.No. Part No. 400|404 [450) 454 (500504 ]550(554] 600|604 650|654
21 |304.31.150 Dk e Right side reduction housing 1 1 1 1 1 1
304.31.154 Uk BT AS Left side reduction housing 1 1 1 1 1
22 |GB 3452.1 ORI+ 10%2.65 O-ring 10%2.65 2 2 2 2 2 2
23 [304.31.152 125 Plug 1 1 1 1 1 1
24 |GB/T5783 BEEEM10x25 (40CriJi) | Bolt M10x25(40Cr,hardened and tempered 12 12 12 12 12 12
25 |304.31.172-1 | Fig= Lower end cover 2 2 2 2 2 2
26 |GB3452.1 ORI Z= 41 15| 90%2.65 O-ring 90%2.65 2 2 2 2 2 2
27 1304.31.169 PR B 0.2 Adjusting shim 0.2 A A A A A A
304.31.170 PR E 0.5 Adjusting shim 0.5 A A A A A A
304.31.171 PR 1.0 Adjusting shim 1.0 A A A A A A
28 |GB/T 297 B &30210 Rolling bearing 30210 2 2 2 2 2 2
29 1304.31.167 HIAR UG/ N5 Pinion gear,front final drive 2 2 2 2 2 2
30 |GB 3452.1 OZ%% 55 63%5.3 O-ring 63x5.3 2 2 2 2 2 2
31 [304.31.215-1 FRE Supporting sleeve 2 2 2 2 2 2
32 [304.31.217 N Dust ring 2 2 2 2 2 2
33 1304.31.177 FOESS Boot 2 2 2 2 2 2
34 |304.31.161 e EE Left Kingpin housing 1 1 1 1 1 1
304.31.187 AL EhES Right Kingpin housing 1 1 1 1 1 1
35 (304.31.183 A Kingpin 2 2 2 2 2 2
36 |304.31.165 PR Supporting sleeve 2 2 2 2 2 2
37 |304.31.184 iR (2) Bevel bearing (2) 2 2 2 2 2 2
38 |GB/T 297 B Zh%h 30208 Rolling bearing 30208 2 2 2 2 2 2

AjE & Just right amount

44




SERIRIRENDA (HERIRE)

Cont. Fornt Final Drive Assembly (Four wheel drive )

pEl RE o Name i Qy.

Ser.No. Part No. 400|404 450454 (500504550554 600|604 650|654
39 |GB 3452.1 OZ%% 5 FE 85%5.3 O-ring 85%5.3 2 1 1 1 1 1
40 |304.31.157 %L B 0.2 Adjusting shim 0.2 A A A A A A

304.31.158 R[] 0.5 Adjusting shim 0.5 A A A A A A
304.31.159 TR 1.0 Adjusting shim 1.0 A A A A A A
41 |304.31.160 B i Kingpin shaft seat 2 12 12 12 12 12
42 (304.31.216-1 | 45%hk Kingpin shaft head 2 2 2 2 2 2
43 |GB 3452.1 OZU%5 8 37.8%3.55 O-ring 37.8x3.55 2 2 2 2 2 2
44 1304.31.156-1 |#tE Bush 2 2 2 2 2 2
45 |304YZ.31.155-1| ek m g Left steering knuckle arm 1 1 1 1 1 1
304.31.186-1 |[fHiEmE Right steering Knuckle arm 1 1 1 1 1 1
46 |GB/T 93 H#PE 8 Spring lock washer 8 20 20 20 20 20 20
47 (304.31.166 ' (—) Bevel gear (1) 2 2 2 2 2 2
48 |GB/T 276 BBl &6209 Rolling bearing 6209 2 2 2 2 2 2
49 (304.31.162 T # 0.2 Adjusting shim 0.2 A A A A AN AN
304.31.163 PR 0.5 Adjusting shim 0.5 A A A A A A
304.31.164 A 1.0 Adjusting shim 1.0 A A A A A A
50 [GB/T 893.1 418 85 Circlip for hole 85 2 2 2 2 2 2
51 |GB3452.1 O %534 B 100x5.3 O-ring 100x5.3 2 2 2 2 2 2
52 |GB3452.1 ORI 34 P 77.5%2.65 O-ring 77.5%2.65 2 2 2 2 2 2

A& Just right amount

45




g m @
Directive Wheel

46



FEE

Directive wheel

A “h Name AR Qy.
Ser.No. Part No. 400 [ 404 [ 450| 4541500 504|550 554 | 600 | 604 ]650| 654
1 [400.32.011 S HHEESHtOQ Rim assembly directive wheel 2 2 2 2 2 2
400.32.011A SRS Rim assembly directive wheel 2 2 2 2
(%) (Selected by user)
2 |GB/T 2979 6.00-16 5N IO Tube 6.00-16 2 2 2
GB/T 2979 6.50-16 M % N D Tube 6.50-16 2 2
31x9.5-16¥HIAR N RO Tube 31x9.5-16 2 2 2
(%) (Selected by user)
3 |GB/T 2979 6.00-16 5[ 5RO Tyre 6.00-16 2 2 2
GB/T 2979 6.50-16 5[\ RQ Tyre 6.50-16 2 2 2
31x9.5-16 XM iR /MR O Tyre 31x9.5-16 2 2 2 2
(k%) (Selected by user)

47




AIAEENEE (TERIEE))
Front Driving Wheel (Four wheel drive)

48



AIIRzhEE (MOFLIESN)

Front driving wheel ( Four wheel drive )

el RE o Name AR Qy.
Ser.No. Part No. 400 [ 404 [ 450| 4541500 504|550 554 | 600 | 604 ]650| 654
1 ]304.32.011B GIE Rt A cEE YLD Rim assembly,fornt driving wheel 2
454.32.011 WA Zh B HIEEHQ@ [Rim assembly,fornt driving wheel 2 2 2
554.32.011 GIE Rt A CEYEIQ)) Rim assembly,fornt driving wheel 2 2 2
304.32.011A GIE Rt At ] CEE Y L0 Rim assembly,fornt driving wheel 2
2 |GB/T 2979 7.50-16 RiERZh 5 N D Tube 7.50-16
GB/T 2979 8.3-20Fi s N IR D Tube 8.3-20 2 2 2
GB/T 2979 8.3-24 i A M RO Tube 8.3-24
GB/T 2979 8.3-20/KHIEHI D Tyre8.3-20 (for paddyfield tractor) 2 2 2
31-9.5x 16X HIR N IR ® Tube 31-9.5x16(for gardening tractor) 2 2 2
3 |GB/T 2979 7.50-16 R AR Zh 5 AP D Tyre 7.50-16 2 2 2
GB/T 2979 8.3-20 i B4 AMIED Tyre 8.3-20 2 2 2
GB/T 2979 8.3-24Fi MK A AR Tyre 8.3-24 2 2 2
GB/T 2979 8.3-20/K H G AMIE@ Tyre8.3-20 (for paddyfield tractor) 2 2 2 2 2
31-9.5x 16 HIfEAMIE® Tyre 31-9.5x16(for gardening tractor)

49




1\

»
mrllllﬂ//ll,"'
I

"

go—
- )
\M\\J

T, Ly “
AR

R
Driving Wheel

20



X =hEe

Driving wheel

Fa=2 % o Name & Qty.

Ser.No. Part No. 4004041450454 500(504|550]554]600]| 604 650|654
1 |GB/T 6170 HEREM16 Nut M16 2212112112121 12112121212 12] 12
2 |GB/T 93 #JE 16 Washer 16 12112112112 (121212121212 12| 12
3 1400.34.108-1 | Washer 16 2212112112121 1212 (121212 12 ] 12
4 1400.34.105-3 [ITEECES Ballast 4 4| 4] 4] 4] 4
5 1400.34.102-1 X EROOO® Spoke,driving wheel

550.34.102 IRZ IR @ Spoke,driving wheel 212212212
6 |GB/T 12 H2FEM16%95 Bolt M16x95 1212112112121 1212121212 12 ] 12
GB/T 2979 11.2-283K 2% P ia D Tube 11.2-28
12.4-288K5h % N IR @ Tube 12.4-28 2 2 2 2 2 2 2
13.6-282K gh 5 N IO Tube 13.6-28 21 2
12.4-328K5h 5% W@ Tube 12.4-32 2|2
11-28KHIENE® Tube 11-28(for paddyfield tractor) 2| 2 2| 2
13-205CH G R B ® Tube 13-20(for gardening tractor) 212 212
8 |GB/T2979  |11.2-288KZHEEAMIED Tyre 11.2-28 2 [ 2
12.4-288K sh 5 MG @ Tyre 12.4-28 2 2 2 2 2 2 2 2
13.6-28 K2 AMIED) Tyre 13.6-28 2 | 2
1243288 25 AMIED Tyre 12.4-32 2 | 2
11-28K HAEHMIE® Tyre 11-28(for paddyfield tractor) 2221212121212
13-205CH G AMIE® Tyre 13-20(for gardening tractor) 2121212121222
9 |400.34.011 IR A EDG  |Rim assembly,driving wheel 2l 2222222221212
450.34.011 IXZh A RIS HO0 Rim assembly,driving wheel 2121221221212
550.34.101 IRZh A R AR S 1H@D Rim assembly,driving wheel 2 (22121212
400.34.011B-1 |zh5e5 85140 Rim assembly,driving wheel 222121212212

o1




4 IR ZhEe

Cont.Driving wheel

S R g Qty.
P Name
Ser.No. Part No. 400 (4041450]454(500(504]550|554|600|604]| 650|654
10 |GB/T 13 H2HEM16%80 Bolt M16x80 1211211212121 12112121212 12| 12
11 |GB/T97.1 #pE 16 Washer 16 1211211212121 12112121212 12| 12
12 |GB/T 93 #pE 16 Washer 16 1211211212121 12112121212 12| 12
13 |GB/T 6170 2Rk M16 Nut M16 1211211212121 12112121212 12| 12

22




)

|
|
&

4

™

@)

23l (1)

Drawbar (1)

93



ESIBR(D)
Drawbar (I)

A o Name AR Qy.

Ser.No. Part No. 400|404 450454 (500504550554 600|604 650|654
1 |400.35.011 A2 5| UK Drawbar T T T A T Y A S N O |
2 |GB/T93 #pE 16 Washer 16 2212112112121 1212121212 12] 12
3 |GB/T 5783 BEM16%x40 Bolt M16x40 2212112112121 1212121212 12] 12
4 1160.35.012-1 #Y| A Drawbar pin 2221212121222 2]2]2
5 [400.35.102 #y| =4 Drawbar crossing | N U N T T Y U S O O
6 |160.35.107 B SR ANAY Lock pin 2122212212222 2]2

94




FESIRER(IT)
Drawbar(1I)

95



512 mAD

Drawbar(II)
A o Name AR Qy.
Ser.No. Part No. 4004041450454 |500(504|550]554]600]|604]650( 654
1 [400.35.022-1 AR Right bracket weldment 1 1 1 1 1 1
450.35.022-1 AR Right bracket weldment 1 1 1 1 1 1
2 [160.56.014 B4 B Lock pin 1)1 vt 1f1
3 [254.35.112 5|5 Drawbar connecting pin 1 T 0 T Y O O A |
4 1400.35.203 FE Bush 2 2 2 2 2 2 2 2 2 2 2 2
5 [160.35.102-1 |5+ Drawbar crossing | N U N T I Y U S O O
6 |160.35.012-1  |Ze8 &5 a kD) Drawbar pin(Il) B
7 1400.35.021-1  |Ze/m&EdEmR Left bracket weldment 1 1 1 1 1 1
450.35.021-1  |ZEM&et Left bracket weldment 1 1 1 1 1 1
8 [160.35.107 B A Lock pin B

26




(10)

BT R

Pendulum Drawbar

97



ZERXESIRD

Pendulum Drawbar

Fs K= e Name HE Qty.
Ser.No. Part No. 4004041450454 |500(504|550]554]600]|604]650( 654
1 [300E.35.019 Ja B A Drawbar connecting pin assembly 1 1 1 1 1 1 1 1 1 1 1 1
2 |GB/T5782 EFEM16x70 Bolt M16x70 2122121221212 ((2]2]2]|2
3 |300E.35.203 A5 Drawbar 1 1 1 1 1 1 1 1 1 1 1 1
4 (300.35.103 A5 Drawbar connecting pin 2121212212
700.53.201 7= 5y Drawbar connecting pin 21212121212
5 |GB/T6170 IHXBEM16 Nut M16 4 14414144444 4] 4] 4
6 |GB/T93 HlE 16 Washer 16 8 8 8 8 8 8 8 8 8 8 8 8
7 |GB/T898 I2FEAM16-M16%35 Stud AM16-M16x35 2122121221212 ((2]2]2]|2
8 |GB/T5783 IEAEM16%35 Bolt M16x35 4 144141441444 4] 4] 4
9 1300.35.011-1 |B=5|#EE4: Pendulum Drawbar assembly 1 1 1 1 1 1
400.35.011B-1 |B=5|# B8-S Pendulum Drawbar assembly 1 1 1 1 1 1
10 [300.35.104 B Lock pin 2122122221221 2|2]2
11 300.35.013 5| MRS Drawbar 1 1 1 1 1 1 1 1 1 1 1 1
12 |GB/T97.1 g 16 Washer 16 2 2 2 2 2 2 2 2 2 2 2 2
13 |300E.35.020 BN RS Lock pin 1 1 1 1 1 1 1 1 1 1 1 1

28




SR TEESE (—)
Intermediate Axle & Transmission (A)

29



3 A B ()

Intermediate Axle & Transmission (A)

e R o Name & Qty.

SerNo.|  Part No. 400 [ 404 450|454 500|504 | 550|554 600 [ 604 | 650 [ 654
1 [400.37.101-1 |2 i# 4k Gear box | I R R S T T T T O T I O IO
2 [400.37.153 B P L Reverse shift lump 1 1 1 1 1 1 1 1 1 1 1 1
3 |GB/T 879 R45%24 Pin 5x24 2 2 N A T2 A A A A A B A
4 1400.37.155 B P X h Reverse-fork shaft 1 1 1 1 1 1 1 1 1 1 1 1
5 1400.37.146 BIRLEE Reverse-fork 1 1 1 1 1 1 1 1 1 1 1 1
6 1400.37.151 HA4 Pin 1111t frfrfr1]1]1
7 1400.37.154 7S H Sk Sub-lump | R S T T T T T I O IO
8 [400.37.156 B T 3 Sub-fork shaft 1 I R I O T T T O O O O O
9 1400.37.145-1  |EIAs L X Sub-fork | R S T T T T O T I O IO
10 |400.38.186 B XU s Spring 414444 4|4|4a|a]4a]4a]4
11 |GB/T 308 HH3k8.000G 100 b Ball 8.000 41444 4l4|l4a|a|la]a]a]a4
12 |GB/T75 BEATM10x13 Screw M10x30 2212222222 |2]2]2
13 |GB/T 893.1 4837 Circlip 37 201212122222 2]2]2]2
14 1400.37.166 725 TR B 2 Sealing cap 2021212222 (2f2]2]2]2
15 1400.37.160-1  |g|2s 3 AT Sub-selector lever N U U N I Y Y S Y
16 |GB/T 6170 EHRMI10 Nut M10 20212122222 2]2]2]2
17 [400.37.016 B T Ak Knob | R S T T T T O I O IO
18 1400.37.015 A T A1 Knob I I R T T T O O O A O
19 1400.37.167-1  |F=As @47 Selector Lever I I O T T T T S I O IO
20 |GB/T 5783 BEFEM10x30 Bolt M10x30 s (8|88 8| 8|8|8|s8|s8|s8]s3s
21 |GB/T 93 HIH 10 Washer 10 8| 8| 8|8|s8s|s8s|8|8|s8]|s8]| 8|S’
22 [400.37.163-3  [Asdi4H E3% Cover 111y frfrfr1]1]1
23 [400.37.129 75 T A AR Gasket S T S R S O T T T A I S O O |

60




ZIHTERDH (—)

Cont. Intermediate Axle & Transmission (A)

A o Name AR Qy.

SerNo|  Part No. 400 | 404 | 450454500504 |550| 554 600| 604|650 | 654
24 160.37.183 A AT Spring 2222222222 2]2
25 160.37.184 A AT B Y Washer 2222222222 2]2
26 1400.37.162 A SR Shift guide plate 1l frfrfrfrft
27 |400.37.164 1-Zh Washer 4414144444 4]4a]4]4
28 |GB/T 5783 EHRM8x16 Bolt M8x16 4l ala|la|lalalalalalalala
29 [400.37.161 B 3 S AR Sub-shift guide plate N N U U N (Y S O
30 [400.37.147 II-TVAS$E X II-1V Fork 1t frfrfrfrf1
31 [400.37.150 -V RS 4% Sk II-1V Fork shaft 1t frfrfrfrft
32 1400.37.152 I-TTR% 3% 3k I-11 Shaft lump 1 T T T T T O A O (O O A
33 1400.37.149 I-TTR% 3% X I-1 Fork shaft 1l frfrfrfrf1
34 1400.37.148-1  |I-TIA%3% I-11 Fork 1l frfrfrfrf1
35 [400.38.024 TR ZE Oil drain plug 1111t frfrl1]1]1
36 544820 Seal washer 20 2222222222 2]2
37 |GB/T 921 Hiirgl41 Circlip 41 2222222222 2]2
38 [800.37.015 PR AT 2551 1 Oil seal 2222222222 2]2
39 [400.38.114-1  [Jiyhiz e Oil drain plug L1 |11t ftfrfr1]1]1
40 |GB/T 6170 M2 Nut M12 1 T T T T T O A O (O O A
41 [160.37.402-1 |WEE Vent screw plug 1 1 1 1 1 1 1 1 1 1 1 1

61




EHFTRFFEE (2
Intermediate Axle & Transmission (B)

62



ﬂ

TEBELSH(D)

Intermediate Axle & Transmission (B)

I s Name Ay
SerNo.|  Part No. 400 [ 404 450|454 500|504 | 550|554 600 [ 604 | 650 [ 654
1 |GB/T 5782 HEFEM12x110-8.8 Bolt M12x110-8.8 201212122222 2]2]2]2
2 |GB/T93 12 Washer 12 24 |24 | 24 |24 (2424|2424 2424|2424
3 |GB/T 6170 1 REM12 Nut M12 s(8|8|8|8|8|8|s8|s|s8|8]Ss
4 1400.37.101-1  |5#5-2r sl A 704 Transmission box 1 1 1 1 1 1 1 1 1 1 1 1
5 300.21.111 TR Gasket IR R S O O O A N A O
6 |GB/T 5782 IEFEM12x125-8.8 Bolt M12x125-8.8 20212122222 2]2]2]2
7 |GB/T 5782 HEFEM12x50-8.8 Bolt M12x50-8.8 | R S T T T T I O IO
8 |GB/T 898 EAMI2-M12x100-8.8  [Bolt AM12-M12x100-8.8 1 I R O T T T O O O O O
9 |GB/T 5783 I2FEM12x30 Bolt M12x30 4141444 4|4a|4a]a]a]a]a4
10 |400.37.168 14 Plugging leaf I I R T T T O O O O IO
11 |GB/T 119 £4D12x30 Pin D12x30 201212122222 2]2]2]2
12 |GB/T 5783 TEFEM10%x20 Bolt M10x20 1 I R Y T T T O O O O O
13 |GB/T 93 HPE 10 Washer 10 s{s|s|s5]|s5|s5|5|5|s5|5|5]5
14 [400.37.140 RS R BR AR Plate 1 T T T Y T I Y S O A
15 |GB/T 6171 1 RIM12%1.25 Nut M12x1.25 10l10f10f10f10]10]10]10]10]| 10| 10| 10
16 |GB/T 899 IEFEAMI2-M12x1.25%40-8.8 [Stud AM12-M12x1.25x40-8.8 10l10f10f10f[10[10]10]10]10]| 10| 10| 10
17 1400.37.158 IR R Bush 201212122222 2]2]2]2
18 |GB/T 7940.1  [3hi#f M10x1 Grease 20212122222 2]2]2]2
19 |GB/T 5783 I2FEM10%20 Bolt M10x20 41444444l a|la]a]a]a4
20 |GB/T 97.1 HE 10 Washer 10 414444 4|4|4a|a]4a]4a]4
21 |400.37.178 Ze il 2R Cover plate 1 T Y A S O I O IO |
22 1400.37.179 ] 25 4k Gasket I I R R Y T T T O O O O O
23 |GB/T 5782 HEFEM12x80-8.8 Bolt M12x80-8.8 | R S T T T T O O I O

63




ZIHTERDH (D)

Cont. Intermediate Axle & Transmission (B)

A o Name AR Qy.

SerNo.|  Part No. 400 404|450 454|500 504|550 554 | 600|604 | 650 | 654
24 1400.37.165 A3 B Bush 1 1 T T A I T O O O O A
25 [400.37.174 75 T A ) 25 Cover plate 2122122221221 2|2]2
26 |GB/T 5783 EREM16x25 Bolt M16x25 {2222 2{2|12
27 |GB/T 93 HE 16 Washer 16 {22222 12
28 [400.37.175 ) 55 4K 4 Gasket 2122122122122 2|2]2
29 |GB/T 898 EREAM12-M12x190-8.8  |Bolt AM12-M12x190-8.8 3313333333 [3]3]3
30 |400.37.119-1 |1l 2 4% 44 Gasket 11|11t frfrfr1]1]1
31 |GB/T 119 A4D12x22 Pin D12x22 2222222222212
32 1400.37.120 Tk 4R 55 Bearing cover 1 T O O O O A O D O O O I O I |
33 [GB/T 93 HIE8 Washer 8 1 1 T T I T O O O O O
34 |GB/T 5783 B FEM8x25 Bolt M8x25 444l a|lalalala]lalals]a
35 |GB/T6170 ERMI10 Nut M10 1 1 T T A A T O O O O O
36 |GB/T5783 I FEM10x40 Bolt M10x40 1 1V T T A I T O T O O O

64




)

AR IERFE B (
Intermediate Axle & Transmission (C)

65



ﬂ

Intermediate Axle & Transmission (C)

TR B AE)

el RE ik e B Qy
Ser.No. Part No. 400|404 [ 450454 (500504550554 600|604 650|654
1 |GB/T 8%4.1 L 38 Circlip 38 1 1 1 1 1 1 1 1 1 1 1 1
2 1400.37.124 43R4 DU 1 3 B Washer 222212122122 21]21]2
3 [400.37.111 47 RS WU k4 Grar tlr oo oo o]
4 |400.37.125 47 RS DU e 2 Bush N
5 1400.37.139 B T R 26 Braring Cover 1 1 1 1 1 1 1 1 1 1 1 1
6 |GB/T894.1  |$4pE45 Circlip 45 R
7 |GB/T 305 1EZh¥£100/106.5 Circlip 100/106.5 1 1 1 1 1 1 1 1 1 1 1 1
8 |GB/T 276 B 6309N Bearing 6309N 1 1 1 1 1 1 1 1 1 1 1 1
9 |GB/T894.1  |$%55 Circlip 55 N
10 |GB/T 276 k6211 Bearing 6211 1 1 1 1 1 1 1 1 1 1 1 1
11 ]400.37.137 Zh ) % H R Connecting shaft 1 1 1 1 1 1 1 1 1 1 1 1
12 [400.37.170 o e Bush N
13 [400.37.169 El 3 E 2 i D Shaft tlr oo ool o]
400.37.169A |@IHE Eshdiei @ Shaft ( Selected by user ) | N U N T I Y U S O
14 [400.37.159 ERERE D Bush R
15 1400.37.136 HEiEE Connecting sleeve 1 1 1 1 1 1 1 1 1 1 1 1
16 |GB/T 3452.1 ORI+ 23.6x2.65 D O-ring 23.6x2.65 2 2 2 2 2 2 2 2 2 2 2 2
17 |GB/T 283 RN 207 @D Bering RN207 1 1 1 1 1 1 1 1 1 1 1 1
GB/T 276 Hh%6305 @ Bearing 6305 ( Selected by user ) 1 1 1 1 1 1 1 1 1 1 1 1
18 1400.37.102 I D I st shaft 1 1 1 1
400.37.102A  |IH#h @ I st shaft ( Selected by user ) 1 1 1 1 1 1 1 1 1 1 1 1
550.37.102 I @ I st shaft 1 1 1 1 1 1 1 1
19 [400.37.134 -V RS A Meshing sleeve 11|11t frfrfr1]1]1

OXMAE H 254 2% For Dual stage clutch ~ Q#4E ] 5 & %% For Single stage clutch

66




ZIHTERDH (2)

Cont. Intermediate Axle & Transmission (C)

Fa=2 % o Name 2 Qty.

Ser.No. Part No. 400|404 [450) 454 (500504 ]550(554] 600|604 650|654
20 [400.37.132-1  |HI-IVAYmESG U5 BB Meshing sleeve seat 1 1 1 1 1 1 1 1 1 1 1 1
21 1400.37.131 LIRS Egh i 5 29T gear 1 1 1 1 1 1 1 1 1 1 1 1
22 1400.37.130 MR E Bush 1 1 1 1 1 1 1 1 1 1 1 1
23 1400.37.128 IAY i % 22T gear 1 1 1 1 1 1 1 1 1 1 1 1
24 1400.37.127 IR R E Bush 1 1 1 1 1 1 1 1 1 1 1 1
25 1400.37.126 RS 5 17T gear 1 1 1 1 1 1 1 1 1 1 1 1
26 |GB/T 894.1 41540 Circlip 40 3131331313313 (3]13]3]|3
27 |GB/T 276 %6208 Braring 6208 2121221212222 |2]2]|2
28 (400.37.106 BIRY P ke i A Meshing sleeve seat 1 1 1 1 1 1 1 1 1 1 1 1
29 1400.37.105 BIRS M Zh %8 31T gear 1 1 1 1 1 1 1 1 1 1 1 1
30 |GB/T 7918 HiRKK20%26x20 Needle bearing K20x26x20 1 1 1 1 1 1 1 1 1 1 1 1
31 [400.37.109 1% 2nd shaft 2 (221212121222 22]2
32 |GB/T 93 10 Washer 10 4 144|444 4|44 4] 4] 4
33 1400.37.108 IV Zh % 26T gear 1 1 1 1 1 1 1 1 1 1 1 1
34 1400.37.110 M-IV R IR E Bush 1 1 1 1 1 1 1 1 1 1 1 1
35 [400.37.112 HIRY M Zh 548 30T gear 1 1 1 1 1 1 1 1 1 1 1 1
36 400.37.113 R4 M Zh 5 %8 32/37T gear 1 1 1 1 1 1 1 1 1 1 1 1
37 1400.37.116 L-TIAY G5 8 Meshing sleeve seat 1 1 1 1 1 1 1 1 1 1 1 1
38 [400.37.115 TR G & Meshing sleeve 11|11t frfrfrl1]1]1
39 [400.37.117 IR Zh k58 32/42T gear 2 (221212121222 22]2
40 [400.37.114 IR R & Bush 1 1 1 1 1 1 1 1 1 1 1 1
41 [400.37.118 T Ao % Washer 1 1 1 1 1 1 1 1 1 1 1 1
42 |GB/T 276 i 6307N Bearing 6307N 1 1 1 1 1 1 1 1 1 1 1 1

67




ZIHTERDH (2)

Cont. Intermediate Axle & Transmission (C)

A o Name AR Qy.

Ser.No. Part No. 400) 404450454 (500504 [550]554] 600|604 650] 654
43 |GB/T 305 1EZh¥£80/86.6 Thrust ring 80/86.6 1 1 1 1 1 1 1 1 1 1 1 1
44 |GB/T 858 B30 Washer 30 1 1 1 1 1 1 1 1 1 1 1 1
45 |GB/T 812 WEREM30%1.5 Nut M30x1.5 1 1 1 1 1 1 1 1 1 1 1 1
46 (400.37.122 AT AY kA 14 piE Thrust ring 1 1 1 1 1 1 1 1 1 1 1 1
47 |GB/T 894.1 4840 Circlip 40 333131313133 ((3([3(3]3
48 1400.37.142 w5 g IEHEFR Gear 1 1 1 1 1 1 1 1 1 1 1 1
49 1400.37.133 wrhstE Bush 1 1 1 1 1 1 1 1 1 1 1 1
50 |400.37.138 By R IR HEFR Thrust ring 1 1 1 1 1 1 1 1 1 1 1 1
51 |400.37.107-1 725 35 M\ Zh Shaft 1 1 1 1 1 1 1 1 1 1 1 1
52 400.37.121 e AY 5y 55 Gear 1 1 1 1 1 1 1 1 1 1 1 1
53 |GB/T 93 B[S Washer 8 6666666666 6]F6
54 |GB/T 5783 EREMSEX30 Bolt M8x30 6666666666 6]F6
55 |GB/T 276 %6308 Bearing 6308 1 1 1 1 1 1 1 1 1 1 1 1
56 1400.37.143 B8 3 2D 14 Washer 1 1 1 1 1 1 1 1 1 1 1 1
57 1400.37.103 RIS i frg 2 46T gear 1 1 1 1 1 1 1 1 1 1 1 1
58 1400.37.104-1 BB i i e A Bush 1 1 1 1 1 1 1 1 1 1 1 1
59 1400.37.168 ¥H 14 Pluggring shaft 14 1 1 1 1 1 1 1 1 1 1 1 1
60 (400.37.141 BIA% o ) 4k Shaft 1 1 1 1 1 1 1 1 1 1 1 1
61 [400.37.171 BIRSPEeTE Bush 1 1 1 1 1 1 1 1 1 1 1 1
62 [400.37.172 BRG] 5 27T gear 1 1 1 1 1 1 1 1 1 1 1 1
63 |GB/T 5783 EAEM10x30 Bolt M10%30 4 144|444 4|4]|4]|4] 4] 4

68




RITHTERFES M (—)
Gearbox Assembly with Shuttle-Action Gear Change(A)

69



RITH TR (—)
Gearbox Assembly with Shuttle-Action Gear Change(A)

= 5 =
S}i;i P:ﬁgo. i Name 400 404] 450] 454] 500 {kf gstg 554] 600] 604 ] 650] 654
1 [400.378.101  |Asukik Gear box I T T T A T S T A O S Y O
2 [40037S.314  |#eykL Shift limp 202222212222 2]2
3 |GB/T 879 B45%24 Pin 5x24 771727777777 7]7
4 1400.37S.208-1 |#R1THY4$k Xih Reverse-fork shaft 1 1 1 1 1 1 1 1 1 1 1 1
5 1400378207  |#4FREIE X Reverse-fork I S T T T A T T S T A O S O O
6 1400.38.024 TR g€ Oil drain plug 1111t frfr1]1]1
7 1400378315  |FiAs 4k 3L shift limp I T T T T S O O O
8 |400.37S.156-1 |7 ki $% X dh Fork shaft I T T T T T S O O O
9 1400.37.145 RS i 3% X Fork I T T T A T T S T A O S O O
10 [400.38.186 B XU sk Spring 41 alalala|lalalala]lalala
11 |GB/T 308 RERS.000G 100 b Ball 8.000 4l 4alalala|lalalala]lalala
12 |GB/T 93 810 Washer 10 88| 8|s8|8]|8|s]|8|s8]|8]|s]s
13 |GB/T 5783 BEHEM10%30 Bolt M10x30 88| 8|s8|8]|8|s]|8|s8]8]|s]s
14 [400.38.114 T g Oil drain plug I T T T T S T O O S O O
15 5 4820 Seal washer 20 21222222222 2]2
16 [400.37.129 75 3 A 4R Gasket T T T A T Y A S N O |
17 [400.37.147 HI-IVA% % II-1V Fork [ T T T A T S T A O S O IO
18 [400.37S.150  |III-TVA%$E X MI-1V Fork shaft I T T T T I S O O O
19 [400.37S.148-1 |I-TTA%$% X I-1I Fork I T T T T O S O O O
20 [400.37.149 T-TIA% % ST 4l I-1I Fork shaft I T T T T S T O O

70




—~
0
<
N2

(59)

(60)

RITH IR BB (

Gearbox Assembly with Shuttle-Action Gear Change(B)

)

A



RITHZERE (D)
Gearbox Assembly with Shuttle-Action Gear Change(B)

Fa=2 % o Name & Qty.

Ser.No. Part No. 400|404 [450) 454 (500504 ]550(554] 600|604 650|654
1 |GB/T276 %6208 Bearing 6208 2 2 2 2 2 2 2 2 2 2 2 2
2 [400.37S.203  [#BATARS I Shaft o]
3 [400.37.137 Zh % Y R b Connecting shaft 1 1 1 1 1 1 1 1 1 1 1 1
4 |GB/T984.1 41845 Circlip 45 1 1 1 1 1 1 1 1 1 1 1 1
5 |GB/T305 1EZhF£100/106.5 Circilp 100/106.5 1 1 1 1 1 1 1 1 1 1 1 1
6 |GB/T276 & 6309N Bearing 6309N 1 1 1 1 1 1 1 1 1 1 1 1
7 |GB/T894.1 P48 55 Circlip 55 oo fr el f]
8 |GB/T276 Hi&R6211 Bearing 6211 1 1 1 1 1 1 1 1 1 1 1 1
9 [400.37.170 o R Bush ool fr e frf]
10 [400.37S.169 | g4 ok 2 skt di Shaft 1t oo fo o]
11 [400.37.159 e e Bush tlr et fr o]t
12 [400.37.136 EE Connecting sleeve 1 1 1 1 1 1 1 1 1 1 1 1
13 |GB/T 3452.1 ORI BR 451 B 23.6%2.65 O-ring 23.6x2.65 2 2 2 2 2 2 2 2 2 2 2 2
14 |GB/T 283 HiA&RN 207 Bering RN207 1 1 1 1 1 1 1 1 1 1 1 1
15 1400.37.102 T I st shaft 1 1 1 1

550.37.102 T4 I st shaft 1 1 1 1 1 1 1 1
16 [400.37.134 II-TVAS G A Meshing sleeve 11|11t frfrfr1]1]1
17 1400.37.132-1  |II-IVAYMEA-147 B Meshing sleeve seat 1 1 1 1 1 1 1 1 1 1 1 1
18 |400.37.131 RS EZ % 29T gear oo fr ]
19 1400.37.130 IR P55 T Bush 1 1 1 1 1 1 1 1 1 1 1 1
20 |400.37.128 RS E 5% 22T gear 1t frfrfft
21 [400.37.127 IR e Bush ||
22 1400.37.126 Ry 2 17T gear tl o fr o]t

12




HZERITHTERDM(O)
Cont. Gearbox Assembly with Shuttle-Action Gear Change(B)

ez R e Name & Qty.

Ser.No. Part No. 400|404 [ 450454 (500504550554 600|604 650|654
23 |GB/T 894.1 LB 40 Circlip 40 2 2 2 2 2 2 2 2 2 2 2 2
24 |GB/T 276 36208 Braring 6208 2 2 2 2 2 2 2 2 2 2 2 2
25 |400.37.106 BIRY P i A Meshing sleeve seat 1 1 1 1 1 1 1 1 1 1 1 1
26 |400.37S.105 B kA& Meshing sleeve 1 1 1 1 1 1 1 1 1 1 1 1
27 |GB/T 7918 B ERK20x26%20 Needle bearing K20x26x20 1 1 1 1 1 1 1 1 1 1 1 1
28 1400.37.109 IE] 2nd shaft 2 2 2 2 2 2 2 2 2 2 2 2
29 [400.37.108 VA% A Zh B 26T gear N
30 400.37.110 H-IVAS B 5 b 2 Bush N
31 1400.37.112 TITRS M\ Bh 5 %8 30T gear 1 1 1 1 1 1 1 1 1 1 1 1
32 1400.37.113 IS5 32/37T gear 1 1 1 1 1 1 1 1 1 1 1 1
33 400.37.114 LIRS S et Bush 2222222222212
34 1400.37.116 T-TIAY kA5 s Meshing sleeve seat 2121212122122 (2]2]2]2
35 [400.37.115 TR G & Meshing sleeve 2022121212222 22]2
36 400.37.117 TRY M2 i 32/42T gear 2222222222212
37 |400.37.118 Yl iy % Washer N
38 |GB/T 276 B 6307N Bearing 6307N 1 1 1 1 1 1 1 1 1 1 1 1
39 |GB/T 305 1-Zh¥£80/86.6 Thrust ring 80/86.6 1 1 1 1 1 1 1 1 1 1 1 1
40 |GB/T 858 B30 Washer 30 1 1 1 1 1 1 1 1 1 1 1 1
41 |GB/T 812 P2REM30%1.5 Nut M30x1.5 1 1 1 1 1 1 1 1 1 1 1 1
42 |400.38S.115 | /Nt 4 b Shaft N
43 1400.38S.118 Heth R AR A Adjusting washer AlAlAlA]IAlA]lA]AIA]IAlA]A
44 400.38S.117  |#hispi Thrust ring B
45 |GB/T279 332209 Braring 32209 2 2 2 2 2 2 2 2 2 2 2 2

A& Just right amout

73




HZERITHTERDM(O)
Cont. Gearbox Assembly with Shuttle-Action Gear Change(B)

e R o Name & Qty.

SerNo.|  Part No. 400|404 | 450|454 | 500|504 | 550554 | 600|604 | 650 | 654
46 |GB/T858 B 42 Washer 42 | I R R S T T T T O T I O IO
47 |GB/T812 EREM42x1.5 Nut M42x1.5 20212222222 |2]2]2
48 (304.21S8.150 |34 Circlip | R I S T T T T S T I O IO
49 (400.37.143 418 Circlip 1 T T I A T O O O O IO
50 [400.37S.205 #4784 M Zh ik 5 26T gear | R R S T T T T O I O I
51 [400.37S.206 |i5#wRtE Bush 11|11 frfrfrl1]1]1
52 [400.37S.202  |#47R%E N5 30T gear | R S T T T T I O IO
53 [400.37S.201  |{5RbEE Bush T T A T O O O O O
54 [400.37S.107 | g7 M 2kl Shaft 1 1 T T I T O O O O O
55 |GB/T276 7% 6308 Bearing 6308 T T A A T O O O O O
56 400.37.143 E7S 3 Zh P 4 Circlip | R R S T T T T O I O IO
57 [400.37.103 75 3 N Zh A 4 46T gear 1 T T T I A T O O O O O
58 [400.37.104-1 | g5 Y i w2 Bush | R R S T T T T T I O IO
59 |GB/T5783 B2 REMO6X20 Bolt M6x20 2212222222 |2]2]2
60 |GB/T93 56 Washer 6 2012121222222 2]2]2
61 [400.37S.209 | {5IR% %l R AR Limiting plate T T T A T O O O O O
62 [400.37S210  |#a4FRY{EIAS b Shaft 1 1 T T A I T O O O O O
63 [254.37.518 IR Sy 1F 33 R Washer T T A T O O O O O
64 B R 27x32%24 Bearing 27x32x24 | R S T T T T S T I O A
65 [400.37S.204  |@IRYHEE 17T gear T T I A T O O O O O
66 [254.37.559 Bk 5 IR HEER Washer | R S T T T T O I O
67 (400378211 |z Bush 1 T T I A T O O O O IO

74




12 (2) 13

=
\\\\\\\\\ %%%% f5é? 2257
(22)
t 29 : 8
) ' 30 D)
02 »/ a3
%
g \ 32
s(zs)
i D "\ (26) 3
(19) : _ §— o
20 \ °’<17)§ P — (26)

,
\&

(

(26)
HTRSR LA
Control Mechanism of Shuttle-Action Gear Change
75

N w S

36



RITHEIRA
Control Mechanism of Shuttle-Action Gear Change

Fa=2 % o Name & Qty.

Ser.No. Part No. 400 [ 404 [ 450|454]500| 504|550 554 | 600|604 ]650| 654
1 [400.375.033 EAH T Knob T T Y A O Y I O IO |
2 |GB/T6170 WEHRMI0 Nut M 10 3131333313333 3]3
3 |GB/T97.1 B Washer 8 2 2 2 2 2 2 2 2 2 2 2 2
4 |GB/T91 #43%20 Pin 3x20 212121222212 2|2|2]2
5 |GB/T882 H4hB8x26 Pin B8x26 2 2 2 2 2 2 2 2 2 2 2 2
6 [400.37S.321 3 s Bracket 1 1 1 1 1 1 1 1 1 1 1 1
7 1400.37S.402 4 Circlip | N U N T T T U S O O
8 |GB/T8%4.1 $430 Circlip 30 1 1 1 1 1 1 1 1 1 1 1 1
9 [400.37S.401 T AT Selector Lever 1 1 1 1 1 1 1 1 1 1 1 1
10 [400.37S.035  |giAs i 4ok Knob tfo oo ool fif]a
11 ]400.37S.309 BB AT Sub-Selector Lever N U U N I A Y S O
12 [400.375.034  |iFRSFHI A2 Knob tfo oo ool fif]a
13 [400.37S.308-1 |#347R475 3 AF Selector lever 1 1 1 1 1 1 1 1 1 1 1 1
14 [400.37S.032 EEEAME Connecting Sleeve 3 (3313131313333 3]3
15 |GB/T879 H45%26 Pin 5%x26 61l 6|l6|l6|l6|]6]6]6|6|6]|6]|6
16 [400.37S.305 Wk Pk e Bush 3131333313333 3]3
17 |GB/T119 H5D8x16 Pin D8%16 2 2 2 2 2 2 2 2 2 2 2 2
18 |400.37S.163 |4 3% Cover I R O T T T O T S O O O O
19 |GB/T3452.1 OZU %% 5f B8 15%2.65 O ring 15x2.65 61l 6|l6|l6|l6|]6]6]6|6|6]|6]6

20 [400.37S.302 B T WA Pk sk Sub-lump 2121212221212 2|2|2]2
21 400.37S.042-1 |Z538AF b3 Hefi ok Bracket tfo oo ool
22 |GB/T5783 WEREM10%20 Bolt M10%20 4 1 444|444 4|4|44]4]4
23 |GB/T93 #E 10 Wsher 10 4 4 4 4 4 4 4 4 4 4 4 4

76




& RITHEIRYNA
Cont. Control Mechanism of Shuttle-Action Gear Change

A o Name AR Qy.

Ser.No. Part No. 400(4041450]454 (500|504 |550[554]600(604]650]| 654
24 (400378304  |AsA it Bush 2022222221 2]2]2]2
25 |GB/T5783 EREM10x25 Bolt M10x20 6|l66|]6|6]|6]6[6] 6] 6] 6]6
26 |GB/T93 #pE10 Washer 10 1 1 1 1 1 1 1 1 1 1 1 1
27 400.37S.161 BB 3 SR Sub-shift guide plate N U N (Y S Y
28 (400.37S.320 25 A 57 s Bracket 1 1 1 1 1 1 1 1 1 1 1 1
29 (400378303  |wfies Bush N R
30 |GB/T308 HER8.7312G40+0(11/32" ) (Ball 8.7312 1 1 1 1 1 1 1 1 1 1 1 1
31 [300.37.302 HEIEM10x1 Screw 1 1 1 1 1 1 1 1 1 1 1 1
32 [300.37.301 B4k Spring N R
33 (400378304  |asplhr e Bush R
34 |400.37S.301  |FeAsmATHRY 4 3L Shift lump N R
35 (400378162 | asik Shift guide plate SRR
36 (400.37S.044-2 |FAB@AFIE S Selector Lever 1 1 1 1 1 1 1 1 1 1 1 1

71




BE R
Rear Axle

78



E‘ﬁl%\)’i

Rear Axle
Fa=2 % o Name & Qty.
Ser.No. Part No. 400 [ 404 [ 450|454]500| 504|550 554 | 600|604 ]650| 654
1 400.38.123-1  |Rijui 36tk Gasket 1 1 T T T I O O O O |
400.38S.123 iR @ Gasket | N U T U (D S O A |
2 1400.38.101-5 | J5HF5eik Rear axle housing 1 1 1 1 1 1 1 1 1 1 1 1
400.38S.101 e im@® Rear axle housing 1 1 1 1 1 1 1 1 1 1 1 1
3 |GB/T 119 A5D12%30 Pin 12x30 2 2 2 2 2 2 2 2 2 2 2 2
4 |GB/T6171 WEREM12x1.25 Nut M12x1.25 24 (24 |24 |24 | 24|24 (2424|2424 | 24|24
5 |GB/T 93 HupE 12 Washer 12 28 1 28 (282828 (2828282828 28] 28
6 |GB/T 899 EAMAMI2-M12x1.25%155-8.8|Stud AM12-M12x1.25x155-8.8 24 (24124124 | 24|24
GB/T 899 WEAEAMI12-M12x1.25%160-8.8|Stud AM12-M12x1.25%160-8.8 24 [ 24 124124 | 24| 24
7 1400.38.024 TR S Oil drain plug T T T I A T O O IO O A
55 441820 Seal washer 20 tfo ool
9 1400.38.105-2 |Gk itk Gasket I 11|11t {1111 ]1]1]f1
10 [400.38.106-5 |j5izal Rear cover I r1j1 1)1} f1rv)1r]1f1]1]1
11 |GB/T 5783 WEREM12%35 Bolt M12x35 1 1 1 1 1 1 1 1 1 1 1 1
12 [160.37.159-1 |20y s g 22 Guard R
13 |GB/T 5783 HEFEMSEX20 Bolt M8x20 9191919999199 9]|9]29
14 |GB/T 93 B Washer 8 11 pirfrp1rrp1rfrp1rrpirfaryia
15 [400.38.102 Ja v =l Rear cover I1 1 1 1 1 1 1 1 1 1 1 1 1
400.38.102A-1 |JREFEESERE( %38 ) Rear cover II ( Selected by user ) 1 1 1 1 1 1 1 1 1 1 1 1
16 [400.38.104 Ji ity w14 Gasket IT | I U U T U (O D O A O A |
17 [400.38.164 Zh ) % Ry sk Shift lump | N A N T U A (O (O S A A |
18 [400.38.211 P X AP IR Board | U U I (D Y S O A |
19 |GB/T 5783 WEMEX12 Bolt M8x12 2 2 2 2 2 2 2 2 2 2 2 2

79




HEFEK
Cont. Rear Axle
A2 R P Name & Qty.
SerNo.|  Part No. 400 [ 404 450|454 500| 504|550 554|600 [ 604 | 650 | 654
20 |GB/T 879 44524 Pin 5x24 I I Y T T T S I O I
21 |GB/T 308 HAEk8.000 0G100 b Ball 8.000 0G100 b I I T T T T S I O IO
22 1400.38.186 AT oL 4 Spring 1 I T T T T S I O IO
23 1400.38.222 kg Washer I I T T T T S I O
24 1400.38.011-2  |zh %y As AT 14 Lever I I R T T T O I O I
400.38.011A-1 |Zhy % A AT 45 &1 Gk 3%) | Lever ( Selected by user ) 1 I T S R S T T T T A T S O O |
25 |GB 3452.1 O 554+ g 15%2.65 O-ring 15%2.65 I I R O T T T T A I O I
26 |GB/T 6170 2-REM10 Nut M10 I I T T T T S I O IO
27 1400.38.013 2 oy A i AR Handle knob I I T T T T S I O I
400.38.014 Zh 4 1425 38 A &1 (%) [Handle knob ( Selected by user ) 1 I T S R S T T T T A T S O O |
28 1400.38.125 -2k Gasket tfr )11t uf1
400.38S.125 | B¥%EwH#QD Gasket S T S R S O T T T A A S O O |
29 1400.38.124 k% Upper cover 1 1 1 1 1 1 1 1 1 1 1 1
400.388.124 | k3% Upper cover 111111111 ]1]1]|1
30 (300.37.018 T RS R Dipstick assembly 11|11t frfrfr1]1]1
31 [400.38.126 Jei i 7o 4k Gasket 1111t frfrl1]1]1
32 |GB/T 5783 BEREM10%30 Bolt M10x30 41444l 4al4alalala]la]a]a
33 |GB/T 93 HE 10 Washer 10 Rl 12)12]12]12
34 |GB/T 894.1 41850 Circlip for shaft 50 2022121212222 |2]2]2
35 1404.38.134 L ORoE Gear 1 1 R O O O O A O O O O |
554.38.134 L g ) Gear 1|11 1]1]1
36 |GB/T 297 5732209 Bearing 32209 201212122222 2]2]2]2
37 1400.38.118-1 |4t igdesh - Adjusting washer Alalalalalalalalalalala

A& & Just right amont

80




FRFEK
Cont. Rear Axle

= ¥ =

S}i;i Paﬁgo. i Name 400]404] 450 454] 500 %{f gstg 554]600] 604] 650] 654
38 [400.38.117 Bh R s Bearing seat 1 1 1 1 1 1 1 1 1 1 1 1
39 [GB/T 858 g 42 Washer 42 1 1 1 1 1 1 1 1 1 1 1 1
40 |GB/T812 WREREMA42%1.5 Nut M42x1.5 2121222212122 |2|2]2
41 |GB/T 8%4.1 440 Circlip for shaft 40 1 1 1 1 1 1 1 1 1 1 1 1
42 1400.38.185-1 |efipsmiats Sleeve tlr oo oo
43 |GB/T 283 HA&ANUP2210 Bearing NUP 2210 1 1 1 1 1 1 1 1 1 1 1 1
44 400.38.115 7N B 5 2 Bl Shaft tfo oo frf]a
45 |GB/T 5783 WEREM10%25 Bolt M10x25 4 44414141444 4] 4] 4
46 1400.38.175 T= Lower cover 1 1 1 1 1 1 1 1 1 1 1 1
47 |GB 3452.1 ORI B2 3:F 5 136x3.55 O-ring 136%3.55 1 1 1 1 1 1 1 1 1 1 1 1
48 1300.37.023-1 |@EREEEH Breather piper weldment 1 1 1 1 1 1 1 1 1 1 1 1
49 1300.37.307 Hh 24T Screw ,oil outlet piper 1 1 1 1 1 1 1 1 1 1 1 1
50 HEHE 16 Compound washer 16 2 (221212121222 22]2
51 |184.37.060 Il 55 2 Vent pipe tlo oo frf]a

O#&47#%  For Shuttle-Action Gear Change
QHL8.3-24Hi % Ffl For Tyre 8.3-24

81




20

.’.. {(i((fe

\.‘
L [

17

Differential & Differential Lock

82



£RE R LIRS

Different & Different Lock

Fa=2 % & Qty.

Ser.No. Part No. aH Name 400|404 [450) 454 (500504 ]550(554] 600|604 650|654
1 |GB/T 5783 WEEMEX12 Bolt M8x20 4 4 4 4 4 4 4 4 4 4 4 4
2 |GB/T93 B8 Washer 8 4 (414444444 4] 4] 4
3 |400.38.161 Bk Locking slice 2l 2121221212221 2]2]2
4 (400.38.151 g asehZ R Adjusting nut 2121221212222 |2]2]|2
5 |GB/T 5783 WEM10x25 Bolt M10x20 2212112112121 1212121212 12] 12
6 |GB/T 93 R 10 Washer 10 1411414141414 14|14 14 14| 14| 14
7 1400.38.177 AER RS Right differential bearing seat 1 1 1 1 1 1 1 1 1 1 1 1
8 |GB/T 297 30212 Bearing 30212 2121221212222 |2]2]|2
9 1400.38.147 b A Washer 2 2 2 2 2 2 2 2 2 2 2 2

400.38.147A iR ) Washer ( Selected by user ) 2122121212122 2]|]2]2]2

400.38.147B b g ap IR (G 3E) Washer ( Selected by user ) 2121212121222 2]2]2]2
10 [400.38.144 yoE 2 Right differential side gear 1 1 1 1 1 1 1 1 1 1 1 1
11 |GB/T 6170 H2REM10 Nut M10 1010110101010} 10| 10| 10] 10| 10| 10
12 1400.38.152 B Locking slice 4 (414444444 4] 4] 4
13 [400.38.146-2 |47 B ik &bl Shaft tlr oo ool f]
14 1400.38.145 TRV Planet gear 2121221212222 |2]2]|2
15 [400.38.148-1 |fTEERIA Washer 2212122122 2]22]2]2
16 1400.38.141 KB4 Large bevel gear 1 1 1 1 1 1 1 1 1 1 1 1
17 400.38.150 B EL Y Bolt 2122122122122 2|2]2
18 1400.38.149 KR 5 48 ] B e Bolt 6l 6|l 6|[6l6]6[6]|6|6]|6] 6|6
19 1400.38.142 TR 8 P % [ e WE AL Left differential bearing seat 1 1 1 1 1 1 1 1 1 1 1 1
20 1400.38.019 ZER B S Differential lock 1|1 1|1 1|1 1|1 1|1 1|1
21 1400.38.143 i o A Left differential side gear | I Y S T T T T O I O IO

83




FEERSBNERDS
Cont. Different & Different Lock

= =

S}i;i P:ﬁgo. A Name 400 404] 450] 454] 500 {kf gstg 554] 600] 604 ] 650] 654
22 1400.38.140 ZEIR 5T Differential case | N (Y (T (O I O A |
23 1160.37.232 BHE Plugging shaft 1 1 1 1 1 1 1 1 1 1 1 1
24 [400.38.160 ZER SR Spring 1 1 T T T O O O O O A |
25 |400.38.159 ZR R X Fork 1 A S O Y I O IO |
26 [400.38.158 P33 B4R Fork shaft 1 T T T T T O A O (O O A
27 |GB3452.1 OHIBE£§ 8 15%2.65 O-ring 15%2.65 1 T T T T T O O O O (O O A
28 [180.37.305 WA Stud 1l frfrfrfrf1
29 1400.38.178-1 | RZIEAR Plate 1l frfrfrfrf1
30 |GB/T 879 R45%22 Pin 5x22 1l frfrfrfrf1
31 (400.38.182-2 |ZEHASERIAF Operation rod 1 1 1 1 1 1 1 1 1 1 1 1

400.38.182A-1 |Z=H 2 AT (GRS Operation rod ( Selected by user ) 1 1 1 1 1 1 1 1 1 1 1 1
32 [184.37.042 L3RBT Handle knob 1l frfrfrfrf1
33 |GB/T 6171 B2REM10% 1 Nut M10x1 1l frfrfrfrf1
34 |GB/T 5783 BEAEM10%20 Bolt M10x20 2222222222 2]2
35 [180.37.303-1 |2k 2e =54 Seat 1l frfrfrfrf1
36 [180.37.302-1 |44k Axis pin 1l frfrfrfrf1

84




AT R ML

Creeper Control Mechanism

85



TE1TH IR

Creeper Control Mechanism

= =

S}i;i P:ﬁgo. i Name 400 404] 450] 454] 500 {kf gstg 554] 600] 604 ] 650] 654
1 40038015  |isrsEmSHE Handle knob B R
2 [40038.017-1  [Reisrssmasrma Lever B R
3 [GB/T 879 630 Ping 6x30 2222222121221 212
4 1400.38.137 TE DR Board 11|11t frfrfr1]1]1
5 [6B3452.1  |omasstE5x2.65 O-ring 15%2.65 B R
6 [40038.183 |k b Shaft B R
7 (40038139  [reiprssess Shaft lump B
8 [40038.138  [Meifrssz Fork B
9 [40038.184-1 |5 Pin BN R
10 [40038.186  |#k el Spring B
11 [40038.135 | % kit Gasket B R
12 |GB/T 93 1] Washer 8 222222212121 21212
13 |GB/T5783  |iZ#eMsx20 Bolt M8x20 2222222121221 212

86




At

Power Take-off

87



ki
Power Take-off

Fa=2 R o Name & Qty.

Ser.No. Part No. 4004041450454 500(504|550]554]600]| 604 650|654
1 |GB/T9877.1  |jekbi R4 BIFB50 72 8 |Oil seal FB 50 72 8 2222222 2]2]2]2]2
2 400.38.107-4 |z y% b okt) P.T.O.shaft(6T ) N

400.38.107A-4 | 2077 4y th (8 ) P.T.O.shaft ( 8T ) N R
3 |GB/T 893.1 PLEE21 Circlip for shaft 21 1 1 1 1 1 1 1 1 1 1 1 1
4 |GB/T 276 6308 Bearing 6308 1 1 1 1 1 1 1 1 1 1 1 1
5 [40038.113-2 [zt it s 24 Block N
6 [400.37.114 LAY i s Bush 22222222 2]2]2]-2
7 1400381090 |z s a4 (720%8) |P.T.O. driven gear(45T) N

400.38.110 gh 1% s %6(1000%%) [P.T.O. driven gear (41T ) | N U N T I U U S O O
8 (16037232  [sgp Plugging shaft BN
9 |GB/T 879 HH5%24 Pin 5x24 1 1 1 1 1 1 1 1 1 1 1 1
10 [400.38.132-1 |27y i e Fork N
11 [400.38.131-1  |zh %48 i Shaft SRR
12 [40037.115  [l-gmg et Sleeve SRR
13 [40037.116  |1-18%mE &tk ot Seat SRR
14 |400.38.108 |z y# i A Zh 5% (540%) |P.T.O. driven gear(48T) N

400.38.109 1 S %8 (720%%)  [P.T.O. driven gear (45T ) SRR
15 [400.38.111 01y o 4 Block N
16 |GB/T 276 %6306 Bearing 6306 3 3 3 3 3 3 3 3 3 3 3 3
17 |GB/T9459 A FFRMIEEM24x2  |[Nut M24x2 vl oo ool
18 |GB/T91 FF A 455%40 Pin 5x40 1 1 1 1 1 1 1 1 1 1 1 1
19 [400.38.136 EE Connect knot 1 1 1 1 1 1 1 1 1 1 1 1
20 [GB/T 894.1 4830 Circlip for shaft 30 1 1 1 1 1 1 1 1 1 1 1 1

88




g himh
Cont. Power Take-off

= =

S}?;;i Paﬁgo. i Name 400 404] 450] 454] 500 {kf gstg 554] 600] 604 ] 650] 654
21 [400.38.129  |ZhAydyi Zhg5%(720%) [P.T.0.driving gear(16T) B R
400.38.130 gh 1% 315 %(1000%%) |P.T.O.driving gear (20T) | N U N T T Y U S O O

22 [40038.116  |mig Block B
23 [400.38.128  |ZhAyHf i Fh P55 (540%6) [P.T.0.driving gear(13T) B R
400.38.129 gh s s %(720%%) |P.T.O.driving gear (167T) | N U U N T T Y U S O O

24 [400.38.103-3  |dyis 32l P.T.O. driving shaft BN

89




BARTNER
Final Transmission

=
Hy

90



RAERE X

Final Transmission

Fa=2 % o Name & Qty.
Ser.No. Part No. 400|404 [450) 454 (500504 ]550(554] 600|604 650|654
1 [400.39.108 SE A Y Tk Gear ring seal cushion 414|444 4] 4 4 4
2 (400.39.107 i b8l Gear ring 2121221212
3 1400.39.104-1 ITREZE Planet frame 201221212122
4 (400.39.101-1 | Z=2§e44 Left differential axle 1|1 1|1 1|1
400.39.102-1 paE 2 Right differential axle 1 1 1 1 1 1
600.39.101 st it Left differential axle 1111 f1]1
600.39.102 paE 2 Right differential axle 1 1 1 1 1 1
5 [400.39.110-1  |ZRZhEBE A Locking slice 2121221212222 |2]2]|2
6 [400.39.112-1  |BK héhE0 i e Locking bolt 2212122122 2]22]2]2
7 1400.39.111 EEpe Stopper 2121221212222 |2]2]|2
8 |GB/T 879 y8%25 Pin 8x25 6166666666 6] 6|6
9 1400.39.106 TR "% Planet wheel axle 6l 6|66l 6]6[6]|6|6]|6] 6|6
10 |GB/T 5840 A AR K30%40%27 Needle bearing K30x40x27 1212112112121 12 12121212 12] 12
11 ]400.39.103 TR Planer wheel 6166666666 6] 6|6
12 |400.39.121-1 |y Adjusting shim Alalalalalalalalalalala
13 1400.39.113-1 |fEE& Bush 2121221212222 2]2]|2
14 |GB/T 276 R ER6212 Ball bearing 6212 2221212121212 2(2121]2
15 [400.39.115-1 |ZZ3Rzh%h 5844 Left driving shaft housing 1 1 1 1 1 1 1 1 1 1 1 1
400.39.114-1 AR EhH e Right driving shaft housing 1 1 1 1 1 1 1 1 1 1 1 1
16 |GB/T 276 B Eh #6213 Ball bearing 6213 2121221212222 |2]2]|2
17 1400.39.105 Y 3 R 25 A i Oil seal seat cushion 2121212122122 (2]22]2
18 |GB/T 13871 ekt s B 25t BFB70 95 10| Oil seal FB 70 95 10 4 (414444444 4] 4] 4

A &R Just right amout

91




& RERBMBK

Cont. Final Transmission

= =
S}?;;i Paﬁgo. A Name 400 404] 450] 454] 500 {kf gstg 554] 600] 604 ] 650] 654
19 [40039.116 [ Oil seal 222222212121 21212
20 [40039.120  [jsseamis Real wheel hub bolt 1616|1616 16| 16| 16| 16] 16| 16] 16] 16
21 [40039.119  [jspamis Real wheel hub nut 6] 16|16 1616 16| 16| 16] 16| 16] 16] 16
22 [40039.1182  |miznky Driving shaft 222222220221 212
23 |GB/TS783  [i#eMiI2x2s Bolt M12x25 s s|sls|s|s]s|[s][s]s]s]s
24 |GB/T 93 12 Washer 12 s s|ss|s|s]s|[s][s]s]s]s
25 |GB/T894.1  |#434 Circlip 34 2222222121221 212
26 [40039.124  |me Bush 2222222121221 212
27 |GB/T8941  [1419 Circlip 19 222202221212 21212

92




36 37 3839 40

B m AR R 7T R B
Steering Gear & Steering-Wheel Assembly

93



g RARED

Steering Gearing & Steering-Wheel Assembly

el RE o e B Qy
Ser.No. Part No. 400|404 450454 (500504 ]550(554] 600|604 650|654
1 |160.40.015A 5 18] 4% Bk Steering wheel assembly 1 1 1 1 1 1
2 |GB/T 173 WREM16%1.5 Nut M16x1.5 1 1 1 1 1 1
3 IR B R Contact ring assembly 1 1 1 1 1 1
4 |[GB/T93 g4 Spring lock washer 4 1 1 1 1 1 1
5 |oB/T 848 YEETSTA4.2x9.5%-C-Z Tapping screw ST4.2x9.5x-C-Z 1 1 1 1 1 1
6 [136YT-3401170 |%E 245 Bk Steering sleeve assembly 1 1 1 1 1 1
7 |GB/T 5783 BEM10%30 Bolt M10x30 4 4 4 4 4 4
8 |GB/T 93 #pE10 Spring lock washer 10 6 6 6 6 6 6
9 THhEF40x25%10 Oil seal 40x25x%10 1 1 1 1 1 1
10 |136NT-3401104|%& 0 25 35 Steering gear above cover 1 1 1 1 1 1
11 [GB/T 1152 HFRSx1 Oil cup M8x1 1 1 1 1 1 1
12 |BT136-3401108 | -5 () Adjusting shim thin,steering gaer above cover| A A A A A A
BY136-3401108 | &A% () Adjusting shim thin,steering gaer above cover| A A A A A A
13 |136YT-3401040 |%& o] 4k Steering shaft 1 1 1 1 1 1
14 |GB/T 5782 BEM10%40 Bolt M10x40 2 2 2 2 2 2
15 [136NT-3401251 | Connect cover 1 1 1 1 1 1
16 |GB/T6170 WREMI10 Nut M10 2 2 2 2 2 2
17 |GB/T 297 3K 7206E Rolling bearing7206E 1 1 1 1 1 1
18 |136NT-3401038 | % o] B2 4T Steering sctew stem 1 1 1 1 1 1
19 [136NT-3401043 |45 [ d& £} Steering nut 1 1 1 1 1 1
20 % 9168306 Rolling bearing 9168306 1 1 1 1 1 1
21 |GB/T 308 HERD7.928 ( 5/16" ) Steel ball ®7.928 ( 5/16" ) 66 66 66 66 66 66
22 |BY 1236-3401160 | %% 0] 242 RZ 2k S50 Ball canal steering unt 4 4 4 4 4 4

A J&E&  Just right amout

94




GEEmBRAEMER
Cont. Steering Gearing & Steering-Wheel Assembly

FE] RE o . H_Qty.

Ser.No. Part No. 400|404 |450) 454 |500] 5041550 554] 600 | 604 | 650| 654
23 |BY 136-3401162 | % [ 2202 RR Bk S8 FF | Ball canal clip ,steering nut 1 1 1 1 1 1
24 |GB/T 67 BEETM6%8 Screw M6x8 2 2 2 2 2 2
25 |GB/T 93 #pE6 Spring lock washer 6 2 2 2 2 2 2
26 |BY130-3401171|#ihse Oiling seal lock 1 1 1 1 1 1
27 |GB/T 6171 WEREM22%1.5 Nut M22x1.5 1 1 1 1 1 1
28 |GB/T 93 H#]E22 Spring lock washer 22 1 1 1 1 1 1
29 (350.40.115 &8 |n) TR Steering rock arm 1 1 1 1 1 1
30 ThEF32x44%10 Oil seal 32x44x%10 1 1 1 1 1 1
31 |BY 136-3401013 | & |n) 2e s k& Steering house bush 1 1 1 1 1 1
32 [136YT-3401040 |5 m] 3% 7o w44 B % Steering gear housing assembly 1 1 1 1 1 1
33 |GB/T 93 #E 12 Spring lock washer 12 8 8 8 8 8 8
34 |GB/T 5783 EREM12x30 Bolt M12x30 8 8 8 8 8 8
35 [136NT-3401061 | % b1 78 4h Steering rock arm shaft 1 1 1 1 1 1
36 |BY 130-3401012A |%& [m FR 5 it = Bush,steering rock arm shaft rolling wheel | 1 1 1 1 1 1
37 |BY 136-3401086 |jf&E 34 Adjusting shim 1 1 1 1 1 1
38 |BY 136-3401090 | /g% 24T Adjusting screw 1 1 1 1 1 1
39 |GB/T 893.1 41520 shield ring 20,hole 1 1 1 1 1 1
40 |BY 136-3401084 |54 Liner,steering gear side cover
41 |136NT-3401081 |#% f] 284138 Steering gear side cover 1 1 1 1 1 1
42 |GB/T 6171 WEREM12x1.25 Nut M12x1.25 1 1 1 1 1 1

95




EREFERRZEER (1)
Power Steering Assembly (1)

96



EREERRFEZM ()
Power Steering Assembly(I)

Fa=2 % o Name & Qty.

Ser.No. Part No. 400 [ 404 [ 450|454]500| 504|550 554 | 600|604 ]650| 654
1 160.40.107-2 |} L% Cover 1 1 1 1 1 1
2 1160.40.106 5 B Rubber cushion 1 1 1 1 1 1
3 |GB/T 6171 WEREM16%1.5 Nut M16x1.5 1 1 1 1 1 1
4 |GB/T 93 #JE 16 Washer 16 1 1 1 1 1 1
5 1160.40.015A 5 18] 45 Bk Steering wheel assembly 1 1 1 1 1 1

160.40.020 75 1) 38 S R (G 35) Steering wheel assembly 1 1 1 1 1 1
6 1160.40.104 IsIES) Upper oil seal 1 1 1 1 1 1
7 [404YZ.40.013 |k i) 250 % Column 1 1 1 1 1 1
8 |GB/T 5783 WEM10%30 Bolt M10x30 4 4 4 4 4 4
9 |GB/T 93 #E 10 Washer 10 6 6 6 6 6 6
10 [404YZ.40.108 | JkE Column 1 1 1 1 1 1
11 |GB/T 894.1 $4 20 Circlip 20 1 1 1 1 1 1
12 |GB/T 276 #6004 Bearing 6004 1 1 1 1 1 1
13 [160YZ.40.131 |$48 Circlip 1 1 1 1 1 1
14 |GB/T 5783 WEM10x25 Bolt M10x25 2 2 2 2 2 2
15 [404YZ.40.011-3 |%&m) 28 7 Za 4t &4 Steering support weldment 1 1 1 1 1 1
16 |GB/T 5783 WEM12x25 Bolt M12x25 2 2 2 2 2 2
17 |GB/T 93 HE 12 Washer 12 2 2 2 2 2 2
18 |GB 3452.1 OZU%% 5[5 10x2.65 O-ring 10x2.65 8 8 8 8 8 8
19 [160YZ.40.107-2 |33k H i 0 3L Pipe connector 2 2 2 2 2 2
20 5 AE20 Washer 20 6 6 6 6 6 6
21 |BZZ-80 LUk R ] 2% Power steering gear 1 1 1 1 1 1
22 1300.54.101 BT Bolt 2 2 2 2 2 2

97




& 2RERRRFLSAWD
Cont. Power Steering Assembly(I)

Fa=2 % & Qty.
Ser.No. Part No. aH Name 400|404 [450) 454 (500504 ]550(554] 600|604 650|654
23 1400YZ.40.014-1 | Sk () Pipe assembly,steering cylinder (Left) | 1(a) 1(a)
500YZ.40.014-1 | L i 55 5 B (Z2) Pipe assembly,steering cylinder (Left) [ 1(b) 1(b) 1(b)
550.YZ.40.014-1 [JHEL M S (A) Pipe assembly,steering cylinder (Left) 1(c) 1(c) 1
554YZ.40.014A-1 [ JHEAT S HOK(AD) Pipe assembly,steering cylinder (Left) 1(d)
24 |GB/T 6173 WEREM20%1.5 Nut M20x1.5 4 4 4 4 4 4
25 (400YZ.40.101 (JhELihes K o864 Pipe support weldment, steering cylider 1(c)
554YZ7.40.019-1 | jh TS 7 22 8 A1 Pipe support weldment, steering cylider 1(d) 1
26 (304YZ.40.121 |gEH ek Connector 2 2 2
27 |184YZ.40.011-2 %% ] i &1 i Ak Steering pipe assembly 2 2 2
28 [400YZ.40.015-1 |l Sk ChH) Pipe assembly,steering cylinder (Right) | 1(a) 1(a)
500YZ.40.015-1 |3 &L Sk CR) Pipe assembly,steering cylinder (Right) | 1(b) 1(b) 1(b)
550YZ.40.015-1 | &L Sk Ch) Pipe assembly,steering cylinder (Right) 1(c) 1(c) 1
554YZ.40.015A-1 |l ET M S () Pipe assembly,steering cylinder (Right) 1(d) 1
29 |1304YZ.40.204 | FEEFED Pipe clip I 2 2 2 2 2 2
30 [400YZ.40.102 |yh% &M Pipe press plate 1 1 1 1(c) 1
554Y7.40.202-1 | % @ 2R Pipe press plate 1(d) 1
31 |GB/T 5785 BEREMI16x1.5%110 Bolt M16x1.5x110 3 3 3 3 3 3
32 (400.31.301-1 |k Fef n) yh 40 = s Back support of hydraulic cylinder 1 1 1 1 1 1
33 |GB/T 93 #uE 16 Washer 16 3 3 3 3 3 3
34 |GB/T 6176 WEREM16%1.5 Nut M16x1.5 3 3 3 3 3 3
35 1400.31.032-1 LB 1a) i AFESL B R Connector assembly 1 1 1 1 1 1
36 (404YZ.40.010B (L5 AL Steering cylinder assembly 1 1 1 1 1 1
37 £ 4020 Cirelip® 20 4 4 4 4 4 4

98




& 2RERRRFLSAWD
Cont. Power Steering Assembly(I)

Fa=2 % o Name & Qty.

Ser.No. Part No. 400 [ 404 [ 450|454]500| 504|550 554 | 600|604 ]650| 654
38 HEME16 Washer 16 2 2 2 2 2 2
39 [160YZ.40.030-1(45°Z5 sk Elbow 2 2 2 2 2 2
40 |GB/T6173 WEREM24%1.5 Nut M24x1.5 1 1 1 1 1 1
41 [404YZ.31.151 |i-zh#E) Washer 1 1 1 1 1 1
42 [404YZ.31.020A-1 | AT 4Bk L 5k, Connector assembly,steering cylinder 1 1 1 1 1 1
43 [GB/T 97.1 #JE 16 Washer 16 5 5 5 5 5 5
44 |(GB/T 91 FF A 454%30 Split pin 4x30 2 2 2 2 2 2
45 |GB/T 9495 WEHEMI16 Unt M16 2 2 2 2 2 2
46 |304YZ.A0212A | HMIRE @16 Soft pipe @ 16 1 1 1 1 1 1
47 [304YZ.40.212B |iit s ol6 Soft pipe ® 16 1 1 1 1 1 1
48 |GB/T 5783 M8 %20 Bolt M8x20 2 2 2 2 2 2
49 |GB/T 93 #HE 8 Washer 8 6 6 6 6 6 6
50 |DP160.40.010 |ZhJy %% i) i 48 B 6% Power steering tank 1 1 1 1 1 1
51 [404YZ.40.018-1 | %% [m) yh 2R ik 1 B Ak, Inlet pipe assembly, steering pump 1(a) 1(a)

504YZ.40.018 % [m) g ik i Bk Inlet pipe assembly, steering pump 1(b) 1(b) 1(b)

554YZ7.40.018 %% [n) itk i Bk Inlet pipe assembly, steering pump 1(d) 1

554YZ.40.018B-1 | [n] jh1 22 3 T 42 Bk Inlet pipe assembly, steering pump 1(c) 1(c) 1
52 |GB/T 5783 R FEMEx35 Bolt M8x35 7 7 7 7 7 7
53 |GB 3452.1 O %% 5[5 19%2.65 O-ring 19x2.65 1 1 1 1 1 1
54 |C901-306-102 |fHFi% Stable gear pump 1(b) 1(b) 1(b)

C901-306-105 |fHi%E Stable gear pump 1(a) 1(a)

C901-310-101 ||H{Fi% Stable gear pump 1(c) 1 1 1

99




& 2REFERRFELDH0)

Cont. Power Steering Assembly(I)

=) =)
S}?;;i Paﬁgo. A Name 400 404] 450] 454] 500 {kf gstg 15541600 604] 650] 634
55 1160.54.108 Lok ey Bolt 1(a) 1(a) 1(c) 1 1 1
504YZ.40.102 |&54E024% Bolt 1(b) 1(b) 1(b)
56 HEME18 Washer 18 2 2 2 2 2 2
57 |404YZ.40.016-1 %&b g3k e Sk Inter pipe assembly,power steering gear | 1(a) 1(a)
504YZ.40.016 |%:mgsatiheE SR Inter pipe assembly,power steering gear | 1(b) 1(b) 1(b)
554YZ.40.016B-1 | %& o] 2oty 4 K Inter pipe assembly,power steering gear 1(c) 1(c) 1
554YZ.40.016C-1 | %& o] 2ot 4 K Inter pipe assembly,power steering gear 1(d) 1
58 |404YZ.40.017-1 %) 8 B 3 Bk Oil return pipe assembly,power steering gear| 1(a) 1(a)
504YZ.40.017 % m) 2% m e SR Oil return pipe assembly,power steering gear| 1(b) 1(b) 1(b)
554YZ.40.017B | % [n] 2% 7] 4 SO% Oil return pipe assembly,power steering gear 1(c) 1(c) 1
554YZ.40.017C | % [m) 2% 7] 4 SO% Oil return pipe assembly,power steering gear 1(d) 1
59 1304YZ.40.203 |jMERBEETR 1 Pipe clip I 1 1 1 1 1 1
60 |304YZ.40.202 |y EER O Pipe press plate II 2 2 2 2 2 2
a: SL3105BT/SL3105ABT
b: 490BT/495BT/498BT
c: SL4100BT/SL4105BT
d: YTR4105T56

100




EREEEMAZSK (11)
Power Steering Assembly (17)

101



LREFRRGESK (D)
Power Steering Assembly(Il)

Fa=2 % o Name & Qty.

Ser.No. Part No. 400 [ 404 [ 450|454]500| 504|550 554 | 600|604 ]650| 654
1 160.40.107-2 |} L% Cover 1 1 1 1 1 1
2 1160.40.106 5 B Rubber cushion 1 1 1 1 1 1
3 |GB/T 6171 WEREM16%1.5 Nut M16x1.5 1 1 1 1 1 1
4 |GB/T 93 #JE 16 Washer 16 1 1 1 1 1 1
5 1160.40.015A 5 18] 45 Bk Steering wheel assembly 1 1 1 1 1 1

160.40.020 05 1) 38 S (G 35) Steering wheel assembly 1 1 1 1 1 1
6 1160.40.104 L Upper oil seal 1 1 1 1 1 1
7 [404YZ.40.013 |k [ 250 % Column 1 1 1 1 1 1
8 |GB/T 5783 EAEM10x30 Bolt M10x30 4 4 4 4 4 4
9 |GB/T 93 #E 10 Washer 10 6 6 6 6 6 6
10 [404YZ.40.108 |%&JykE Column 1 1 1 1 1 1
11 |GB/T 894.1 $4 120 Circlip 20 1 1 1 1 1 1
12 |GB/T 276 #6004 Bearing 6004 1 1 1 1 1 1
13 [160YZ.40.131 |#4/8 Circlip 1 1 1 1 1 1
14 |GB/T 5783 WEM10x25 Bolt M10x25 2 2 2 2 2 2
15 [404YZ.40.011-3 |%&m) 28 7 Za 4 &4 Steering support weldment 1 1 1 1 1 1
16 |GB/T 5783 WEM12x25 Bolt M12x25 2 2 2 2 2 2
17 |GB/T 93 HE 12 Washer 12 2 2 2 2 2 2
18 |GB 3452.1 OZU%% 5[5 10x2.65 O-ring 10x2.65 6 6 6 6 6 6
19 [160YZ.40.107-2 |33k H i 0 3L Pipe connector 2 2 2 2 2 2
20 5 AE20 Washer 20 6 6 6 6 6 6
21 |BZZ-80 LUk R ] 2% Power steering gear 1 1 1 1 1 1
22 1300.54.101 BT Bolt 2 2 2 2 2 2

102




& 2REFRERFEHD)
Cont. Power Steering Assembly(II)

Fa=2 % 2 Qty.
Ser.No. Part No. aH Name 400|404 [450) 454 (500504 ]550(554] 600|604 650|654

23 1400YZ.40.014-1 | Sk () Pipe assembly,steering cylinder (Left) 1(a) 1(a)

500YZ.40.014-1 | L i 55 5 B (Z2) Pipe assembly,steering cylinder (Left) 1(b) 1(b) 1(b)

550.YZ.40.014-1 [JHEL M S (A) Pipe assembly,steering cylinder (Left) 1(c) 1(c) 1

554YZ.40.014A-1 [ JHEAT S HOK(AD) Pipe assembly,steering cylinder (Left) 1(d) 1
24 |GB/T 6173 WEREM20%1.5 Nut M20x1.5 3 3 3 3 3 3
25 (400YZ.40.101 |JhELiheE X 3864 Pipe support weldment, steering cylider 1 1 1 1(c) 1

554YZ7.40.019-1 | jh TS 7 22 8 A1 Pipe support weldment, steering cylider 1(d) 1
26 (304YZ.40.121 |gEH ek Connector 2 2
27 |504YZ.40.020 |%E A b e SR Steering pipe assembly 2(c)

304YZ7.40.020 | [n) AL A SR Steering pipe assembly 2(d) 2
28 [400YZ.40.015-1 |3 ELih4E S 8CH) Pipe assembly,steering cylinder (Right) 1(a) 1(a)

500YZ.40.015-1 | L i 25 S (A7) Pipe assembly,steering cylinder (Right) 1(b) 1(b) 1(b)

550YZ.40.015-1 [T i Sk () Pipe assembly,steering cylinder (Right) 1(c) 1(c) 1

554YZ.40.015A-1 |JEL I B8 (Ch) Pipe assembly,steering cylinder (Right) 1(d)
29 |304YZ2.40.204 | FEE RO Pipe clip II 2 2 2 2 2 2
30 (400YZ.40.102 |yh% W EMR Pipe press plate 1 1 1 1(c) 1

554YZ.40.202-1 | jh4% [ & A Pipe press plate 1(d) 1
31 |GB/T 5783 WM 14%35 Bolt M14x35 4 4 4 4 4 4
32 |GB/T 93 14 Washer 14 4 4 4 4 4 4
33 |GB/T 119 £ D12x25 Pin D12x25 2 2 2 2 2 2
34 |1304YZ.31.301-1 |k % o] yh 5 57 s Back support of hydraulic cylinder 1 1 1 1 1 1
35 |GB/T6171 WREREM20%1.5 Nut M20x1.5 1 1 1 1 1 1
36 [404YZ.31.022A-1 | % ) b AT 4L MRk, Connector assembly 1 1 1 1 1 1

103




& 2REFRERFEHD)
Cont. Power Steering Assembly(II)

Fa=2 % o Name 2 Qty.

Ser.No. Part No. 400|404 [450) 454 (500504 ]550(554] 600|604 650|654
37 HEME16 Washer 16 2 2 2 2 2 2
38 [404YZ.40.010B (L5 Bk Steering cylinder assembly 1 1 1 1 1 1
39 £ 420 Cirelip® 20 4 4 4 4 4 4
40 |GB/T6173 WREREM24%1.5 Nut M24x1.5 1 1 1 1 1 1
41 (404YZ.31.151 |1kZh3pE Washer 1 1 1 1 1 1
42 [404YZ.31.020A-1 | Jp AT 450Kk 3L Mk Connector assembly,steering cylinder 1 1 1 1 1 1
43 [GB/T 97.1 #pE 16 Washer 16 2 2 2 2 2 2
44 |GB/T 91 FF A 454%30 Split pin 4x30 2 2 2 2 2 2
45 |GB/T 9495 WEHRMI16 Unt M16 2 2 2 2 2 2
46 |304YZ.40212A iR E @16 Soft pipe @ 16 1 1 1 1 1 1
47 |304YZ.40.212B |l IR ® 16 Soft pipe @ 16 1 1 1 1 1 1
48 |GB/T 5783 WEREM8%20 Bolt M8x20 2 2 2 2 2 2
49 |GB/T 93 #u 8 Washer 8 9 9 9 9 9 9
50 [(DP160.40.010 |Zh %% m) ihizR Bk Power steering tank 1 1 1 1 1 1
51 |404YZ.40.018-1 (% a] yh 2 3k il 45 6 o Inlet pipe assembly, steering pump 1(a) 1(a)

504YZ7.40.018 | [n) & itk i B Rk Inlet pipe assembly, steering pump 1(b) 1(b) 1(b)

554YZ.40.018 |%[a) yh 2k il 4 S ik Inlet pipe assembly, steering pump 1(d) 1

554YZ.40.018B-1 | % [n] Jh1 22 33 4 SR Inlet pipe assembly, steering pump 1(c) 1(c) 1
52 |GB/T 5783 EFEMEX35 Bolt M8x%35 7 7 7 7 7 7
53 |GB 3452.1 ORI 253} 5] 19%2.65 O-ring 19x2.65 1 1 1 1 1 1
54 |C901-306-102 [JHI{EFE Stable gear pump 1(b) 1(b) 1(b)

C901-306-105 ||Hi%E Stable gear pump 1(a) 1(a)

C901-310-101 |[{Hifi% Stable gear pump 1(c) 1 1 1

104




& 2REFRERFEHD)
Cont. Power Steering Assembly(II)

=) =)
S}?;;i Paﬁgo. A Name 400 404] 450] 454] 500 {kf gstg 15541600 604] 650] 634
55 1160.54.108 Lok ey Bolt 1(a) 1(a) 1(c) 1 1 1
504YZ.40.102 |&54E024% Bolt 1(b) 1(b) 1(b)
56 HEME18 Washer 18 2 2 2 2 2 2
57 |404YZ.40.016-1 %&b g3k e Sk Inter pipe assembly,power steering gear 1(a) 1(a)
504YZ.40.016 |%:mgsatiheE SR Inter pipe assembly,power steering gear 1(b) 1(b) 1(b)
554YZ.40.016B-1 | %& o] 2oty 4 K Inter pipe assembly,power steering gear 1(c) 1(c) 1
554YZ.40.016C-1 | %& o] 2ot 4 K Inter pipe assembly,power steering gear 1(d) 1
58 |404YZ.40.017-1 %) 8 B 3 Bk Oil return pipe assembly,power steering gear 1(a) 1(a)
504YZ.40.017 %) 35 ]yl S5 e, Oil return pipe assembly,power steering gear 1(b) 1(b) 1(b)
554YZ.40.017B | % 0] 2% 7] 4 SO% Oil return pipe assembly,power steering gear 1(c) 1(c) 1
554YZ.40.017C | % [m) 2% 7] 4 SO% Oil return pipe assembly,power steering gear 1(d) 1
59 1304YZ.40.203 |jMERBEE TR 1 Pipe clip I 1 1 1 1 1 1
60 |304YZ.40.202 |y EER O Pipe press plate II 2 2 2 2 2 2
a: SL3105BT/SL3105ABT
b: 490BT/495BT/498BT
c: SL4100BT/SL4105BT
d: YTR4105T56

105




‘ > Srbe 3 -
@’\ 58 57 (42) SEIFEEK (TEIRE)

Transfer Case (Four wheel drive)

106



2 ENFE B

Transfer Case

A2 R e Name & Qty.

SerNo.|  Part No. 400 [ 404 450|454 500| 504|550 554|600 [ 604 | 650 | 654
1 |GB/T879 645 Pin 6x45 1 1 1 1 1 1
2 |404.42.102-3  |¥5%kL Shaft 1 1 1 1 1 1
3 |404.42.103-2  |1REER Thrust ring 2 2 2 2 2 2
4 |GB/T 276 576205 Bush 2 2 2 2 2 2
5 |404.42.125-1 | 4yEhihiiEse Middle gear 1 1 1 1 1 1
6 |GB/T 5783 BEREM10%x25 Bolt M10x25 10 10 10 10 10 10
7 |GB/T 93 HE 10 Washer 10 12 12 12 12 12 12
8 [404.42.101-1 |4yEh5E75ik Case 1 1 1 1 1

554.42.101-1  [4#h5E5%ED Case 1 1 1
9 |GB3452.1 OFI55 4+ g 132%3.55 O-ring 132x3.55 1 1 1 1 1 1
10 |GB/T 119 H5A10%22 Pin A10x22 2 2 2 2 2 2
11 |GB/T 276 76306 Bearing 6306 2 2 2 2 2 2
12 [404.42.112 IR 2 AR Gasket 2 2 2 2 2 2
13 [404.42.117 Jo il R 75 Rear cover 1 1 1 1 1 1
14 |GB/T 93 HIE Washer 8 24 24 24 24 24 24
15 |GB/T 5783 BEAEM8x25 Bolt M8x25 16 16 16 16 16 16
16 [404.42.114-1  |5@HidR Check slice 1 1 1 1 1 1
17 |GB 3452.1 O %44 825%2.65 O-ring 25%2.65 2 2 2 2 2 2
18 [404.42.115 JEAR Check leaf 1 1 1 1 1 1
19 [404.42.113 ELB Pin 1 1 1 1 1 1
20 |404.38.186 TATFAY oL i 4 Spring 1 1 1 1 1 1
21 [404.42.015 AR ZhF Wi &1k Release handle 1 1 1 1 1 1
22 |GB/T 6170 2-REM10 Nut M10 5 5 5 5 5 5

DHE8.3-24Hi % Ffl For Tyre 8.3-24

107




&5 ETE

Cont. Transfer Case

pe| RE o e Bkt Quy.

Ser.No. Part No. 400404450454 (500|504 |550]554] 600|604 650|654
23 [404.42.014-1  [$gAFHEE 1 Rod 1 1 1 1 1 1
24 1404.42.116 3L Plugging shaft 1 1 1 1 1 1
25 |GB/T 848 #E 12 Washer 12 1 1 1 1 1 1
26 |[JB/T 798 WESEM12%1.5 Bolt M12x1.5 1 1 1 1 1 1
27 |GB/T 1096 HEC6x30 Key C6x30 1 1 1 1 1 1
28 [404.42.119 AN ENREE XA Fork shaft 1 1 1 1 1 1
29 [404.42.120 AN L Lump 1 1 1 1 1 1
30 [404.42.104 sl it Gear 1 1 1 1

554.42.104 sEiavksh i@ Gear 1 1 1
31 |GB/T 9877 et s i 5 5 B FB30x52x10 | Oil sealingFB30x52x10 1 1 1 1 1 1
32 1404.42.106 GIE S Front bearing cover 1 1 1 1 1 1
33 |GB 3452.1 ORI BR4:F B 51.5%2.65 O-ring 51.5%2.65 1 1 1 1 1 1
34 [404.42.105A  |4yzhjgy b Shaft 1 1 1 1 1 1
35 1404.42.207 HEiEbEE Connet spline knot 2 2 2 2 2 2
36 |GB/T 879 £56x40 Pin 6x40 2 2 2 2 2 2
37 |GB/T 893.1 P4 52 Circlip for shaft 52 1 1 1 1 1 1
38 1300.37.302 HESEM10x1 Bolt M10x1 1 1 1 1 1 1
39 1404.42.021 PEOEAM Bush(I) 1 1 1 1 1 1
40 |404.42.013A [F & B A A Support 1 1 1 1 1 1
41 |GB/T 5783 H2FEM10%20 Bolt M10x20 2 2 2 2 2 2
42 1404.42.140-1 F 4 Clamp 4 4 4 4 4 4
43 |GB.3452.1 ORI%% %} 58%3.55 O-ring 58x3.55 4 4 4 4 4 4
44 (404.42.022-1 |PEA)ESG Bush(1I) 1 1 1 1 1 1

OFECS. 3-24F7% H For Tyre 8.3-24

108




&5 ETE

Cont. Transfer Case

s e P Name & Qty.
SerNo.|  Part No. 400|404 | 450|454 | 500|504 | 550554 | 600|604 | 650 | 654
45 |GB/T 894.1 F41E30 Circlip for shaft 30 2 2 2 2 2 2
46 |404.42.204 Je R Eh b Shaft 1 1 1 1 1 1
47 1404.42.202-2 |HhkE Bearing cover 2 2 2 2 2 2
48 [404.42.203 Bl AR SR HRE Gasket 2 2 2 2 2 2
49 |GB/T 9877 Wekbhl s T 25 1 B FB40x55x 10 | Oil sealingFB40x55x10 2 2 2 2 2 2
50 |GB/T 276 7% 6008 Bearing 6008 1 1 1 1 1 1
51 |404.42.201-1 %z Bearing seat 1 1 1 1 1 1
52 |GB/T7940.1  |mikFM10x1 Oil cup M10x1 1 1 1 1 1 1
53 |GB/T 5783 I FEMEX20 Bolt M8x20 8 8 8 8 8 8
54 1404.42.206-1 |iEzhiiiegsisse Spline connet knot for shaft 1 1 1 1 1 1
55 [404.42.023-1 |frEA)IESH Bush(I1T) 1(a) 1(a) 1(c) 1(c) 1

504.42.023 PrED A Bush(I1T) 1(b) 1(b) 1(b)

554.42.023 PrED A Bush(III) 1(d) 1
56 |404.42.016 [F & B PS4 Support 1(a) 1(a) 1(c) 1(c) 1

504.42.016-1 | [ EErA 2 Support 1(b) 1(b) 1(b)

554.42.016C | & EEAAA Support 1(d) 1
57 [404.42.024 PEAVEAMT Bush(IV) 1(a) 1(a)

504.42.024 PEIVEAMT Bush(IV) 1(b) 1(b) 1(b)

554.42.024 PEAVEAMT Bush(IV) 1(c) 1 1 1
58 |404.42.205 HiFEZh Shaft 1(a) 1(a)

504.42.205 B2k Shaft 1(b) 1(b) 1(b)

554.42.205A  |@itEzhih Shaft 1(c) 1(c) 1

554.42.205C  |@ifezhih Shaft 1(d) 1

a:SL3105BT/3105ABT b:490BT/495BT/498BT c:4100BT/4105BT d:YTR4105T

109




—~
D
—

~

) BN 28 R AR Z R
Brake and Operation Mechanism

110



i B aE RN B

Brake and Operation Mechanism

Fa=2 % o Name & Qty.

Ser.No. Part No. 400|404 [450) 454 (500504 ]550(554] 600|604 650|654
1 |160.43.147 S RIE Spring tfo ool
2 [160.43.023 #lsh AR IR A Plate 1 1 1 1 1 1 1 1 1 1 1 1
3 |GB/T97.1 #E 6 Washer 6 1 1 1 1 1 1 1 1 1 1 1 1
4 [(GB/T91 #42%20 Pin 2x20 1 1 1 1 1 1 1 1 1 1 1 1
5 1400.43.015-4 | Zchlsh AR LA Left pedal 1 1 1 1 1 1 1 1 1 1 1 1
6 [400.21S.115 FRE e gy K Spring 2121221212222 |2]2]|2
7 [400.43.016-4 | AHIZhERIES 4 Righet pedal 1 1 1 1 1 1 1 1 1 1 1 1
8 [160.43.112 EE TG Washer 1 1 1 1 1 1 1 1 1 1 1 1
9 |GB/T894.1 #4025 Cirelip 25 tfo oo oo ool
10 ]400.43.130 PR e iy A LV Adjusting york 2121221212222 |2]2]|2
11 |GB/T7940.1 HMAFM10x1 Oil cup M10x1 1 1 1 1 1 1 1 1 1 1 1 1
12 |GB/T879 £48%40 Pin 8x40 2121221212222 |2]2]|2
13 |400.43.019 HZRAT Rod 222222 22]2]2]2]2
14 |GB/T 6170 YEREMI0 Nut M10 2121221212222 |2]2]|2
15 1400.43.018-1 A A Righet crank weldment 1 1 1 1 1 1

600.43.018 A AR RS Righet crank weldment 1 1 1 1 1 1
16 |GB/T 882 S54hB8x35 Pin axle B8%35 4 4 4 4 4 4 4 4 4 4 4 4
17 1400.43.108 EFvETR a3 Adjusting york 2121221212222 |2]2]|2
18 |GB/T 97.1 B Washer 8 4 4 4 4 4 4 4 4 4 4 4 4
19 |GB/T 91 4#43.2x16 Pin 3.2x16 4 (414444444 4] 4] 4
20 [GB 3452.1 ORI Z= 41 5| 20%2.65 O-ring 20%2.65 2 2 2 2 2 2 2 2 2 2 2 2
21 1400.43.107 LSS Sleeve 2121221212222 |2]2]|2
22 (400.43.106-1 PRk Block 2 2 2 2 2 2 2 2 2 2 2 2

111




& FEhaE RIRANAE

Cont .Brake and Operation Mechanism

= ¥ =
S}?;;i Paﬁgo. A Name 400 404] 450] 454] 500 %{f gstg 15541600 604] 650] 634
23 1400.43.122 Al zhas e Righet brake case 1 1 1 1 1 1
600.43.113 A EhARE Righet brake case 1 1 1 1 1 1
24 HEHE12 Washer 12 212121222212 2|2|2]2
25 |JB/T 798- WEIEM12%1.5 Bolt M12x1.5 2121212221212 2|2|2]2
26 (400.43.011 I Zh 25 EE R Friction disc assy 4 1444|446l 6|[6[6]6]6
27 (400.43.105 FE AR Clapboard 212121222444 4]|4]|4
28 1400.43.104 Hhlshae B4 Right pressure plate 1 1 1 1 1 1 1 1 1 1 1 1
29 (400.43.101 OX %% 4 B O-ring 2121212221212 2|2|2]2
30 [400.43.102 SEH Stopper 2121121 12112(12{12(12]1212]12| 12
31 |GB/T 308 #MER18.000 0G100 b Ball 18.000 0G100 b 2121121 12112(12{12]12]1212]12| 12
32 |GB/T 894.1 418 Circlip 18 212121222212 2|2|2]2
33 (400.43.109-1 |4/ Washer 2121212221212 2|2|2]2
34 |GB3452.1 OXU %% F 8| 18%2.65 O-ring 18x2.65 2121212221212 22|2]2
35 [400.43.114A  |ghAWshatzE Bush 2121212221212 2|2|2]2
36 1400.43.103 el sh 28 4% Left pressure plate 1 1 1 1 1 1 1 1 1 1 1 1
37 (400.43.121 el shae st Left brake case 1 1 1 1 1 1
600.43.111 el zhae st Left brake case 1 1 1 1 1 1
38 (400.43.014-1 |Zephiiteea: Left crank weldment 1 1 1 1 1 1
600.46.017 22 AR 1A Left crank weldment 1 1 1 1 1 1
39 (400.43.017 ZEwlshi g &4 Left brake rocker arm weldment 1 1 1 1 1 1 1 1 1 1 1 1
40 [400.43.119-1  |msmsl Pedal Shaft tlr ool o]

112




BIeRERAL (1)
Seat (1)

113



BELM ()

Seat (1)

FEl R o Name AR Q.

SerNo.|  Part No. 400] 404] 450] 454] 500 504 ] 550[ 554 600] 604] 650] 654
1 [160.44.011 R A Seat 1 1 1 1 1 1 1 1 1 1 1 1
2 |160.44.105 P Axis pin tfo oo ool fif]a
3 |400.44.113 i 5 B 37 4 Support tlr oo ool f]
4 (16044102 [psfrsepn Rubber cushion 222222222222
5 |GB/T97.1 g 12 Washer 12 4 (44414141444 4] 4] 4
6 |GB/T93 1412 Washer 12 alalalalalalalalalalala
7 |GB/T5783 EAEM12x20 Bolt M12x20 4 (44414141444 4] 4] 4
8 |GB/T9I §13.2520 Pin 3.2x20 222222222222
9 |[GB/T97.1 10 Washer 10 2122121212222 |2]2]2

114




Bhpre sy (1)
Seat (II)

115



B (1D

Seat (II)
FEl R o Name A Q.
SerNo|  Part No. 400 | 404 | 450 | 454|500 [ 504|550 | 554 | 600 | 604 [ 650 | 654
1 [160.44.901 Rk L) Safety belt (Selected by user) N N U U N (Y S O
2 |400.44.011A | JFE%S K Seat 11|11 frfrfr1]1]1
160.44.001A | B HE 5 H Gk %E) Seat (Selected by user) I I Y T T T O I O IO
GB/T 5783 M 12%20 Bolt M12x20 44l alala|lala]lalala)a]|a
4 |GB/T93 Hug 12 Washer 12 4 alalala|lala]lalala]sa]|a
GB/T 97.1 Hupg 12 Washer 12 44| alalalala]lalala]asa]|a

116



Foldable Protective Structure

117



TEARERE

Foldable Protective Structure

Fa=2 % o Name & Qty.

Ser.No. Part No. 400 [ 404 [ 450|454]500| 504|550 554 | 600|604 ]650| 654
1 |GB/T 5782 WM 12%40 Bolt M12x40 4 4 4 4 4 4 4 4 4 4 4 4
2 [300.45B.011  [58pHs%E Canopy oo ool
3 |GB/T 5782 WEM12%70 Bolt M12x70 4 4 4 4 4 4 4 4 4 4 4 4
4 1180.45.402-1 |BEPHEZEER Connecting plate 2221212121222 22]2
5 |GB/T97.1 g 12 Washer 12 818 8| 8888|388 8] 8| 8
6 |GB/T 93 HpE 12 Washer 12 8188|888 8| 8| 8] 8| 8] 8
7 |GB/T 6170 WEREMI2 Nut M12 818 8| 8888|388 8] 8|8
8 (300.45.010 e RS Upper frame 1 1 1 1 1 1 1 1 1 1 1 1
9 |GB/T 88 WEREM24 Nut M24 2 2 2 2 2 2 2 2 2 2 2 2
10 |GB/T 95 # 24 Washer 24 2121221212222 |2]2]|2
11 [300.45.102 W2 Ae Bolt 2 2 2 2 2 2 2 2 2 2 2 2
12 {180.45.309 AR Stop pin 2121212221212 2|2|2]2
13 1300.45.101 5% Pin axle 2 2 2 2 2 2 2 2 2 2 2 2
14 [400.45.011 HEE RS Right support pipe 1 1 1 1 1 1 1 1 1 1 1 1
15 |GB/T 5782 EAEM14x80 Bolt M14x80 818 8| 8888|388 8] 8|8
16 |GB/T 97.1 #pE 14 Washer 14 8188|888 8| 8| 8] 8| 8] 8
17 |GB/T 93 #iE 14 Washer 14 6161616 16|16 | 16| 16| 16| 16| 16| 16
18 |GB/T 6170 W REM 14 Nut M14 2112121121 12(1212] 1212 12] 12| 12
19 |GB/T 5782 EAEM14x210-8.8 Bolt M14x210-8.8

20 |GB/T 5782 WM 14%x200-8.8 Bolt M14x200-8.8
21 [400.45.012 Fept s m A Left support pipe

118




3 &fg
\

EHH EFEK
Hood

119



RN EFREK
Bonnet Assembly

Fa=2 % o Name & Qty.

Ser.No. Part No. 400|404 [450) 454 (500504 ]550(554] 600|604 650|654
1 [750.47.145 7= i [ 2 Emblem tlr oo ool f]
2 1400.47.111 HiTH Front plate assembly 1 1 1 1 1 1 1 1 1 1 1 1
3 400.47.016-2 |4 aEe Right Support tlr oo ool f]
4 (400.47.221 Vi Rubber washer 2121221212222 |2]2]|2
5 [400.47.010 PLE AL Hood Assembly 1(a)| 1(a)| L(a)| 1(a)

500.47.010A  |[HLEIEEM: Hood Assembly 1(b)[1(b)| 1(b)| 1(b)| 1(b)] 1(b)

550.47.010 MBI A 4 Hood Assembly Ie)| I(c)| 1 1 1 1 1 1

184.47.501 IesEsyiT S Rear packing rubber strip 1 1 1 1 1 1 1 1

YQ10-330-770 |/ 8455(300N) Spring for gas (300N) 20221 2 [20)]20)

YQ10-345-835 |/ 155 (400N) Spring for gas (400N) 2120 2212222

700.47.650 BTIAR Plate 2 2120221212121 2
9 [700.47.064 B0 Sk Lock 2121221212 2]2
10 [400.47.0152 |5 a: Left Support R

a: SL3105BT/SL3105ABT

b:490BT/495BT/498BT
¢:SL4100BT

120




AT EARUE A

Front baffle

121



GO $585

Front baffle

Fa=2 % o Name & Qty.

Ser.No. Part No. 400|404 [450) 454 (500504 ]550(554] 600|604 650|654
1 ]700.45.133 B N EBEEGES) Glass, front lower window 2121212121222 2]2]2]2
2 1700.45.134 IR CE R ESr 6 a)) Packing strip,front lower window 2 (221212121222 22]2
3 1400.47.011-3  |HiEHRES M GEL) Front baffle | N U A N T T Y U S O

400.47.011A-1 |FiERIESHGES) Front baffle(Selected by user) 1 1 1 1 1 1 1 1 1 1 1 1

4 |GB/T 5783 WEM16x45 Bolt M16x45 4 4 4 4 4 4 4 4 4 4 4 4
5 |GB/T 5783 WM 16%35 Bolt M16x35 8188|888 8| 8| 8] 8| 8] 8
6 |GB/T93 #pE 16 Washer 16 1212112112121 12) 12121212 12 ] 12
7 1400.47.541 R Cover plate 1 1 1 1 1 1 1 1 1 1 1 1
8 [400.47.054-2 | ZEBHUIRE S Left footstep assembly 1 1 1 1 1 1 1 1 1 1 1 1
9 |GB/T97.1 #E 10 Washer 10 2121221212222 |2]2]|2
10 |GB/T889 WREMI10 Nut M10 2 2 2 2 2 2 2 2 2 2 2 2
11 [400.47.706-1 |j504E 4T Supporting rod weldment ,rearviewmirror| 2 | 2 [ 2 [ 2 | 2 | 2| 2| 2| 2|2 2]2
12 |200E.47.005 Ja iR Rearview Mirror 2121212122222 22]2

122




EHRPRER
Mud Shield (Left and Right)

123



EHPWRB MR

Mud Shield ( Left and Right )

Fa=2 % o Name & Qty.

Ser.No. Part No. 400|404 [450) 454 (500504 ]550(554] 600|604 650|654
1 [400.47.022 BRAN &% i RIS Ak Limiting chain pull plate 2121222 2 2 212

400.47.022B FRALEE PR MRS GESE)  |Limiting chain pull plate

2 |GB/T 6170 WEREM 12 Nut M12 4 4 4 4 4 4 4
3 |GB/T 93 HpE 12 Washer 12 2112121121 12(1212]12f12]12] 12| 12
4 |GB/T97.1 #E 12 Washer 12 2212112112121 1212121212 12] 12
5 [400.47.020-2 | AP HIEEME Left mud shield 1 1 1 1 1 1 1 1 1 1 1 1
6 [400.47.024A HF B (EL) Hand rail(Left and Right) 1 1 1 1 1 1 1 1 1 1 1 1
7 1400.47.021-4 | AP HIEEME Right mud shield 1 1 1 1 1 1 1 1 1 1 1 1
8 |GB/T 5783 EREM12x35 Bolt M12x35 8188888 8| 8| 8] 8| 8] 8
9 |GB/T6170 WEHREM 14 Nut M14 8188|888 8| 8| 8] 8| 8] 8
10 |GB/T 93 14 Washer 14 8188888 8| 8| 8] 8| 8] 8
11 |GB/T97.1 #pE 14 Washer 14 8|1 88| 8] 88| 8| 8| 8] 8| 8] 8
12 |GB/T 5783 IEAEME*20 Bolt M8x20 616|666 66|66 6] 6|6
13 |GB/T 97.1 B8 Washer 8 2112121121 12(12112] 1212 12] 12| 12
14 |GB/T 93 T8 Washer 8 6166|6666 6|6]|6] 6|6
15 |GB/T 6170 WEREMS Nut M8 6l 6|66l 6]6[6]|]6|6]|6] 6|6
16 |GB/T 5782 IEAEM14x200-8.8 Bolt M14%200-8.8 8188888 8| 8| 8] 8| 8] 8
17 |GB/T 5783 PEREM6%20 Bolt M6x20 2121221212222 |2]2]|2
18 |[180.47.402 Ja R 5 2% Caution mark 1 1 1 1 1 1 1 1 1 1 1 1
19 |GB/T 97.1 6 Washer 6 2121221212222 |2]2]|2
20 |GB/T 93 B 6 Washer 6 2 2 2 2 2 2 2 2 2 2 2 2
21 |GB/T 6170 WEREM6 Nut M6 2121221212222 |2]2]|2

124




o AR S Y
Step (Left and Right)

125



EH MDA

Step (Left and Right)
= =

S}i;i Paﬁgo. i Name 400 404] 450] 454] 500 {kf gstg 554] 600] 604 ] 650] 654
1 [400.47.041A-3 | #5stbre ok Right step B R
2 [400.47.051A-1 |Zstbtse Left step B R
3 [oBms782 [wmaeMiox2s Bolt M10x25 ololololololololo]o]o]o
4 |GB/T 93 10 Washer 10 ololololololololololo]o

126




Electrical System Assembly( A )

127



Electrical System Assembly(A)

ez R N HE Qty.
Ser.No. Part No. w5k ame 400 (40414501454 [500(504]550|554|600|604]650(654
1 |Cl110-014 HEP TR K1204) Combination instrument assembly 1 1 1 1 1 1 1 1 1 1 1 1
C110-015 WAL B HECN204) Combination instrument assembly | A (T (O I A A |
C110-021 WAL B HEOR1301) Combination instrument assembly I S (T (O I O A |
2 [C303-002 AL R aE watch oil transducer 1 1 1 1 1 1 1 1 1 1 1 1
3 1600.48.015 RS R R (BALE H) Engine barness assembly 1 1 1 1 1 1 1 1 1 1 1 1
400.48.081-1B |4 ihpLk R (B IE4MHLE ) [Engine barness assembly 1 1 1 1 1 1 1 1 1 1 1 1
4 |opI3L 5 2 L Zh L Stater N EEE
QDJ1408 12 Zh B AL Stater N
5 [C301-003 KBRS Water temperature sensor 111 {111 f1r)p1]1f1]1]1
6 [C402-003/0031 |5 kFFFRIK290A Ignition Lock JK290A 1 1 1 1 1 1 1 1 1 1 1 1
7 |GB/T 818 W2ETMS5%10 Screw M5x10 5 5 5 5 5 5 5 5 5 5 5 5
8 |GB/T 93 #IE 5 Washer 5 5 5 5 5 5 5 5 5 5 5 5 5
9 1600.48.011 ZHAHREREMLER) [Body harness assembly 1 1 1 1 1 1 1 1 1 1 1 1
500.48.062A ZE B2 o B (B RS AN ALE ) | Body harness assembly 1 1 1 1 1 1 1 1 1 1 1 1
10 |C302-013 BRIMAL Ay Fuel sensor 1 1 1 1 1 1 1 1 1 1 1 1
11 |C304-003 LB AL Y Speed sensor 1 1 1 1 1 1 1 1 1 1 1 1
12 [180.48.027-3 | Wayfi 24 JF 3 % 42 2 ML Hi 4% | cable R R
13 |203-406 BRI H Adjustable keeper IS|I51 15151515 15151515 15| 15
14 |GB/T 5783 H2IEM6%20 Bolt M6x20 5 5 5 5 5 5 5 5 5 5 5 5
15 |GB/T 93 #E 6 Washer 6 5 5 5 5 5 5 5 5 5 5 5 5
16 |GB/T97.1 #E 6 Washer 6 5 5 5 5 5 5 5 5 5 5 5 5
17 1160.48.130 2 o K R Harness holde 5 5 5 5 5 5 5 5 5 5 5 5
18 |C402-018 iR YSSIPS power supply switch | R S T T T T O I O IO
19 |GB/T5783 HEIEM-x35 Rubber ring 2 2 2 2 2 2 2 2 2 2 2 2

128




Cont.Electrical System Assembly(A)

Fa=2 % o Name & Q.

Ser.No. Part No. 400 [ 404 [ 450|454]500| 504|550 554 | 600|604 ]650| 654
20 |300.48.107 HLf EAR Hexagon head bolt 1 1 1 1 1 1 1 1 1 1 1 1
21 |GB/T889 Al B2 REMS nutM8 2121212221212 2|2|2]2
22 |GB/T93 #u 8 Washer8 9191919991919 9]9]|9]29
23 |GB/T97.1 #HE 8 Washer 9191919991999 9]|9]29
24 |400.48201A | WU EARBIAF Fender 2222222222212
25 |GB/T6170 W2 FEMS nutM8 4 1 444|444 4|4|44]4]4
26 |C202-009 BipLkT van lamp 222222221 2]2]2]1]2
27 [6-QW-90Ah 90/105AhE Hith(G31) 90/105Ab-Battrey 1 1 1 1 1 1 1 1 1 1 1 1
28 [160.48.124 bo JiEn latex mat 2212122121221 22]2]2
29 |GB/T818 + SR ETM6* 16 Crose recessed pan head screw 4 1414|1444 4|4|4]|4]4] 4
30 (GB/T6170 I B AiEBEMo Hexagon nut style 1 4 144|444 4|4]|4]|4] 4] 4
31 [180.48.027 HU S 2k 2 Ground wire for battery 1 1 1 1 1 1 1 1 1 1 1 1
32 [GB/T97.1 #E 10 Washer 10 3131333313133 [3(|3]3
33 [C201-011 i RATH A B Front lamp unit assembly N T T T T S T O O
34 1400.48.027-1A (B W E RIS RHELEE [Power source wire 1 1 1 1 1 1 1 1 1 1 1 1
35 |GB/T 5783 R FEM8*20 Bolt M8x20 1 1 1 1 1 1 1 1 1 1 1 1
36 (400.48.038 L5 R TP o S R A1 bracket jointing 1 1 1 1 1 1 1 1 1 1 1 1
37 |GB/T 5783 WEREM8%30 Bolt M8x30 2121212221212 2|2|2]2
38 1250.48.505 BEEESIRE connection latex cover 2121212122122 (2]22]2
39 [400.48.305 g L S 2 Bracket horn | I N U T N U (D S O A |
40 [C502-Q280  [mmi Q280-Horn tfo oo oo ool
41 (500.48.011 2k R (BEFAHLE ) Harness assembly front lamp 1 1 1 1 1 1 1 1 1 1 1 1

600.48.012 B RSB R Harness assembly front lamp N N U U N Y A S O

129




Cont.Electrical System Assembly(A)

= =
S}?;;i Paﬁgo. i Name 400 404] 450] 454] 500 %f 5Qst0y 554] 600] 604 ] 650] 654
42 |GB/T 5783 BEHEM10%20 Bolt M10x20 3333|3333 [3]|3|3]3
43 |GB/T 93 /810 Washer 10 3333|3333 [3]|3|3]3
44 |JF131 R K& AL Alternator 1 1 1 1
JF151 29 % L Alternator I T T T S T O
45 1400.47.019 N 2958 Panel assembly 11|11t frfrfr1]1]1
400.47S.019 AR B RITR ) Panel assembly 1 1 1 1 1 1 1 1 1 1 1 1

130




HBERFEMR (2)
Electrical System Assembly( B )

131



REBRRLEH (D)

Electrical System Assembly(B)

Fa=2 % o Name & Qty.

Ser.No. Part No. 4004041450454 500(504|550]554]600]| 604 650|654
1 |C702-BX-508 {22 £&BX-508 Fuse box tfo oo ool ool
2 |GB/TS818 WRETM6%25 Screw M6x25 2121222212122 |22]2
3 |GB/T5783 M8 %30 Bolt M8x30 2 2 2 2 2 2 2 2 2 2 2 2
4 [Cc703-003 Hh ] B A fuse box R
5 [400.48.301A  |drdeikl S e bracket jointing piece | N U N T I N Y U S O O
6 [C501-002 BB EET S Voltage adjuster 1 1 1 1 1 1 1 1 1 1 1 1
7 |C502-002 JEZh 4k 58 Relay for starting 1 1 1 1 1 1 1 1 1 1 1 1
8 [700.48.032 2k HL 38 2o g S e A Bracket assembly relay 1 1 1 1 1 1 1 1 1 1 1 1
9 |[C502-001 F Ak RS Main power source relay 1 1 1 1 1 1 1 1 1 1 1 1
10 [C502-001 Ak L AE Main power source relay 1 1 1 1 1 1 1 1 1 1 1 1
11 |SG163C-12V |HFAEEs Electronic flasher 1 1 1 1 1 1 1 1 1 1 1 1
12 |GB/T 97.1 #JE6 Wabhser 6 8 8 8 8 8 8 8 8 8 8 8 8
13 |GB/T93 #pE6 Washer 6 8 8 8 8 8 8 8 8 8 8 8 8
14 |GB/T 5783 R FEM6%20 Bolt M6x20 8 8 8 8 8 8 8 8 8 8 8 8
15 [C203-006 Ja BT Bk Rear light assembly T (A (Y A O O |
16 [C202-002 Ja KT Bk Rear tail lamp assembly A S T I (S (S A A |
17 |GB/T 818 WETMS5%35 Screw M5x35 3 3 3 3 3 3 3 3 3 3 3 3
18 |C604-011 JEHEZE I i Socket rear trailer 1 1 1 1 1 1 1 1 1 1 1 1
19 |GB/T 97.1 #E5 Washer 5 3 3 3 3 3 3 3 3 3 3 3 3

20 [GB/T 93 #JE5 Wabhser 5 3 3 3 3 3 3 3 3 3 3 3 3
21 |GB/T 6170 WEREMS Nut M5 3 3 3 3 3 3 3 3 3 3 3 3
22 (600.48.014 VN3 9580 Harness assembly rear lamp | A T I O I (S (O S A A |

400.48.084A AP R Harness assembly rear lamp 1 1 1 1 1 1 1 1 1 1 1 1

132




& ERARGASH (D)
Cont.Electrical System Assembly(B)

R R & Qty.

S};No‘ Part No. #Ff Name 20020 Ta50 5 500] 504 [ 550 554 s0o] eaa es0] 653
23 [160.48.130 2 o K R Harness tighten keeper 4 14444444 4]4] 4] 4
24 [JK212 HIZH KT FF R Switch for brake lamp 1 1 1 1 1 1 1 1 1 1 1 1
25 |GB/T5783 LRI i 48 B Hexagon nut style | 2121212121222 2]2]2]2
26 |GB/T93 g Wabhser 1 1 1 1 1 1 1 1 1 1 1 1
27 |C402-007 ARSI R clutch switch 1 1 1 1 1 1 1 1 1 1 1 1
28 [400.48.024-1 | ZhBEEITF L & € R IE & 4k | Bracket for brake lamp 1 1 1 1 1 1 1 1 1 1 1 1
29 |700.48.012A  |ZAZPUERHEGF R 4-function switch 1 1 1 1 1 1 1 1 1 1 1 1

1204.48.021A |ZZPUBRA G FF L 4-function switch 1 1 1 1 1 1 1 1 1 1 1 1
30 |700.48.013A A DU BEZH A FF o 4-function switch 1 1 1 1 1 1 1 1 1 1 1 1

1204.48.022A | A PUBRHGFF L 4-function switch 1 1 1 1 1 1 1 1 1 1 1 1
31 |GB/T618 WRETMS5*25 Bolt M5x25 4 4 4 4 4 4 4 4 4 4 4 4
32 [250.48.158-8  |FFrZEREMR switch cartridge 1 1 1 1 1 1 1 1 1 1 1 1
33 [250.48.158-9  |FFriEdEtk switch cartridge 1 1 1 1 1 1 1 1 1 1 1 1
34 [180.48D.040 [5+24H&FFF 5+2-function switch 1111 frfrfr]1]1]1
35 [600.48.013 ek Harness assembly rear lamp 1 1 1 1 1 1 1 1 1 1 1 1

400.48.085-1A | R Harness assembly rear lamp 1 1 1 1 1 1 1 1 1 1 1 1
36 [C202-009 HIRAT teposition lamp 2121212122222 2]2]2

133




TREDK

Tool Box Assembly

134



TEBEDM

Tool Box Assembly
= =

S}i;i Paﬁgo. #i Name 400 404] 450] 454] 500 {kf gstg 554] 600] 604 ] 650] 654
1 1160.49.001 T HA8 Bk Tool box assembly T A O (Y I O O |
2 |GB/T6170 HEEEMS Nut 8 2222222121221 212
3 [GB/T93 S Washer 8 2222222121221 212
4 |GB/T97.1 HES Washer 8 2222222121221 212
5 |GB/T5783 BEREM8X25 Bolt M8x25 2222222121221 212
6 |(700.49.101 [# %€ % R Fixed bracket 1 1 1 1 1 1 1 1 1 1 1 1
7 |GB/T 91 B4 6.3x20 Pin 6.3x20 Tttt 1]t 1]1]1

135




/ AN
NG o
- (10) USFTP RN, 13

@)
D

"Na—012)

G

W an

e =
PRIBFEEER (1) R
Fuel Tank (1) S

136



BRIMFE SR (1)

Fuel Tank (I)

=) =)

S}i;i P:ﬁgo. A Name 400 404] 450] 454] 500 {kf gstg 15541600 604] 650] 634
1 [400.50.023A WA A Fuel tank cap 1 1 1 1 1 1 1 1 1 1 1 1
2 1160.50.015 VE W 2H 4 Screen fuel Filler hole 1 1 1 1 1 1 1 1 1 1 1 1
3 1300.50.101-2 |4 Bt Rrubber pad 444|444 4]4|4a|a]|a]4
4 1400.50.013 AR Steel band 222222221 2]2]2]2
5 1400.50.011-2  |shAsiAsas ik Fuel tank B

400.50.011F AR S G 2E) Fuel tank(Selected by user) 1 1 1 1 1 1 1 1 1 1 1 1
6 1400.50.017-1 MY = Y GRS Fuel tank real support 1 1 1 1 1 1 1 1 1 1 1 1
7 |GB/T 6170 WEREMS Nut M8 8 8 8 8 8 8 8 8 8 8 8 8
8 1300.50.104 Ja g BB Rear rubber block 2122121221212 ((2]2]2]|2
9 5 aHE 12 Washer 12 tfa ool oo
10 |GB/T 5783 EEM10%20 Bolt M10x20 8 8 8 8 8 8 8 8 8 8 8 8
11 |GB/T 93 #E10 Washer 10 8 8 8 8 8 8 8 8 8 8 8 8
12 |GB/T 97.1 #E 10 Washer 10 4 4 4 4 4 4 4 4 4 4 4 4
13 1304.50.018-1  |%yihe Fuel pipe assembly 1 1 1 1

550.50.018 e Fuel pipe assembly | I T O O (Y A B I |
14 1250.50.020 ULIERR Sedimentary cup 1 1 1 1 1 1 1 1 1 1 1 1
15 1300.50.103 AR B Front rubber block 2122121221212 ((2]2]2]|2
16 [300.50.118 L E Drain plug 11|11t frfrl1]1]1
17 [400.50.016 N F Tl Y CEAY L Fuel tank front support 1 1 1 1 1 1 1 1 1 1 1 1

137




27
(26)

phimAE S (1)
Fuel Tank (1)

138




phimAE S A (1D

Fuel Tank (II)
Eiaas 5 o Name 2 Qty.
Ser.No. Part No. 400404450454 (500504 [550]554] 600|604 650[ 654
1 {700.50.022 WA= Fuel tank cap 1 1 1 1 1 1 1 1 1 1 1 1
2 1160.50.015 UE W 2H 4 Screen fuel Filler hole 1 1 1 1 1 1 1 1 1 1 1 1
3 1300.50.101-2 |4 et Rrubber pad 444|444 4]4|4a|a]|a]4
4 1400.50.013 AR Steel band 2 (221212121222 22]2
5 [550.50.011-2 | hAEIRIEE 1 Fuel tank 1 1 1 1 1 1 1 1 1 1 1 1
6 [400.50.017A-1 |hiE e 2864 Fuel tank real support 1 1 1 1 1 1 1 1 1 1 1 1
7 |GB/T 6170 EREMS Nut M8 81 8888|818 8| 8| 8| 8|8
8 [400.50.104A  |Hich Rear rubber block 414141414444 4]4]4]4
9 |550.50.022-1 |4y SR (1D) Fuel pipe assembly(1I) | I R S Y U T S I O IO
10 (GB/T 5783 WEREM10%20 Bolt M10x20 41414144444 4]4]4]4
11 |GB/T 93 10 Washer 10 4 14 4| 4| 4|4 4|4]|4]| 4] 4] 4
12 [300.50.118 i &HE TS Drain plug 2121212122222 2]2]2
13 HAHE 16 Washer 16 2121212121222 2]2]2]2
14 [400.50.016A-1 |JhFH I Y 2R84 Fuel tank front support 1 1 1 1 1 1 1 1 1 1 1 1
15 |700.50.106 25 R Bolt 201212122222 2]2]2]2
16 HEHE 14 Washer 14 414141414444 4]4]4]4
16 (300.50.103 AR Front rubber block 2121212121222 2]2]2]2
17 |550.50.021 MR ER(T) Fuel pipe assembly( I ) 1 A T T T T O I O
18 [400.20.028A  |JtiEhh 2 ZR4 A4 Sedimentary cup support 1(a)| 1(a)| L(a)| 1(a)
500.50.013-2  |JLIEM K808 A1 Sedimentary cup support 1(b)| 2(b)| 3(b)| 4(b)| 5(b) | 6(b)
550.50.013A-1 |JLIEM 2 Ze &1 Sedimentary cup support 1(d)] 1(d) 1 1
19 |250.50.020A ULTERR Sedimentary cup 1 1 1 1 1 1 1 1 1 1 1 1
20 |GB/T 5783 EAEME*20 Bolt M8x20 2121212121222 2]2]2]2

139




& BhmrE S (1)

Cont.Fuel Tank (II)
S B Q.
N
serNo|  Part No. #Ff ame 400[404]450] 454 500] 504] 550 554] 600] 604] 650] 654
21 |GB/T 93 #]E 8 Washer 8 61l 6| 666|666 6| 6| 6|6
22 |GB/T 5783 W2 FEM8%30 Bolt M8x30 4 44414141444 4] 4] 4
23 |GB/T 6170 W REMS Nut M8 4 4441414444 4] 4] 4
24 |GB/T 97.1 B[R Washer 8 4 4 4 4 4 4 4 4 4 4 4 4
25 [550.50.205 BlhAa L a0y Rear binding strip auxiliary fuel tank 1 1 1 1 1 1 1 1 1 1 1 1
26 700.50.209 EE#HL Uper felt strip dl2f2l2l221212122121]2
27 |(550.50.028 BIVMAR ETFL &4 [Rear binding strip auxiliary fuel tank 1 1 1 1 1 1 1 1 1 1 1 1
28 [550.50.012-4  |EIyhisE RS Auxiliary fuel tank weldment 1 1 1 1 1 1 1 1 1 1 1 1
29 |400.47.033/033A | K 5% IR E 4 Supper 1(a)] 1(a)| 1(a)] 1(a)
500.50.031 BlhAs 2 8 A4k Supper plate of auxilary fuel tank 1(b)| 1(b)| 1(b)| 1(b)| 1(b) | 1(b)
550.50.031-1 | Bl 2 a4 Supper plate of auxilary fuel tank 1(0)| 1(c)| 1(c)| 1(c)]| 1(c)| 1(c)
550.50.031A-1 | Bl T 864 Supper plate of auxilary fuel tank 1(d)| 1@ 1@ 1(@@)] 1 1
30 [ZBJ15001 Mz 10-16 Hoop 10-16 2121222212122 |2|2]2
31 [550.50.223-1 WE Breather pipe 1 1 1 1 1 1 1 1 1 1 1 1
32 [550.50.212-1 | @A s Oil supply hose tlr ool
33 [ZBJ15001 ME§iH25-36 Hoop 25-36 2121222212122 |2|2]2
34 [700.50.207 TEHFK Lower felt stip 2121222212122 |2|2]2
a:SL3105BT/3L3105ABT
b:490BT/495BT/498BT
c:SL4100BT/SL4105BT

d:YTR4105T56

140




REMRRERSH (1)
Pump and Pipe ()

141



BEBRRREREM(])
Pump and Pipe(])
Fca R s Name & Qty.
Ser.No. Part No. 400 (4041450]454(500(504]550|554|600|604] 650|654
1 |GB3542.1 O 2558 11x2.65 O-ring 11x2.65 L1111t ftfrfr1]1]1
2 |GB/T 93 B[R Washer 8 1212112121212 12 (1212 12| 12| 12
3 |GB/T 5783 BEAEME x40 Bolt M8x40 444|444 4]4|4a|a]|a]4
4 1400.54.022A  |HimE S E(D) Oil Pipe {1 T I T I T I Y S O I |
5 |GB3542.1 O 254§ 8] 12.5%2.65 O-ring 12.5x2.65 2021212122222 22]2
6 [400.54.124 VEEE R Nut {1 T I T I T A Y O A I
7 1400.54.220A MikesR Oil pipe support 1 1 1 1 1 1 1 1 1 1 1 1
8 [400.54.123 Wy L Connector 1 1 1 1 1 1 1 1 1 1 1 1
9 [500.54.021A  |HihAs Bk 1) 0il Pipe 11|11
550.54.021E-1 |l Mpl( 1) 0il Pipe 1|1 |1©|1ef 1] 1
550.54.021F-1 | M B 1) Oil Pipe 1(d)] 1(d) 1|1
10 |GB 3542.1 ORI BR:FHE 19%2.65 O-ring 19%2.65 2 2 2 2 2 2 2 2 2 2 2 2
11 |CBN-E314 ki 95951 Gear pump | T T A T A T 0 O I |
12 |GB/T 5783 R REMEx25 Bolt M8x25 8 8 8 8 8 8 8 8 8 8 8 8
13 [500.54.023A  |#EmheEs ME( 1) 0Oil Pipe 111 f1]1
550.54.023E  |3EWEEEER(T) 0il Pipe 1|1 |1©|1@f 1] 1
550.54.023F  |dEmE B T) Oil Pipe 1(d)| 1(d) 1|1
14 |ZBJ15001 Mr§H25-38 Hoop 25-38 6 6 6 6 6 6 6 6 6 6 6 6
15 1400.54.601 SRR Oil supply hose 313
16 |400.54.041 TETE 25 B K Oil filter assembly L1 1)1
400.54.041A | JE7E 2% MK Oil filter assembly 1(d)| 1(d) 1] 1
550.54.041 JEVH 2% Bk Oil filter assembly 1|1 ]1©@|1©| 1] 1
17 |GB/T97.1 P8 Washer 8 2021212122222 22]2

142




FERERREERER(])
Cont.Pump and Pipe( ] )

[=) [=) #HE Qty.

S}i;i ;E:No. aH Name 400] 404 450] 454] 500] 504 gsg 5541600 604] 650 654
18 |GB/T6170 M6 Nut 20221212 22]2]22|2]2
19 [GB/T 93 #J86 Washer 6 22212122212 12[22]2
20 ]400.54.060 W 5 RIS Pipe clamp and rubber cushion 2122121212222 ]2]2]2
21 |GB/T 5783 B REM6x30 Bolt M6x30 22212122212 12[22]2
22 [400.54.224A  |dkhes(ID) Oil pipe 11| 1]

550.54.224E  |#kuh4s(1D) Oil pipe 1|1 |10t 1] 1
550.54.224E  |dkuhes(1D) Oil pipe 1(d)] 1(d) 1|1
23 1400.54.025A  [HEuhe E (D) Oil pipe tfr )1ttt 1f1rfr]1]1]1
24 |GB3452.1 ORI B4} 825%2.65 O-ring 25%2.65 N 1 U T A I O O O I O
(c)SL4105BT
(d)YTR4105T56

143




24 25 (25)

(12)(13) 19 (10)(12) 20

1516 (15)

9 10 1112 13 (12)

RIEMR R E RS (11
Pump and Pipe (]])

144



BEBRRRERSAD

Pump and Pipe(1l)

Fa=2 % e Name & Qty.

Ser.No. Part No. 400 [ 404 [ 450|454]500| 504|550 554 | 600|604 ]650| 654
1 |GB3542.1 ORI BR4:1 B 23.6%2.65 O-ring 23.6x2.65 1 1 1 1 1 1 1 1 1 1
2 |GB/T 93 8 Washer 8 22121121 12112(1212]12]12] 12
3 |GB/T 5783 WREM8%25 Bolt M8%25 4 4 4 4 4 4 4 4 4 4
4 1400.54.111-1  |ngyh 4L Connector 11|11 f1f{1]1]1]1]1
5 54 5B 20 Washer 20 2l 2221221212212
6 [400.54.114 BRAE Bolt I T T T T Y O O
7 |GB3452.1 ORI ZRA:F B 11.2%2.65 O-ring 11.2x2.65 1 1 1 1 1 1 1 1 1 1
8 1400.54.025 R S () Oil pipe ' N U U T A O O I
9 400.54.022 RR=9:9,7019) Oil pipe tlr ool
10 [400.54.124 i B Nut ' O N U U T A A O O I
11 [400.54.220 s Oil pipe support 1 1 1 1 1 1 1 1 1 1
12 |GB 3452.1 ORI 25 %} /5 12.5%2.65 O-ring 12.5%2.65 212121222212 2]2
13 (400.54.123 WL Connector 1 1 1 1 1 1 1 1 1 1
14 |DP160.54.205 |NfauZHk Nut ' O U U T A O I
15 [GB3452.1 OB %% 5fF5| 15%2.65 O-ring 15%2.65 31313333131 3|3](3
16 |[DP184.54.130 |3ihassesk Connector 1 1 1 1 1 1 1 1 1 1
17 |400.54.024-1 |3k (1) Oil Pile L]ttt ol 1|1
18 1400.54.021A |[HMEEH(D) Oil Pipe ' N U U T A O I
19 [400.54.129 IR Link plate tlr ool
20 |400.54.028 ) AR A R 0Oil pipe | I R Y T O T O O OO A O |
21 [250.54.112 Vs A L Connector 22212121222 2]2
22 P sLTRA12.5 Quick release connector TRA12.5 1 1 1 1 1 1 1 1 1 1
23 (400.54.026 H A B K Oil pipe 1(a)| 1(a)| 1(a)| 1(a)

145




&REMRRERSALD
Cont.Pump and Pipe(1l)
IEa=2 % e Name HE Qty.
Ser.No. Part No. 4004041450454 (500 504[550]554]600]|604]650[ 654
500.54.026-1 | H 1 B SRR Oil pipe I 1| 1] 1|1 ] 1|1
24 |160.54.108 Bt Bolt TEEEEE
25 A HE 18 Washer 18 221212
26 |JXO0811A TEik A I e 2 Filter assembly 1 1 1 1 1 1 1 1 1 1
27 |zBJI15001 WA 25-38 Hoop 25-38 2222222121212
28 [400.54.023-2 |3 MR (D) Oil pipe 1(a)| 1(a)| 1(a)| 1(a)
500.54.023D | HE i AL S Oil pipe 1)| 1) 1) [ 10) | 1B) | 1 ()
550.54.023B-2 |34 2 k() Oil pipe o[t 1|11 ]1
29 [GB3542.1 O %534 P 18%2.65 O-ring 18%2.65 R
30 |C901-314-001 |E31415% % H K Gear pump 1(a)| 1(a)| 1(a)| 1(a)
C901-314-003 |E3 14155 % B ik Gear pump I 1| 1] 1|1 ] 1]1
31 [400.54.102 oits Bush HEEEEE
32 (400.54.101 +Zig e Cross connector 1 1 1 1
33 |GB/T 5783 M8 %40 Bolt M8x40 2122124 4 4
34 |GB/T70.1 EETM8%22 Bolt M8x22 4 4 4 4 4 4 4
35 1400.54.601A |FeArkmmhigeE Oil supply hose 1(a)| 1(a)| 1(a)| 1(a)
500.54.102 etk g Oil supply hose HOIOIOIECI T T !
36 [500.54.030 VEVE P L A1k Connector 1 1 1 1 1 1 1 1 1 1
37 |GB/T 5783 WREM8%25 Bolt M8x25 3 3 3 3 3 3 3 3 3 3
38 |GB/T97.1 B[R Washer 8 2 2 2 2 2 2 2 2 2 2
39 [400.54.035 WEiEAe T diesel filter bracket l(a)| L(a)| 1(a)] 1(a)
500.54.103 WEiEss T diesel filter bracket 1(b)| L(b)| 1(b) [ 1(b) | 1(b)| 1(b)
550.54.030 WiE AR m diesel filter bracket lofl@ 1] 1] 1|1
(a) SL3105BT/SL3105ABT (b)490BT/495BT/498BT (c)SL4100BT/SL4105BT

146




VLS i B (T )
Hydraulic Take-off Pipe ( 1)

147



BEEBSA(T)

Hydraulic Take-off pipe(I)

= =
S}?;;i Paﬁgo. i Name 400 404] 450] 454] 500 {kf gstg 15541600 604] 650] 634
1 YL TRAL12.5 Quick release connector TRA12.5 2121212121222 2]2]2]2
2 |160.54.220 el L5 2 () Dust cover(I) 202222212222 2]2
3 1160.54.025-2 | [E] 34 EK Oil pipe (input) 11|11t frfrfrl1]1]1
4 5O 18 Washer 18 4l alalalalalalalalala]a
5 1160.54.108 BB Bolt 202222212222 2]2
6 [400.54.020 VR Sy H A S A Oil pipe (output) 1 1 1 1 1 1 1 1 1 1 1 1
7 [400.54.134-1 |5y e [ s Oil pipe support | N U N T T Y U S O O
8 400.54.135 e EX Plate I T T T T T S O O O
9 |GB/T93 58 Washer 8 202222212222 2]2
10 |GB/T 5783 BEHEM6%16 Bolt M6x16 202222212222 2]2

148




VB HE R (TT)
Hydraulic Take-off Pipe (11)

149



R E BB (1D

Hydraulic Take-off pipe(Il)

e R P Name e Qty.

SerNo.|  Part No. 400|404 | 450|454 | 500|504 | 550554 | 600|604 | 650 | 654
1 |160.54.220 etz Sk B 2 (D) Dust cover(I) 444l a|lalalala]la]la|ls]a
2 i sLTRA12.5 Quick release connector TRA12.5 4 1414|1444 4|4|4]|4]4] 4
3 |GB/T6171 N Fa T REM27%1.5 Bolt M27x1.5 444l a|lalalala]la]lals]a
4 400.54.305A  |mhes e 0il pipe support | 1 T T T A T O O O O O
5 1160.54.310 e s sk Connector 4141441444444 4]4
6 |GB/T3452.1  |OFIZ54}1E11.2%2.65 O-ring 11.2x2.65 444l a|ala|ala]|a]4a]|4]4
7 1400.54.034 % 5% 1Rk e Ak Oil pipe 44l 4la|lalalala]lalals]a
8 |GB/T3452.1  |OFiZ54}E16x2.65 O-ring 16%2.65 444l a|a|a|ala]|a]4a]|4]4
9 1400.54.702-1 ¥4 iR FAH Control handle 2022121212222 22]2
10 [DL-8J-2 X 45 17 i) Multi-way valve 1 T T T A A T O O O O IO
11 [400.54.042A |5 3% ] [ 2 S LB 1 Support S T I R T T T T A I S O IO |

400.54.042-1 | % M i I 2 P A A1 Support 1 T T T A T O O O O O
12 |GB/T5783 BEFEM10x40 Bolt M10x40 3313333333 [3]3]3
13 |GB/T93 510 Washer 10 333333333 [3]3]3
14 |GB/T6170 M0 Nut M10 333333333 [3]3]3
15 |GB/T91 FF1441.6x16 Split pin 1.6x16 2 (212222222 |2]2]2
16 |GB/T882 BYHIB6x20 Axis pin B6x20 2022122 2222|2212
17 [400.54.031-3  |j&lak s as iR &1 Oil pipe (input) 1 1 T T A T O O O O O
18 [400.54.032A | AN AT 1L A2 0il pipe (output) 1 1 T T I T O T O O O
19 [GB/T3452.1  |O#IZEE:HPE 10%2.65 O-ring 10%2.65 2 (212222222 |2]2]2
20 [400.54.701 3k Connector 2122122221221 2|2]2
21 55 4B 22 Washer 22 202122222222 ]2]2

150




(20)
c (21)

VB At B (TTT)
Hydraulic Take-off Pipe (T11)

191



& = B (T

Hydraulic Take-off pipe(III)

e R P Name e Qty.

SerNo.|  Part No. 400|404 | 450|454 | 500|504 | 550554 | 600|604 | 650 | 654
1 |160.54.220 etz Sk B 2 (D) Dust cover(I) 2022122 222]2|2|2]2
2 i sLTRA12.5 Quick release connector TRA12.5 2221212121222 22]2
3 |GB/T6171 N Fa T REM27%1.5 Bolt M27x1.5 2222222222212
4 1400.54.305B Mike gy Qil pipe support 1 1 1 1 1 1 1 1 1 1 1 1
5 1160.54.310 e s sk Connector 2121212122122 (2]22]2
6 |GB/T3452.1 |OKIZE+HE11.2x2.65 O-ring 11.2x2.65 20212222222 |2]2]2
7 1400.54.034 % 5% 1Rk e Ak Oil pipe 2022122 2222|2212
8 |GB/T3452.1  |OFiZ54}E16x2.65 O-ring 16%2.65 20212222222 |2]2]2
9 1400.54.702-1 ¥4 iR FAH Control handle 11|11t ftrfrfr1]1]1
10 |DL-8J-1 B ] i) Multi-way valve | A T I I A (S (O S I A |
11 [400.54.042A |5 3% ] [ 2 S LB 1 Support S T I R T T T T A I S O IO |

400.54.042-1 | % M i I 2 P A A1 Support 1 T T T A T O O O O O
12 |GB/T5783 M 10%40 Bolt M10x40 3313333333 [3]3]3
13 |GB/T93 510 Washer 10 333333333 [3]3]3
14 |GB/T6170 M0 Nut M10 333333333 [3]3]3
15 |GB/T91 FF1441.6x16 Split pin 1.6x16 1 T T T A T O O O O O
16 |GB/T882 BYHIB6x20 Axis pin B6x20 | 1 T T I T O Y O O O
17 [400.54.041-3  |j&k s as 1R &1 Oil pipe (input) 1 1 T T A T O O O O O
18 [400.54.032A | AN AT 1L A2 0il pipe (output) 1 1 T T I T O T O O O
19 |GB/T3452.1  |O%i%54$pE10x2.65 O-ring 10%2.65 2 (212222222 |2]2]2
20 [400.54.701 3k Connector 2122122221221 2|2]2
21 55 4B 22 Washer 22 202122222222 ]2]2

152




?E}l-%l%l%\};i ( - )
Lift Assembly (A)

193



RABEE (D
Lift Assembly (B)
154



R/

Lifter Assembly

Eiacs R P Name e Qty.

SerNo.|  Part No. 400|404 | 450|454 | 500|504 | 550554 | 600|604 | 650 | 654
1 [400.55.017 SEEFTEE Swing pole 1 1 1 1 1 1 1 1 1 1 1 1
2 |GB/T 91 #4D2x16 pin D2x16 5055555555555
3 |GB/T 848 g8 Washer 8 515155555555 5]5
4 400.55.122 A R AT Feed back link | 1 T T T A T O O O O O
5 |GB/T 5781 M 10%20-Zn.D Bolt M10x20 444l a|lalalala]lalals]a
6 |GB/T 93 510 Washer 10 444l a|ala|ala]|a]4a]|4]4
7 1500.55.148 TSN Lift arm 2222222222212
8 [400.55.116-1 |#f# Bush 444l a|a|4a|a|a]|a]4a]|4]4
9 |GB/T 1235 ORI 3418 50%5.7 O-ring 60%5.7 2022122 2222|2212
10 [500.55.101 AR LN Lifter case 1 1 1 1 1 1 1 1 1 1 1 1
11 |GB/T 828 BEET8%10%6 Screw 8x10x6 2222222222212
12 [400.55.103 /8 Washer 1 T T A T O O O O O
13 [400.55.013 A ZEMR A Dipstick 1 1 T T I T O O O A A
14 [400.55.151 IR TR Inlet arm | 1 T T A A T O O O O IO
15 |GB/T 119 BYD5%50 Pin D5x50 1 1 T T A I T O O O O O
16 [400.55.152 TRAF Piston rod 1 T T T I A T O O O O IO
17 400.55.115 T4 Lift shaft 1 1 T T A I T O O O O O
18 [400.55.119 ZEEMR Plate 1l fr o fr]rf1r]1rf1]1
19 |GB/T3452.1 |OKIZE%HpE90%3.55 O-ring 109x3.55 | 1 W T T I T O O O O O
20 1500.55.102 iiKE] Cylinder 1 T T T T O O O O IO
21 [500.55.141 5% Piston 1 1 W T T I T O O O O O
22 [400.55.142 15 ZEER P Piston ball seat 1 T T A T O O O O A
23 |GB/T 3452.1 |OFI%4$1E90%5.3 O-ring 90%5.3 1 1 T T I T O Y O O O

135




gRARS
Cont. Lifter Assembly

Eiaas 5 o Name & Qty.

Ser.No. Part No. 400|404 [450) 454 (500504 ]550(554] 600|604 650|654
24 |520.55.143 P4E Washer tfo oo oo ool
25 |GB/T 5783 WM 12%35 Bolt M12x35 919199191991 9919] 9|29
26 |GB/T 93 #pE 12 Washer 12 141411414 (141414 (14|14 14| 14| 14
27 1400.55.114 ALk Gasket 1|1 1|1 1|1 1|1 1|1 1|1
28 [400.55.112 JRAR 4Rk Gasket 1111t frfrl1]1]1
29 1400.55.113 JEHR Bottom cover 1 1 1 1 1 1 1 1 1 1 1 1
30 |GB/T 5782 BEMI12x135 Bolt 1 1 1 1 1 1 1 1 1 1 1 1
31 |GB/T 5782 EREM8%80 Bolt M8x80 2121221212222 |2]2]|2
32 |GB/T93 8 Washer 8 7171717171717 1717]17|17
33 1400.55.123 WAL Bolt 1|1 1|1 1|1 1|1 1|1 1|1
34 |GB/T 5781 H2IEM8*20 Bolt M8x20 2212112112121 12 12121212 12] 12
35 1400.55.111 B2 H P Washer 2121221212222 |2]2]|2
36 (400.55.110 W iH Plug 2 2 2 2 2 2 2 2 2 2 2 2
37 1400.50.020 A ERES M Plate 1|1 1|1 1|1 1|1 1|1 1|1
38 [500.55.156 Ja VAT Rear adjusting link 1 1 1 1 1 1 1 1 1 1 1 1
39 [GB/T 6170 WEREM10 Nut M10 1 1 1 1 1 1 1 1 1 1 1 1
40 [65.55.123 P Adjusting bush 1 1 1 1 1 1 1 1 1 1 1 1
41 165.55.126 WERMI0(A) Nut M10(left) 1|1 1|1 1|1 1|1 1|1 1|1
42 [65.55.125 HIAAF Front adjusting link 1 1 1 1 1 1 1 1 1 1 1 1
43 1400.55.121 bRk Connecting pin 1 1 1 1 1 1 1 1 1 1 1 1
44 (500.55.155 R Rocker arm 1 1 1 1 1 1 1 1 1 1 1 1
45 |GB/T93 R 10 Washer 10 1|1 1|1 1|1 1|1 1|1 1|1
46 |500.55.158 b RpeE Connecting link 1 1 1 1 1 1 1 1 1 1 1 1

196




gRARS
Cont. Lifter Assembly

Fa=2 % o Name & Qty.

Ser.No. Part No. 400|404 [450) 454 (500504 ]550(554] 600|604 650|654
47 1400.55.026 B R Stop pin 2021212121221 |222]2
48 |IB3616.1 W4 22 0460 Clamp 1 1 1 1 1 1 1 1 1 1 1 1
49 1400.55.108 BRI Ball washer | N U N T I N Y S O
50 [400.55.107 AR Draft-responsive control spring 1 1 1 1 1 1 1 1 1 1 1 1
51 |GB/T 65 EETMS5%8 Screw M5x8 4 144 4| 44|44 4]| 4] 4] 4
52 1400.55.104 B B B AR Plate 2121221212222 |2]2]|2
53 1400.55.106 #h Washer 1 1 1 1 1 1 1 1 1 1 1 1
54 1400.55.105 BidE Dust-proof bowling 1 1 1 1 1 1 1 1 1 1 1 1
55 |GB/T 3452.1 |OfE25+)[E6.3%1.8 O-ring 6.3x1.8 1 1 1 1 1 1 1 1 1 1 1 1
56 1400.55.131 e Plug 1 1 1 1 1 1 1 1 1 1 1 1
57 |GB/T 3452.1 |Of%5 ] 15%2.65 O-ring 15%2.65 1 1 1 1 1 1 1 1 1 1 1 1
58 1400.55.132 SIS Adjusting washer AlAIAIAAIA]AIA]IA|AA] A

400.55.133 kY Adjusting washer AlA|AIA]IAlA]lA]AIA]IAlA]A
59 1400.55.134 T 2042 R 5 Spring 1 1 1 1 1 1 1 1 1 1 1 1
60 1400.55.135 TELZ 2 RAR Safety valve | I R R S T T T T S I O I
61 [500.55.011 Hsk Cylinder cap 1 1 1 1 1 1 1 1 1 1 1 1
62 1400.55.137 PR Adjusting valve 1 1 1 1 1 1 1 1 1 1 1 1
63 1400.55.140 HE T RRTFR Handwheel 1 1 1 1 1 1 1 1 1 1 1 1
64 |GB/T 879 HD5x20 Pin D5x%20 1 1 1 1 1 1 1 1 1 1 1 1
65 1400.55.138 A AT adjusting valve link 1 1 1 1 1 1 1 1 1 1 1 1
66 |GB/T 75 BEETMSX10 Screw M5x10 1 1 1 1 1 1 1 1 1 1 1 1
67 |GB/T 3452.1 |OEZHE11.8%2.65 O-ring 11.8x2.65 1 1 1 1 1 1 1 1 1 1 1 1
68 1400.55.139 5] Pin 1 1 1 1 1 1 1 1 1 1 1 1

157




gRARS
Cont. Lifter Assembly

= =
S}i;i P:ﬁgo. A Name 400 404] 450] 454] 500 {kf gstg 554] 600] 604 ] 650] 654
69 [400.55.110  |wmiz Plug B R
70 [400.55.111  |msdiapm Washer B R
71 |A61101 WAE71/8" Taper threaded plug Z1/8" 1 1 1 1 1 1 1 1 1 1 1 1
72 |GB/T 93 HIE 16 Washer 16 alalalalalalalalalala]s
73 |GB/T5785  [##eM16x1.5%50 Bolt M16x1.5x50 alalalalalalalalalala]s
74 |GB/T3452.1  |Omias£tp92.5x3.55 O-ring 92.5%3.55 B R
75 [520.55.144 |4 Stop ring B
76 |GB/T3452.1 |ORI%s£t10.6%2.65 O-ring 10.6%2.65 s 3333|3333 ]3]3]:3
77 l400.55.100  |wpm Support B R
78 1400.55.120 TR A Rocker arm link pin 1 1 1 1 1 1 1 1 1 1 1 1
79 [GB/T5783  |saeMi12x30 Bolt M12x1.5x30 alalalalalalalalalalal]s
80 [GBT6170  |wmapMia Nut M14 2222222121221 212
81 [GB/T5787  |#k:AMI14x65 Bolt AM14%65 2222222121221 212
82 |GB/T93 P 14 Washer 14 2222222121221 212

A& Just right amount

158




(10)
‘/ 1) 22)

28

YR

29 ©))
SEVMEK

Suspension Mechanism

199




SENMEMK

Suspension Mechanism

Fa=2 % & Qty.

Ser.No. Part No. HH Name 400|404 [450) 454 (500504 ]550(554] 600|604 650|654
1 [160.56.118-1 bR e Rear connecting pin 2122121212222 |2]2]2
2 1400.56.041 BEEEMA(T) Pipe rod( 1) 2121221212222 2]2]|2
3 1160.56.014 B Link lock pin assembly 6l 6|l6|l6|6|l6|l6|l6|6]|6]6]6
4 1400.56.043 BEEAA) Pipe rod(1I) 2121221212222 |2]2]|2
5 |184.56.210 PRSI (T) Spring pin(1I) 2212122122 2]22]2]2
6 [400.56.310 5% Axis pin 2121221212222 |2]2]|2
7 [184.56.302 4N Plug 2 2 2 2 2 2 2 2 2 2 2 2
8 |GB/T 882 BB 19%50 Axis pin B19x50 2121212222122 2|2]2
9 |GB/T 6179 WEREM20 Nut M20 2 2 2 2 2 2 2 2 2 2 2 2
10 |GB/T 91 #44%30 Pin 4x30 2121221212222 |2]2]|2
11 |GB/T97.1 H#E20 Washer 20 2 2 2 2 2 2 2 2 2 2 2 2
12 |GB/T 93 #E 16 Washer 16 8188|888 8| 8| 8] 8| 8] 8
13 |GB/T 898 EAHEM16%45 Stud M16x45 81 8] 8| 8888|388 8] 8| 8
14 1400.56.030 TP s FE A1k Brasket 2121221212

450.56.030 RO R IR A Brasket 212122212

400.56.030A | FHiAFesss mEIRE 1 Brasket 2121221212

450.56.030A | FHiAFesss IS Brasket 212121211212
15 [400.56.024-1 | /2 FHiff Left lower link 1] 1 1] 1 1] 1

450.56.024-1 |2 FHifF Left lower link 111 1]1]1
16 |GB/T 93 #1120 Washer 20 2121221212222 |2]2]|2
17 |GB/T 6170 H2RE20 Nut M20 2 2 2 2 2 2 2 2 2 2 2 2
18 |184.56.102 HAFEAIAE(T) Spring pin (1) 2121221212222 |2]2]|2
19 1400.56.019 PHPAF T I AR B [Adjusting nether link 2012121222222 2]2]2

160




& BRENAER

Cont. Suspension Mechanism

=) =)

S}i;i P:ﬁgo. A Name 400 404] 450] 454] 500 {kf gstg 15541600 604] 650] 634
20 [GB/T 6170 WEREM22 Nut M22 2 2 2 2 2 2 2 2 2 2 2 2
21 |JB/T 7940.1 HAFM10x1 Gasket M10x1 3 3 3 3 3 3 3
22 1400.56.105 I Thread pipe 212121211212

450.56.105-1  |RF-AFiEE Thread pipe 21212121212
23 |400.56.184 I AR Connecting pin 21212121 2]|2
24 1400.56.018 BHAT LA EE S |Adjusting upper link 2021212212

450.56.018-1 RIBiAF VA EEE K |Adjusting upper link 21212121 2]|2
25 |GB/T 6170 W RM22- 72 Nut M22-Left 2 2 2 2 2 2
26 1300.56.021 R A S R Front adjusting link ) N (N Y T (O I A A |
27 (400.56.112 bRiAT I Thread pipe 1 T O S I

450.56.112-1 EhifFuEE Thread pipe 1 1 1 1 1 1
28 1300.56.020 R SR AT K Rear adjusting link 111111

450.56.020 R ISR AT K Rear adjusting link 1|1 11|11
29 1300.56.127 bR e Rear adjusting pin 1 1 1 1 1 1

450.56.127 bR e Rear adjusting pin 1 1 1 1 1 1
30 |400.56.028-1 | FHiAT Right Lower link R

450.56.028-1 A FhifF Right Lower link 1 1 1 1 1 1
31 [GB/T6170  [#mEMIe Nut M16
32 1400.56.040A-1 |FRAVEE S GRS External limit assembly

161




T

J (©

?ﬂ
wm
W,

(@

£

I
N\

HEREM
Distributor Assembly
162



HECRREA

Distributor Assembly
e R P Name o Qty.
SerNo.|  Part No. 400|404 | 450|454 | 500|504 | 550554 | 600|604 | 650 | 654
1 |400.57.121 EREM6x70 Bolt M6x70 444l a|lalalala]la]la|ls]a
2 |GB/T 859 g6 Washer 6 2 2 N A T R A A A B A
3 1400.57.013 AR Feedback arm 1 1 T T A I T O T O O A
4 |400.57.109 R Feedback shaft | 1 T T T A T O O O O O
5 |GB/T3452.1 |OZi%54}189.5%2.65 O-ring 9.5x2.65 2022122 2222|2212
6 |GB/T 879 H45%24 Pin 5x24 444l a|ala|ala]|a]4a]|4]4
7 1400.57.120 r/NE Feedback small arm 1 1 1 1 1 1 1 1 1 1 1 1
8 [400.57.122 B Main control valve 1 R T T T T O O O O O
9 1400.57.118 YLt Gasket 1 1 T T I T O T O O A
10 ]400.57.115 Ve TN Distributor case 1 1 1 1 1 1 1 1 1 1 1 1
11 [400.57.104 EREIELL Oil return valve Il |11t frfrfrfr]1]1
12 |400.57.103 [E1] o ) 4 3 Spring 1 T T T O I O O O A
13 |GB/T3452.1 |OFIEHiE21.2x2.65 O-ring 21.2x2.65 202212222222 |2]2
14 [400.57.102 Ie] o ) 1 2 Plug 1l fr o fr]rf1r]1rf1]1
15 |GB/T 65 BETM6x16 Screw M6x16 3313333333 [3]3]3
16 (400.57.113 FIRB= Front cover 1 1 1 1 1 1 1 1 1 1 1 1
17 [400.57.112 EX LS Spring 1 1 T T A I T O O O O O
18 |GB/T 3452.1 |OF%54$pE19%2.65 O-ring 19%2.65 5055555555555
19 [400.57.011 B4 1R P A Safety valve support S T S R S T T T T A I S O IO |
20 [400.57.107 iR A Safety valve 11 O T T T T T O O S O S
21 [400.57.106 AR R Spring 1 1 W T T I T O O O O O
22 [400.57.156 SIS Adjusting wahser A|lAIAITA|A|A]IA]IA]IA]IA]A|A
400.57.157 PR Adjusting wahser Alalalalalalalalalalala

163




& HEHRE
Cont. Distributor Assembly

s e o Name & Qty.
SerNo.|  Part No. 400|404 | 450|454 | 500|504 | 550|554 | 600|604 | 650 | 654
400.57.158 SIS Adjusting wahser AlAlAIAlAIA]AIA]IA|AA] A
23 |400.57.105 B4 R A R Spring support | T T O T T T A A O O IO |
24 1400.57.125 HEVR PRI 4T Limited screw 1 I R O T T S T O O O O O
25 1400.57.016 PSS Control plete 1 1 1 1 1 1 1 1 1 1 1 1
26 |400.57.126 HHRIRAE Limiting bush 1 1 T T T T T I Y S A A |
27 |GB/T 62 2 REM6 Nut M6 201212122222 2]2]2]2
28 |GB/T 859 510 Washer 10 20212122222 2]2]2]2
29 |GB/T 5782 B FEM10%80 Bolt M10x80 201212122222 2]2]2]2
30 |GB/T 97.1 B 8-140HV-Zn.D Washer 8-140HV-Zn.D 303131333 |3|3[3[3[3]3
31 [400.57.123 TR s Spring | I R S T T T T O O I O IO
32 [400.57.012 Y FHIEE 1 Control handle 1 1 1 1 1 1 1 1 1 1 1 1
33 [GB/T 91 #42x12 Pin 2x12 201212122222 2]2]2]2
34 1400.57.124 TG E ZEET Impacted screw 1 1 1 1 1 1 1 1 1 1 1 1
35 1400.57.137 T R LE 5E Plug | R R S Y T I O IO
36 [GB/T3452.1 |OIZEEipE16%1.8 O-ring 16x1.8 20212122222 2]2]2]2
37 [400.57.140 NCEEES S Spring 1 1 W T T A I T O O O O O
38 |GB/T 308 H3k5.0000G100b Ball 5.0000G100b I I R R Y T T T O O O O O
39 [400.57.139 FFE A Dropping valve | N T A T 0 A A |
40 1400.57.138 TrRE Bush 1111t {1111 ]1]1]1
41 (400.57.159 ek Yas Adjusting wahser AlAlalalalalalalalalala
400.57.160 s Adjusting wahser A|lA]IAITA|A|A]A]IA]IA]IA]A|A
400.57.161 R as Adjusting wahser AlAlalalalalalalalalala
42 1400.57.114 e Pushing pin I I R I T T T O O A O

164




& oERE
Cont. Distributor Assembly

= =
S}?;;i Paﬁgo. i Name 400 404] 450] 454] 500 {kf gstg 554] 600] 604 ] 650] 654
43 1400.57.145 B[] R B T Plug L1111t ftfrf{fr1]1]1
44 1400.57.144 B IR ] Spring 1t frfrfrfrf1
45 (400.57.143 BA0] JfR] Valve seat S I N N Y I A A (Y A A I
46 (400.57.142 B[] R Needle valve 1 1 1 1 1 1 1 1 1 1 1 1
47 |GB/T 3452.1 |OFi%5H$HE 15%2.65 O-ring 15%2.65 1 T T T T T O A O (O O A
48 1400.57.108 FAidh Handle shaft 1 T T T T T O O O O (O O A
49 1400.57.110 Y E Control level 1 1 1 1 1 1 1 1 1 1 1 1
50 1400.57.129 % Pin 1 1 T T T I O (OO O A |
51 [400.57.119 AT Swing pole 1 1 1 1 1 1 1 1 1 1 1 1
52 [400.57.127 (B Bush 1l frfrfrfrf1
53 [400.57.117-1  |fujz4 Cover 1 T T T T T A O O (O O A

165




W
\Sm

1

»
.-
w=ll=-

N

= %] 2 2
SHEER
Air Brake Device

166



SHREDM

Air Brake Device

Eiaas 5 o Name & Qty.

Ser.No. Part No. 400 [ 404 [ 450|454]500| 504|550 554 | 600|604 ]650| 654
1 |GB/T5783 WREM8%45 Bolt M8x45 1 1 1 1 1 1 1 1 1 1 1 1
2 |GB/T93 8 Wash 8 181818 18| 18 [ 18| 18| 18] 18| 18| 18 | 18

CT30 2 EML Air compressor L 1] 1 [ 1]1b)lb)

7-0.07/7 7% AL Air compressor 1) 1) |11 1 | 1

LT710300D 2 EML Air compressor 1(d)[ 1(d) 1|1
4 [400.80.011A |#H=E () Inlet pipe (I) L 1| 1| 1[1b)]lb)

400.80.011B #HEE ) Inlet pipe (1) 1(d)] 1(d) 1 1

400.80.011C  |[#XE (1) Inlet pipe (I) 1|1 |1l 1|1
5 [300.80.411 il 3l R Block 1 1 1 1] 1]1 1
6 |GB/T5782 WEREMB*60 Bolt M8x60 2121212221212 22|2]2
7 |GB/T6170 H2REMS Nut M8 1414114141414 14 (14| 14|14 | 14| 14
8 |GB/T91 £43.2x30 Pin 3.2x30 2121212221212 2|2|2]2
9 |GB/T97.1 HE S Wash 8 616l 6|l6|l6|]6]6]6|6|6]|6][6
10 {400.80.101 B R4 R R Pull rod | N U U N U (D U S O A |
11 |GB/T882 £5B8%30 Axis Pin B8x30 1 1 1 1 1 1 1 1 1 1 1 1
12 |ZDF-001 BR 455 Air brake pump 1 1 1 1 1 1 1 1 1 1 1 1
13 1400.80.012 )i k= Deflation pipe 1 1 1 1 1 1 1 1 1 1 1 1
14 HEHE Wash 2121212221212 2|2|2]2
15 |400.80.102 Kt Bolt tfo ool
16 (400.80.103 RIERE Air pressure gauge 1 1 1 1 1 1 1 1 1 1 1 1
17 (400.80.013 BEE Delivery pipe 1 1 1 1 1 1 1 1 1 1 1 1
18 (400.80.014 HEE () Inlet pipe (II) | U U U (O D O S O A |
19 ]400.80.105 B Connect board 2121212122122 (2]22]2




& SMNEESN

Cont. Air Brake Device

= = [=]

S}i;i P:ﬁgo. A Name 400 404] 450] 454] 500 {kf gstg 5541600 604] 650 654
20 |GB/T5783 HEREMS =20 Bolt M8x20 4 alalalalalalalalalala
21 (400.80.106 <481 2 AR AR Support board 1 1 1 1 1 1 1 1 1 1 1 1
22 [40080015  |tugs Hoop >l 22222120121 21212712
23 1400.80.016 | sGawi] Store air canister 1 1 1 1 1 1 1 1 1 1 1 1

(0)495BT/498BT

(¢)SL4100BT/SL4105BT

(d)YTR4105T56

168




RAARER 1T
Cooling System Assembly 11

169



RERBHN

Cooling System II
el R o Name AR Q.
Ser.No. Part No. 400|404 450454 (500504 ]550(554] 600|604 650|654
1 ]700.13.130 22 DB Hollow bolt 22y 2 | 221222
2 HE 22 Complound washer D22 4b)(4(b)] 4 | 4| 4| 4| 4| 4
3 |YTR4105T.015 |HLilA#asdtliE &4k |Oil inlet pipe assembly for oil cooler IT 1(b)|1(b)| 1 1 1 1 1 1
4 [zZBJ15001 MzdiH25-38 Clamp D25-38 4b)[4b)] 4 | 4 | 4| 4| 4| 4
5 |YTR4105T.101 |57 5 s Oil supply hose xyey)| 2| 22222
6 |GB/T6170 WEREM6 Nut M6 4b)[4b)] 4 | 4 | 4| 4| 4| 4
7 |GB/T 93 # 56 Wsher 6 4b)[4b)] 4 | 4 | 4| 4| 4| 4
8 |YTR4105T.017 |4 S 5 RIS Pipe clamp and ruller cushion 2)(2) 2 {2122 2] 2
9 |[YTR4105T.016 |HLikA#asH RS 41T  |Oil outot pipe assembly for oil cooler I1 1(b)|1(b)| 1 1 1 1 1 1
10 |GB/T 5783 PEREM6%20 Bolt M6x20 4b)[4b)] 4 | 4 | 4| 4| 4| 4
11 |SL4105BT.040 |HLif&3PasEnk Oil cooler assembly 1(b)|1(b)| 1 1 1 1 1 1
12 |GB/T 6170 WEHMI0 Nut M10 4b)[4b)] 4 | 4 | 4| 4| 4| 4
13 |GB/T 93 10 Washer 10 abyfa)| a [ a4 a] 4] 4
14 |GB/T 97.1 R 10 Washer 10 4b)[4b)] 4 | 4 | 4| 4| 4| 4
15 [YTR4105T.014 (HLik&Has H i dEE1E] Oil outot pipe assembly for oil cooler | I(a)| L(a)| 1(a)| 1(a)] 1 1
SL4105BT.011-4 (i 285 H i I8 &1 Oil outot pipe assembly for oil cooler | 1(b)| 1(b)| 1(b)| 1(b)| 1(b) | 1(b)

16 |YTR4105T.013 |#HLit & #asdkimiE &1 Oil inlet pipe assembly for oil cooler I I(a)| I(a)| 1(a)| 1(a)] 1 1
SL4105BT.012-4 (i g8k i I8 &1 Oil inlet pipe assembly for oil cooler I 1(b)| 1(b)| 1(b)| 1(b)| 1(b) | 1(b)

17 |(700.13.123 wmeE£ Oil pipe Keeper 2b)|12b)] 2 | 2| 2| 2

18 HEHE 18 Complound washer D18 40b)l4(b)] 4 | 4| 4 | 4

19 |SL4105BT.104 |=3.002 48 Hollow bolt 2(b)[2(b)| 2 2 2 2

a:YTR4105T b:SL4100BT/SL4105BT

170




WS T-40~65 RN RHHHL T+ B A

HHIM 40~65 SERIES WHEELED TRACTOR PARTS CATALOGUE

Vg & Ty-400/404/450/454/500/504/550/554/600/604/650/654 F
HHJM - 400/404/450/454/500/504/550/554/600/604/650/654 MODEL

BAM X%
Technology Department Editor-in-chief

Ty fEA Bk (SR80 JEBIALA PR A 7
Mahindra Yueda(Yancheng) Tractor Co., Ltd.

* * *

JFAS: 7871092 1/16 %5 Z02-03-001
PAPER SIZE: 787><1092 1/16 CODE: Z02-03-001

2010 445 2 i 2011 4£ 1 H45 1 RAR
2010 SECOND EDITION  JANUARY, 2011 1st PRINTING



Iy 18 A P 3k (£ ) #E B ML A R 2 F
Mahindra Yueda (Yancheng) Tractor Co., Ltd.
k. YLIRE ERIMA TR X BILER9
Address: No.9 Nengjiang Road, Yancheng economic
development zone, Jiangsu province.
FLIE Tel:  (0515) 88260118 (41 Telephone exchange) 88231352
fEH Fax:  (0515) 88231121 MR Zip code: 224002
Http://www.jm-tractor.com

E-mail: tractor@yantuo.cn
jsb@yantuo.cn




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000500044004600206587686353ef901a8fc7684c976262535370673a548c002000700072006f006f00660065007200208fdb884c9ad88d2891cf62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef653ef5728684c9762537088686a5f548c002000700072006f006f00660065007200204e0a73725f979ad854c18cea7684521753706548679c300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020b370c2a4d06cd0d10020d504b9b0d1300020bc0f0020ad50c815ae30c5d0c11c0020ace0d488c9c8b85c0020c778c1c4d560002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken voor kwaliteitsafdrukken op desktopprinters en proofers. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /NoConversion
      /DestinationProfileName ()
      /DestinationProfileSelector /NA
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure true
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /NA
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




